SMALL OFFSET PRESS

GlRAce

[[IIIDB252

o o]
O (0)
o La -
&5 o7 -
=
C e} -
{ : ﬂ] [] m
— i = i
LL.. L‘;_Aé_.“.t,.)uy_;; I l D

PARTS CATALOG

©/HAMADA






N—YhERO50
FRAXIZDONT

1. CoR—vhsalix FELGBREASA NRNEBLRET
BETTHERTELLSICAE>THEYET,
TEAXOEIZIK, CHEROBEA LERES, X—-YUXtb
DELIZHYET I ¥27— 22— FEESLIVCREBRKDA
VTV ANo EREHEBEERT DT TEXNTEET,
BLBRZODIZIIHEL, BELOBR,ISTHHELYE
Hiri=tkEE (FytyTY—nR—Y) THEEIDEHFLLE
GOEHYETOTFHITEBEVNET,

2. MRAESICK, EABKLAEBRKO2BRI-KHSINTS
L} i-g-o
ERABROBSHEREIRDEBY TT,

7802-05001

7802 05 001
l | .
IN—J78%5 18RIk /S—Ya-F

7802-05001A
J
TytoT)—(FKR

HERIZOWNT

Included in 10

WVEOBRESIXNZINIZ, COBINEFATNIILERLET,
(05~10)

COBRIL5BENS 10BETOBRATHEIATEYET.

T, HELPEREZRFTLTHBYETOTITEXDEILD
SEIZCHERTIL,



3. WE#&E GRILE, Ty b, Dyiv—%) EALBIADT
FEOFEVIZEYBBLREERY T,
H-oTIhoOBREFE, ERABALEIRAL, HNIESE
FfrTchHv £,
BEOBFIZE>TTORRDEEAYET L5125 T
&Y, hOFEE, LEOABLEBELLELOTY,

[#1] 101-366
101 — 366
! !
AR L OFR 6mm X 16mm £

#%> T 101—-366 DEBAFAAHRIL b T, FA 6mm
BIN16MM TH D EHHBAET IRTY,

ChALOMBRROES, CHEN—BXRIZ8~11BESRBL
TZHRATIUL,

4. CONR=YYRXME, HBEAIYBERETORIBEE8 L
—~JIZRBBHR I THEY 9,

CDB8INL—TORIZIK, ERBRALBOETILLEEROF
<FEB&R (H, M, I, G, F, A, X, KC, 6801%) hio#EELT
HYET,

7813 N~ - R

7802 S —F - ENFIED - FREhER

7803 FI—F - 142X - IR -
P il

7804 FI—F - BEAERB

7805 S —F - HIN—EB

7808 SI—F - IR E

7820 Y IN—F - BB

E 7‘11/_7 ........ %ﬁ%ﬂ

5. SONR=Y YA ML, BELIFEAINIZLIVERIATS
YETHL, BELEEBEERVUAHXLEEBRT S EIZR
WTEREBFTDIZHRIZCEDZEEHELET,

6. TONR=YYIXKML, FELLCEETIESLAHYETT,



How to use Parts 1. Find the parts you need in the illustrations and get their code
numbers and descriptions in this parts catalog. Your order must
show:(1) figure code numbers (figure No. plus index No.) and (2)
quantities reguired.

Catalog

For structural accuracy, we supply certain parts already
assembled into larger unit components instead of supplying basic
members individually.

2. Some of the parts are for exclusive usage and some are not.

Parts are shown in the catalog as follows:

(Example)

7802-05001 7802 = Group symbol
05 = Sub.division
001 = Parts code

7802-05001A A = Assembly

(Example) "Included in 10"

This means that this particular part is included in the order for
#10 parts.

(Example) "(05~10)"

This parts is made up of #05 to #10 parts.

In addition, model numbers, rating and others are indicated.
Please refer to them when placing your order.

3. The parts which are not exclusive to HAMADA Models but
used in our all other presses are shown as follows:
(Example)

101-366 101=Hexagon bolt
366=6mm dia. 16mm long

4 . This parts catalog has 8 groups which are composed of the

parts exclusively used and the parts (H. M. I. G. F. A. X. KC. U.
CK.) interchangeably used on other Hamada Series Presses.

7813 Group- - - - - Feed Section

7802 Group- - - - - Press Section, Main Drive Section

7803 Group:--- - - Ink Section, Dampening Section,
Cleaning Section

7804 Group--- - Delivery Section

7805 Group- - - - Covers

7808 Group- - - - Plate Change System

7820 Group- - - - Accessary

E group- - - - Electric Section

5 . The exploded views contained in the Catalog will help

understanding of mechanisms and will be found useful in
making simple repair.

6. Subject to change without prior notice.



Index /

A

Plate
Crlinder

Blankel
Inpression Cylinder

Crlinder

B &k

VES:

Inking Section

KESB

Dampening Seclion

—
BES

Feed Section

ELR
$E8 Isl Irnsl::iv':m;:ress
Delivery Seclion XKig#p Seclion
Base Frame
&y Section |0 5% T Description Fig.No.
M| ETEE Paper Elevator D4001
HETHRE Paper Elevator D4002
BATAR Paper Guide D4003
it Paper Table D4004
ZHgE Double Sheet Detector D4005
TA—F —~yFT7L—Ah Feeder Head Frame D4006
Yriar 7y Suction Foot Mechanism D4007
Jay— )X Blower Nozzle D4008
HAR T av— )X )V Tail Guide and Blower Nozzle D4009
59 . BT Feeder Valve D4010
il Feed Section R LT ERENES Feeder Valve Drive Mechanism D4011
FRAREEENER Feeder Drive Mechanism D4012
IANTorA—F HAR Pullout Roller and Guide D4013
Axyha—3 Skid Roller D4014
AxvyRu—3 Skid Roller D4015
L RTTF—T ) Conveyor Table D4016
MRYERE Side Lay Mechanism D4017
INHXTAR Side Guide (for Card) D4018
7 —EE Suction and Biow Piping D4019
7 —BE Suction and Biow Piping Parts D4020
(RS Head Stop Mechanism D4021
BTN CHE Head Stop Mechanism D4022
AU B Swing Gripper D4023
FRAKERENE Feeder Drive Mechanism D4024
AU 4T EE) Swing Gripper Drive Mechanism D4025
JRBhER Main Drive Mechanism D4026
T—Fa=yh Brake Unit D4027
F1HELAR 1st Transfer Cylinder D4028
. . |ERRE Impression Cylinder D4029
A Main Press Section AR Blanket Cylinder D4030
AR Plate Cylinder D4031
IR (OP—S) Plate Cylinder (OP—S) D4032
KHh- e A RERE Vertical and Lateral Register Mechanism D4033
SRR Drive Mechanism D4034
Hxu—J801P) Plate-retaining Roller(1P) D4035
Wz e—5% (2P) Plate-retaining Roller(2P) D4036
& BB AR (1P) Cylinder ON-OFF Mechanism(1P) D4037
iR 2 R B A (2P) Cylinder ON-OFF Mechanism(2P) D4038




Index / BR

| Section \O5I 4T Description Fig.No.
AHXT7FIT IInk Fountain L D4039

AR rH0—5 Ink Ductor Roller B ~ D4040

A¥Fa—7 __{Ink Roller ) D4041

. . . Ar¥a—7 Ink Roller D4042
AV | Inking Section 772 Ink Roller ~|paos3
A X ENEHE \Ink Control Mechanism D4044

A X BRE) Ink Drive Mechanism D4045

EHiFo—7&B {Form Roller ON-OFF Mechanism N D4046

KB ‘Dampening Device D4047

B Dampening Section %375%@ i.Dampen?ng Device. D4048
Ko Dampening Fountain Tray D4049

BUKIERS AT A Dampening Solution Circulating System D4050

A X Ve \Ink Clean—up Attachment D4051

75—} (1P) Blanket Cleaner Unit (1P) D4052

e Cleaning Section 7:577%—%%}152%1‘%(19 Blanket Cleaner ON—-OFF Mechanism (1P) D4053
75— (2P) Blanket Cleaner Unit (2P) D4054

TZ o) —F 3 R (2P) 'Blanket Cleaner ON-OFF Mechanism (2P) D4055

T —FEE Blanket Cleaner Pump and Piping D4056

PEARERBhEh - R A — L Delivery Drive Shaft and Wheel D4057

HEMRpEE Eh - AR Delivery Chain Guide D4058

PR F = — - IV Delivery Gripper Bar D4059

I S Delivery Paper Jogger D4060

TJarsI AR Delivery Front Guide D4061

. . . —hTL—F Vacuum Wheel D4062
BrARER Delivery Section PAR P ay —ERE) Paper Jogger Drive D4063
WY ERE Paper Elevator D4064

HEREIE A B Delivery Tray D4065

T =¥ U— AT — Air Shower and Spray Bottle D4066

<LEY Fork Bracket D4067

FHT— Curl Prevention Equipment ) D4068

= A EREEE Air Piping D4069
ERERE A Pioing e R e Air Piping Parts D4070
FANEE(OP-S) 0il Piping (OP-5) D4071

5 ot . .. A A NVELE (NOP-S) Oil Piping (NOP-S) D4072
MACE | Lubricant Piping e 0p-5) Grease Piping (OP-S) D4073
) ZABLE(NOP-S) Grease Piping (NOP-S) D4074

Ry R-TlL—A Base Frame A Bed-Step D4075
1E i % /X—(OP-S) Cover(OP-S) D4076

EMEA/3—(NOP-S) Cover(NOP-S) ~ D4077

Fyh/o— Gear Cover D4078

AR Label and Name Plate D4079

HR—E Cover Section |[#&HAF Paper Guide D4080
TR/ — Safety Bar D4081

A= Cover D4082

TaTsz Cover D4083

I A Cover | D4084

IE Tools e Tools D4085
e L Operation Panel D4086

— . . HIER 7 2 Control Box D4087
ARE | Blectric Section o e kAR & (OP-5) Electric Components(OP-S) D4088
B XA RER S (NOP-S) Electric Components(NOP-S) D4089

A% Ink Controller AvFarbo—ARy X |Ink Control Box D4090
arbe— L ArFarsra—VERE {Ink Controller D4091




Index / BR

fol) Section ERI% B Description Fig.No.
EEA3—(0P-5) Cover(OP-5) D4092

E&EH/N—(NOP-S) Cover(NOP-S) D4093

R Label and Name Plate D4094

CE #/3—1 | CE Cover Section Z24/3— "ISafety Bar D4095
rarsy Cover D4096

Tursy Cover - D4097

Tursy Cover - ) D4098

B B Operation Panel D4099

CEEXE |CE Electric Section '%’.’Sﬁ%ﬁﬁgﬁﬁn(OPﬁQ Electric Components(OP-S) D4100
EZAERERHNOP-S) \Electric Components(NOP-S) D4101




MoE B & YU R B

STANDARD STOCK PARTS

NARILR 117-318 M3 X 18 117-570 M10 <30
— 117-340 M3 X 40 117-571 M10 X35
[ @ 117-358 M6 X 8 117-572 M10 X 40
r 117-360 M6 X 10 117-573 M10 X 45
|<—-—>| 117-360.01  M6X10 117-575 M10 %55
117-362 M6 X 12 117-576 M10 X 60
Screw 117-365 M6 X 15 117-576.5 M10 X 60
Parts No. dx 1 117-365.01  M6X15 117-580 M10 X 80
101-315 M3 X 15 117-368 M6 X 18 117-620 M12 X 20
101-360 M6 X 10 117-370 M6 X 20 117-631 M12 X35
101-360T M6 < 10 117-372 M6 X 22 117-632 M12 X 40
101-362 M6 < 12 117-375 M6 X 25 117-633 M12 X 45
101-362T M6 X 12 117-380 M6 X 30 117-635 M12 X 55
101-366 M6 X 16 117-381 M6 X 35 117-778 M16 X 70
101-370 M6 X 20 117-382 M6 X 40
101-375 M6 X 25 117-383 M6 X 45 BEFE
101-375. 5 M6 X 25 117-3834 M6 X 45 FryIHIL+
101-380 M6 X 30 117-384 M6 X 50 '
101-381 M6 X 35 117-385 M6 X 55 TH
101-382.5  M6X40 117-386 M6 X 60 Eﬁ—l-—"j"‘
101-392 M6 X 90 117-387 M6 X 65 |<_/__>|
101-406.001 M4 X6 117-388 M6 X 70 ,
101-412 M4 X 12 117-389 M6 X 75 Screw
101-466 M8 X 16 117-390A M6 X 80 Parts No. ax 1
101-470 M8 X 20 117-405 M4 X5 118-306. 1 M3 X6
101-470T M8 X 20 117-406 M4 X 6 118-408 M4 X8
101-472 M8 X 22 117-408 M4 X8 118-365. 1 M6 X 15
101-475 M8 X 25 117-410 M4 X 10 118-370 M6 X 20
101-475T M8 X 25 117-412 M4 X 12 118-510 M5 X 10
101-480 M8 X 30 117-412.01 M4 x12 118-515 M5 X 15
101-480T M8 X 30 117-415 M4 X 15 118-515. 1 M5 X 15
101-481 M8 X 35 117-420 M4 X 20 118-520 M5 X 20
101-482 M8 X 40 117-425 M4 X 25
101-483 M8 X 45 117-430 M4 X 30 NART=
101-484 M8 X 50 117-465 M8 X 15 SR E
101-484A M8 X 50 117-470 M8 X 20
101-510 M5 X 10 117-472 M8 X 22 B:]:EI
101-512 M5 X 12 117-475 M8 X 25
101-520 M5 X 20 117-480 M8 X 30 |<—’_>|
101-525 M5 X 25 117-4804A M8 X 30
101-565 M10 X 25 117-481 M8 X 35 Screw
101-565T M10 X 25 117-482 M8 X 40 Parts No. dx 1
101-570 M10 X 30 117-483 M8 X 45 122-056 M4 X 6
101-571 M10 X 35 117-484 M8 X 50 122-058 M4 X8
101-572 M10 X 40 117-487 M8 X 65 122-058.01  M4Xx8
101-572T M10 X 40 117-508 M5 X 8 122-060 M4 X 10
101-573T M10 X 45 117-510 M5 X 10 122-060. 001 M4 X10
101-576. 5 M10 X 60 117-512 M5X 12 122-062 M4 X 12
117-514 M5X 14 122-068 M4 X 18
Ty TRILF 117-515 M5 X 15 122-108 M5 X8
117-518 M5 X 18 122-110 M5 X 10
@I}Eﬁ 117-520 M5 X 20 122-112 M5 X 12
7 117-520.01  M5X20 122-115 M5 X 15
|<___>| 117-525 M5 X 25 122-120 M5 X 20
117-530 M5 X 30 122-125 M5 X 25
Screw 117-531 M5 X 35 122-131 M5 X 35
Parts No. ax ] 117-532 M5 X 40 122-160 M6 X 10
117-305 M3 X5 117-534 M5 X 50 122-162 M6 X 12
117-306 M3 X6 117-535 M5 X 55 122-165 M6 X 15
117-308 M3 X8 117-555 M10X 15 122-170 M6 X 20
117-310 M3 X 10 117-560 M10 X 20 122-380 M6 X 30

117-315 M3X15 117-565 M10X25 122-412. 01 M4 X 12



RANHE ROa—&vF WEFUF

ERINARD -3
£l s 4B 1B
el 1 !
Nut
Screw Set Screw Parts No. dXxPpP
Parts No. dx 1 Parts No. ax 1 174-705 M25X1.5
125-032 M2X12 145-305 M3 X5 174-710 M50X1.5
125—-070 M3 X 20 145-355 M6 X5
125-080. 01 M3 X 30 145-356 M6 X6 NS
125-106 M4 X6 145-358 M6 X8
125-108 M4 X8 145-360 M6 X 10
125-112. 01 M4 X 12 145-362 M6X12
125-606 M3 X6 145-365 M6 X 15
125-608 M3 X8 145-370 M6 X 20
125-610 M3X10 145-375 M6 X 25 Lock Washer
125-615 M3X15 145-404 M4 X 4 Parts No. d
125-618 M3X18 145-405 M4 X5 180-102 ¢2
125-620 M3 X 20 145-406 M4 X6 180-103 ¢3
125-655 M4 X5 145-408 M4 X8 180-104 o4
125-656 M4 X6 145-410 M4 X 10 180-104. 001 o4
125-656. 01 M4 X6 145-458 M8 X8 180-104. 01 ¢4
125-658 M4 X8 145-460 M8 X10 180-105 ¢5
125-660 M4 X 10 145-475 M8 X 25 180-105.001 ¢5
125-660. 001 M4X10 145-480 M8 X 30 180-105. 01 ¢b
125-660. 01 M4X10 145-483 M8 X 45 180-106 ¢ 6
125-662 M4X12 145-505 M5 X5 180-106. 01 66
125-665 M4 X 15 145-505. 01 M5 X5 180-108 8
125-665. 01 M4 X< 15 145-506 M5 X 6 180-110 ¢ 10
125-680 M4 X 30 145-508 M5 X8 180-112 012
125-706 M5 X6 145-510 M5X10 180-116 ¢ 16
125-706. 01 M5 X6 145-512 M5X12
125-708 M5 X8 145-565 M10 X 15
125-708. 01 M5X8
125-710 M5 X 10 RATFYUF M/ e

125-710.001 M5X10

125-710. 01 M5 %10
125-712 M5X12
125-715 M5 X15

125-718 M5 18
125-720 M5 X 20 Nut Conical Spring Washer
125-725 M5 X 25 Parts No. d Parts No. d
125-730 M5 X 30 170-102 M2 180-403 63
125-758 M6 X 8 170-103 M3 180-404 o4
125-762 M6 X 12 170-103.01 M3 180-404. 1 o4
125-765 M6 X 15 170-104 M4 180-405 05
125-765. 01 M6 X 15 170-104.01 M4 180-405. 1 65
125-768 M6 X 18 170-105 M5 180-406 6
125-770 M6 X 20 170-105. 01 M5 180-406. 1 $6
125-780 M6 X 30 170-106 M6 180-408 68
170-106. 3 M6 180-408. 1 68
ROo—+t v F 170-108 M8 180-410 ¢ 10
T~ 170-108. 3 M8 180-410. 1 ¢ 10
170-110 M10 180-412 12
o}:‘ T 170-110. 1 M10 180-412. 1 o 12
- 170-110. 3 M10
170-112 M12
170-112. 1 M12
Set Screw 170-116 M16
Parts No. ax 1 170-120 M20
140-262 M5 X 12
140-366 M6 X 16
140-370 M6 X 20
140-408 M4 X8

140-565 M10 X 25



WTHEE WHE ZIEHKR
55 °
Washer E-Ring
Parts No. d Parts No. d
180-705 625 181-403 03
180-710 ¢ 50 181-404 04
181-405 05
HWHECELED R 181-406 $6
181-408 08
181-410 010
181-412 012
F—/\—E >
C-Ring
Ports Yo 7 ——o
181-008 68 |<—’—>|
181-010 610
181-012 012 Taper Pin
181-014 ¢ 14 Parts No. dx 1
181-016 616 182-128 $2.5X16
181-018 618 182-143 63X16
181-020 620 182-144 $3X18
181-022 ¢ 22 182-145 6 3%X20
181-025 625 182-165 $4X20
181-028 ¢ 28 182-166 b 4X22
181-030 630 182-168 b 4X28
181-050 ¢ 50 182-169. 1 ®4X30
181-065 ¢ 65 182-187 $5%X25
182-190 $5%36
182-209. 1 6 6X35
182-211 6 6X40
182-212 6 6X45
WHCH LD 182-213 6 X50
182-213. 1 ¢ 6X55
@ 182-223. 1 6 7X55
o—)LEY
C-Ring —Y
Parts No. d %ﬁi
181-222 ¢ 22 et ™
181-228 628
181-230 ¢ 30 Roll Pin
181-232 ¢ 32 Parts No. dx 1
181-235 ¢35 183-138 61.6X6
181-240 ¢ 40 183-139 01.6X8
181-242 ¢ 42 183-150 $2%10
181-247 o 47 183-152 02X14
181-252 ¢ 52 183-154 $2X18
183-155 ¢ 2X20
183-164 $2.5%8
183-165 $2.5X10
183-168 $2.5X16
183-170 6 2.5%20
183-178 3%6
183-180 $3X10
183-182 $3x14

183-183 $3X16
183-185 ¢ 3X20
183-186 $3X22
183-187 »3X25
183-188 ¢ 3X28
183-189 ¢ 3X32
183-202 04X14
183-205 04X20
183-206 d4X22
183-207 ¢ 4X25
183-210. 01 ¢ 4X36
183-223 ¢5X16
183-225 ¢ 5X20
183-226 ¢ 5X22
183-227.01 ¢5X25
183-230. 01 ¢ 5X36
183-231 ¢ 5X40
183-232. 01 ¢ 5X45
183-244 $6X18
183-245 ¢ 6X20
183-248 ¢ 6X28
183-249 ¢ 6X32
183-250 ¢ 6X36
183-251 ¢ 6X40
FUES

| { |

%

Cootter Pin
Parts No. ax 1
183-733 ¢1.2X10
183-742 ¢1.6X8
183-743 $1.6X10
183-744 ¢1.6X12
183-764 d2X12
183-765 ¢2X15
vy
Flat Washer
Parts No. d
184-103 ¢3
184-104 o4
184-104. 01 o4
184-105 é5
184-105. 3 65
184-106 6
184-106. 4 06
184-106. 001 66
184-106. 01 $6
184-108 ¢8
184-110 ¢ 10
184-110. 001 ¢ 10
184-112 ¢ 12
184-116 ¢ 16
184-156 ¢ 20



A3 ARSAMRTYY ovkI R
Sys , o —
let o] 3 )
Bushing Thrust Bearing Rod Ends
Parts No. dXDXxl1 Parts No. dxX DX B Parts No. SX d
243-508 d8X ¢ 10X8 256-104 ¢ 25X $35X10 258-860. 2 M10X ¢ 10
243-528 ¢ 18X ¢ 20X20
243-604 66X $8X6 ASAMT YT w BEK
243-605 $6X $8X8 d 6
243-608 $8X ¢ 10X8 = m
243-609 68X ¢ 10X 10 :1:1:1:15 7@4
243-610 ¢8X ¢ 10X12 | D |
243-612 d10X ¢ 12X10
243-613 10X ¢12%X12 Thrust Washer Steel Ball
243-614 ¢ 10X ¢ 12X 15 Parts No. ax DX B Parts No. od
243-617 012X $14X10 258-354.1 ¢20X ¢35X1 259-010 1/8
243-619 o 12X $14X15 258-355.1 ¢25X ¢p42X1
243-620 12X ¢ 14X20 DVY—X=wTI)
243-633 ¢16X ¢18X15 A—S5 7407 —
243-634 ¢ 16X ¢ 18X 20 |£>|
243-642 20X ¢23X20 ©
o il )
RF7IVT —*
d Grease Nipple
"|—|<' Roller Follower Parts No. d
o B 18 Parts No. dx DX B 323-100 M6 (P=0. 75)
"D | 258-591. 1 68X $24X14  323-101 M6 (P=1. 0)
Bearing ALT7AXO7— o-yr7
Parts No. dX DX B o
250-000. 6 10X ¢ 26 X8 —y
250-000. 7 610X ¢ 26 X8 OI'::D_W
250-000. 8 d10X ¢ 26X8 B
250-001.6 012X ¢ 28%X8 >| <
250-001.7 ¢ 12X $28%x8 Gam Follower 0-Ring
250-002. 6 ¢ 15X $32X9  Parts No. ax DX B Parts No. d
250-002. 7 ¢ 15X p32X9 258-650. 1 M6X ¢ 16 X 11 324-307 o7
250-003. 8 d17X $35X10 258-650.3 M6 X ¢ 16X11 324-308 ¢8
250-004. 6 20X $42X12 258-651. 2 M6X ¢ 19X11 324-311 ¢ 10
250-004. 8 d20X $42X12 258-652.3 MIOX ¢ 22X12 324-312 o111
250-005. 6 d25X $47X12 324-316 ¢ 14
250—098. 6 ¢8X ¢19X6 Ay kIR 324-318 ¢ 16
250-099. 6 ¢9IX $20X6 S 324-370 ¢ 100
250-102. 6 $2.5X $8X2.8 \ ﬂL
250-106. 6 66X ¢ 17X6 @)E XoH=E
250-108 d8X $22X7 = N F—RE Y
250-108. 6 d8X ¢p22X7
250-125. 6 $5X $16X5  Rod Ends —
250-126. 6 66X ¢19X6  Parts Mo, sX d %
250-150. 6 d10X $p22X6 258-855 M5X ¢ 5 | 1
250-151.6 ¢12X $24X6  258-856 M6X ¢6
250-152. 6 $ 15X $28X7 258-860 M10X ¢ 10 Taper Pin
250-200 ¢ 10X ¢30X9 258-860.1 M10X ¢ 10 Parts No. dx 1
250-200. 6 ¢ 10X $30X9 258-862.1 M12X ¢ 12 IT-4-35 ¢ 4X35
250-200. 8 ¢ 10X ¢30X9 IT-5-30 ¢ 5X30
250-201.6 12X ¢ 32X10 IT-5-35 ¢ 5X35
250-203. 7 o 17X ¢40X12 IT-5-40 ¢ 5X40
250-204. 2 d20X p47X14 IT-6-35 $6X35
250-204. 8 ¢20X ¢p47X 14 IT-6-65 ¢ 6X65
250-205. 6 ¢ 25X ¢52X15 0T-6-35 $6X35
250-205. 8 025X ¢52X15 0T-6-60 ¢ 6X60
250-206. 6 ¢ 30X ¢62X16 0T-7-55 ¢ 7X55
251-202 ¢15X ¢ 35X11
251-205 025X ¢52X15






D4001

NOP-Side




Feed Section / #5&ER

Paper Elevator / # EiJiEE D4001 (1)
\}
INI\I?EX Parts No. Parts Name TR ) Remarks ({#%) (Q@ t?fyi )

01 170-108 Nut + v b 2
02  {180-408 Conical Spring Washer B F IR PH R 6
03 184-108 Flat Washer W xR 1
04  [258-860. 1 Rod Ends 2y Fxy K 1
05 |F1-106 Pivot Pin % 1
06 170-110. 1 Nut + v b 1
07 |F1-107 Rod oy R 1
08  |170-110 Nut F v b 3
09  [258-860 Rod Ends oy Ry R 1
10 |117-576.5 Screw 3 1
11 180-410 Conical Spring Washer Y IR H R 5
12 |52F04-002 Worm Shaft TA—h YT b 1
13 |5813-16050 Lever L S— 1
14 ]170-105 Nut + v b 3
15 117-515 Screw I 1
16 117-520 Screw % 2
17 |SP-103 Spring APy 1
18 |F1-118 Hook i 1
19 |F1-116 Drive Pawl A 1
20 184-105 Flat Washer B R 4
21 250-125. 6 Bearing 7Y T 1
22 |F1-117 Pivot Stud AE v K 1
23 117-390A Screw B 1
24 |180-406 Conical Spring Washer Y I AR FH R 6
25  |SP-134 Spring A7) T 1
26 145-360 Set Screw MARY 2
27 F1-114 Collar T — 1
28  |131-11-3 Nut + v b 1
29 F1-120 Brake Shoe 7L —* 1
30 1T-4-35 Taper Pin T —N—E 2
31 101-571 Screw X3 2
32  |52F04-007-A Bracket 77> b 1
33 0B-20-1 Bushing A Z ) Included in 32 1
34 117-360 Screw B 3
35  |243-508 Bushing A Z L Included in 36 1
36 [52F04-006-A Cam # A 1
37  |F1-119A Pin v 1
38  |52F04-010-A Air Cylinder Assy T7 ) H—Assy (60, 69) 1
39  |F1-102 Ratchet Wheel 7F =z hARA— 1
40 1T-6-35 Taper Pin T —N—E 1
41 256-104 Thrust Bearing ATANT Y 7 2
42 182-211 Taper Pin T —— 1
43 |52F04-003 Worm D 4 — A 1
44 Fl-11 Sprocket A7l k 1
45 182-209. 1 Taper Pin T = 1
46 |0B-20-2 Bushing X H )L Included in 47 2
47 |52F04-001-B Bracket 777y b 1
48  [IT-5-30 Taper Pin T—— 2
49 [52F04-015 Cover H3— 1
50 101-470 Screw 2 4
51  |52F04-013 Chain Foor— 1
52 |E-101-38 Motor E— 5 — 1
53 101-570 Screw B 2
54  1184-110 Flat Washer HFH xR 2
55 6713-16003 Motor Base R A S 1
56 F1-109 Sprocket VA VR 1
57 117-512 Screw x 1
58 117-380 Screw % 2
59  |52F04-011-A Bracket 754 v b 1
60 52F04-010 Air Cylinder LT Y o H— 1
61 117-525 Screw Y 1
62 52F04-008-A Stopper A kv s3— 1
63 52F04-009 Stopper Pin ARy 1
64  1258-855 Rod Ends gy Kz K 1
65 180-405 Conical Spring Washer T NP HF 1
66 }180-410.1 Conical Spring Washer Y I NRPFHFR 4
67  [117-572 Screw L 4
68  |52F04-001-A Worm Bracket Assy UA—LT T4 v bAssy  [(12~47) 1
69  |52D05-013 Joint TaAf Lk 2
70 7813-16006 Pin |V Included in 60 1




D4001 e 05
01
/@ %
02 06 blj*_/

NOP-Side




Feed Section / #5H&ER

Paper Elevator / #& LiF¥#E D4001 (2)
INII\?(I)?X Parts No. Parts Name Ha Remarks ({#%) (Q@g )
71 181-005 C-Ring cC—V7 Included in 60 2
72 6802-11011 Spring ALY T 1
73 223-0625. 01 Spring Pin AT T Included in 59 1
74 223-0632. 01 Spring Pin AT T hAr Included in 62 1




D4002

. pa
NOP-Sid o
e //




Feed Section / #&#%E

Paper Elevator / #& EITH¥E D4002
\}
INSE‘X Parts No. Parts Name TR Remarks (%) (Q@t}’gﬁ )

01  |52E04-133 Bracket 777y b NOP-S 1
02 180-405 Conical Spring Washer W NP H R 8
03 117-512 Screw k4 4
04 52E06-003 Sensor Y H— 1
05  1184-103 Flat Washer FH % 4
06 180-403 Conical Spring Washer HF SR Y HF 4
07 125-608 Screw 3T 4
08 52F05-073 Pivot Stud 2Ly K 4
09 F1-111-A Sprocket A al sy k 6
10 243-528 Bushing A Z )L Included in 09 6
11 F1-113-01 Thrust Washer ATANT v ¥— 6
12 181-018 C-Ring cC—V7 6
13 52F05-076 Cover F 73— 4
14 101-510 Screw P 4
15 7813-16002 Chain Fr— 2
16 58F1-173 Cover F) 73— 2
17 J122-112 Screw R 4
18 65F1-4 Gear ¥ 1
19 145-360 Set Screw fARY 3
20 182-223. 1 Taper Pin T —/— 3
21 250-205. 8 Bearing X7 Yy 3
22 117-475 Screw 3y 3
23 180-408. 1 Conical Spring Washer H T AR FH xR 3
24 52F05-071 Bushing A KL 1
25 F1-110 Sprocket ATl b 2
26 52F05-072 Shaft ¥ 7 b 1
27 |52F05-075-A Pivot Bracket 7oy b 2
28 184-108 Flat Washer B H 4
29 ]180-408 Conical Spring Washer AL WS 4
30 f101-472 Screw i 4
31 |52E04-132 Bracket Ty b 0P-S 1
32 E04-101-05 Bracket 7 Z4 > b 1




D4003
NOP-Side

J

N

»

11
B 2114§
R 13111
2

OP-Side




Feed Section / #QH%ES

Paper Guide / &H A K D4003
]
INNDEX Parts No. Parts Name HEh4 Remarks (%) (Q ty

01 F1-150 Pivot Stud YA 2
02 F1-151B-A Arm 7 — 2
03 0B-10-2 Bushing A K Included in 02 2
04  |180-406 Conical Spring Washer AR H R 6
05 117-375 Screw 4 2
06 1145-356 Set Screw b AXRY 2
07 F1-152 Lever LN 1
08 183-170 Roll Pin 2— )L 1
09 F1-119B Pin g 2
10 F1-153 Link Vo 1
11 181-406 E-Ring E—-V. 7 3
12 {184-106. 001 Flat Washer FAF 2
13 SPF-M610 Spring Pin AT T T 1
14 SP-101 Spring ATY T 1
15 SPF-M810 Spring Pin AT T A 1
16 145-358 Set Screw FARY 1
17 181-012 C-Ring C—V 7 1
18 F1-149-01 Thrust Washer ATZANT vy — 1
19 52F05-079 Lever L/X— 1
20 170-110 Nut F > b 4
21 250-108. 6 Bearing X7V T 1
22 ]101-576.5 Screw Y 4
23 52F05-080 Pivot Stud AH > K 1
24 184-110 Flat Washer WA x 1
25 181-010 C-Ring cC—yv7r 1
26 F1-155 Shaft ¥ 7 b 1
27 125-606 Screw % 6
28 180-403 Conical Spring Washer VRA W 6
29 F1-154 Guide HA K 2
30 117-620 Screw Y 2
31 170-112 Nut + > b 1
32 180-412 Conical Spring Washer T R H R 1
33 [117-570 Screw E 4
34 117-470 Screw 3 2
35 117-560 Screw B 6
36 52F05-087 Cover F 78— 1
37 117-360 Screw Y 2
38 170-104 Nut + > b 4
39 180-404 Conical Spring Washer Y IR HF 4
40 52F05-089 Scale AE YN 1
41 125-680 Screw S 4
42 52F01-006 Spreader AT — 1
43 101-375 Screw % 2
44 52F05-081 Guide HA K 1
45 52F05-088 Scale AEY N 1
46 52F01-007 Spreader AT — 1
47 52F01-005 Spreader AT — 1
48 52F01-003 Spreader AT — 1
49 52F01-004 Spreader AT — 1
50 180-408 Conical Spring Washer B F IR YH R 7
51 117-483 Screw N 3
52 KC06-19 Screw E 4
53  |7813-16003 Guide HA K 1
54 52F05-084-1 Thumb Screw Vs M8 X 30 2
55 PO-126 Pad N 2
56 |52F05-084 Bracket Tk 2
57 183-205 Roll Pin o—/LE 2
58 52F05-086 Spreader AT — 1
59 7813~-16004 Guide A K 1
60 7813-01002 Frame 7 L— A NOP-S 1
61 7813-01001 Frame 7 L—A 0P-S 1
62 7813-01003 Spreader AT — 2
63 117-480 Screw P 2
64 7813-01004 Shim b -
65 117-484 Screw Y 4
66 |117-631 Screw xY 1
67 7813-16007 Guide HA K 2
68 D-139 Liner ZA4F 2







Feed Section / #SHLES

Paper Table / A& D4004
)
INII\?SX Parts No. Parts Name AL Remarks ({#%) [Q@tﬁyﬁ )
01 |E-114 Bracket 754 b 1
02 |E-101-21 Limit Switch Yiy bAAvF 1
03 180-403 Conical Spring Washer 7 N H 2R 2
04 101-315 Screw B 2
05 |117-515 Screw FY 2
06 |180-405 Conical Spring Washer H IR YH R 2
07 |183-226 Roll Pin o— 1
08  |180-406 Conical Spring Washer P AR HH R 7
09  |170-106 Nut F v b 7
10 F1-160 Lever L/X— 1
11 117-375 Screw 32 1
12 ]101-382.5 Screw Ry 1
13 JSPF-M600 Hook v 1
14 |sP-106 Spring e dPZi 1
15  |SPF-M610 Spring Pin ATV T Hr 1
16 |52F05-091 Bracket 74> b NOP-S 1
17 117-571 Screw 3 3
18 180-408. 1 Conical Spring Washer YT NP H R 4
19 [117-470 Screw e 4
20  [170-104 Nut + > b 2
21 |180-404 Conical Spring Washer B FRIRYFHF 2
22 184-104 Flat Washer HH 2
23 |52E04-131 Bracket TZ7 v b 1
24  |E10-20-3 Limit Switch Uy bAA vF AZ7141 1
25 125-680 Screw 3 2
26 |184-106 Flat Washer AR 2
27 J117-362 Screw L 2
28  [7313-01002 Spreader 2T — 2
29 117-360 Screw = 4
30 |52F05-090 Bracket T4 v b OP-S 1
31 [F1-166 Plate ZL—h 4
32 52F05-077-A Paper Holding-Plate R AL (32, 33, 34) 1
33 |52F05-078 Plate 7L — 2
34  [183-186 Roll Pin o—L 4
35  |7313-16005 Collar BT — 4
36 |7313-16004 Bracket TZh b 2
37  |7313-16009 Spring AP Zi Right Turn (F5¥%) 2
38  |7313-16007 Pin 5% 4
39 |117-475 Screw s 8
40 180-408 Conical Spring Washer VA Wk 12
41 145-505 Set Screw FARY 4
42 7313-16006 Bracket 7Ty b 4
43 |6713-16008 Shaft 2% 7 h 2
44 [52F05-078-1 Screw rY 8
45  |7313-16008 Spring ATY T Left Turn (%) 2
46 [7313-16003 Bracket 774 v b 2
47 101-480 Screw % 4
48 7313-16002 Spreader AT — 2
49 MC02-13 Retaining Washer kA Y HF 4
50 101-572T Screw % 8
51 180-410 Conical Spring Washer BT SR YHF 8
52 |P0-127 Lock Metal kA M F 4
53 145-370 Set Screw MARY 4
54 |6713-16050 Bracket T5 v b 2
55 184-110. 001 Flat Washer B T 16
56 250-200. 6 Bearing _7 T 8
57  [7813-16001 Guide Rail HA FL—L 2
58 F1-137 Spacer A ~R—H 6
59 180-410. 1 Conical Spring Washer AR H R 6
60 117-565 Screw b 3
61 |117-572 Screw S 3
62 |6713-16052 Bracket T Z7 v b 4
63 |117-570 Screw B 1
64 7813-16005 Spacer A~ —H 2




D4005

OP-Side




Feed Section / #S#EH

Double Sheet Detector / —HrkRHEn D4005
)
INI\]?SX Parts No. Parts Name Edh 4 FR Remarks ({#%) (Q@tiﬁys )

01 SA-5278-1 Lock Nut F v b -01 1
02 SA-5277-2 Nut + >k -02 1
03 |52F08-106 Support i 01 1
04 52HA-003 Arm T — A 1
05 117-482 Screw S 4
06 SA-5283-3 Pin | = -03 1
07 PM-066-5280 Adjusting Screw FaygtIyxry -00 1
08 |145-356 Set Screw b AR 7
09 52F08~102 Rack Zv7 1
10 52F08-103 Scale AEY N 1
11 117-360 Screw 3 2
12 117-480 Screw Y 2
13 170-103 Nut A 4
14 180-403 Conical Spring Washer VA e 2
15 1184-103 Flat Washer P x 2
16 66E04~311 Limit Switch Yy bARA vF 1
17 52E04-122 Bracket 754y b 1
18 125-070 Screw o 2
19 117-362 Screw E 2
20 52F08-105 Bracket T b 1
21 117-571 Screw 3 1
22 180-110 Lock Washer NI H 1
23 7813-17004 Collar 5T — 2
24 7813-17002 Spreader AT — 1
25 117-560 Screw T 1
26 7813-19053 Pivot Pin | 1
27 PM-066-5290 Spring ATY T -00 1
28 183-185 Roll Pin a—/LE 1
29 250-000. 6 Bearing 7Y T 1
30 PM-066-5288 Roller == 1
31 X12-09-3 Spacer A~ —H 1
32 183-187 Roll Pin o— )L 1
33 117-408 Screw 3 2
34 180-104 Lock Washer ISR H R 2
35 PM-066-5292 Detector Plate b FA L -00 1
36 SR-3117-1 Spring AT T -01 1
37 117-530 Screw S 1
38 170-105 Nut + v bk 2
39 117-520 Screw % 1
40 52E06-016 Sensor 2 — 1
4] 117-512 Screw % 1
42 [180-405. 1 Conical Spring Washer A 1
43 7813-19070 Bracket T3k 1
44 183-180 Roll Pin 2L 1
45 52F10-255 Paper Guide HA K 2
46 SR-3116-1 Lock Nut + > b -01 1
47 SR-3115-1 Adjusting Screw F g gV R -01 1
48 H38-20-3 Collar T — 1
49 52F11-105 Lever L /N— 1
50 117-368 Screw Y 1
51 180-406 Conical Spring Washer VAPRAE b b 1
52 170-106 Nut + v b 2
53 52F11-101-A Bracket T Z4h b 1
54 52F11-103 Bushing AL Included in 53 1
55 7813-19054 Pin | 1
56 |117-480 Screw xR 2
57 180-108 Lock Washer INZHAH F 2
58 7813-17003 Bracket 7747 v b 1
59 [145-506 Set Screw FARY 1




D4006

01




Feed Section / #G#EIf

Feeder Head Frame / 7 4 —&# —~v K7 L —A D4006
INII\I)SX Parts No. Parts Name a4 B Remarks (f#%) (Q@g )
01 52F07-142 Knob V3 1
02 182-143 Taper Pin T —R—E 2
03 PM-066-5313 Shaft v x 7 b 1
04  |SA-5253 Spacer A —4 1
05 [243-610 Bushing AZN 1
06 52F07-141 Knob V3 1
07 SA-3443 Pad Ny K 1
08  ]117-382 Screw X3 4
09  |125-106 Screw Y 14
10 52HA-009 Cover H 73— 1
11 PM-066-5307 Guide HA K 1
12 PM-066-5308 Gear ¥ ¥ 1
13 52HA-007 Cover H) 73— 1
14 ]117-368 Screw Y 8
15 PM-066-5481 Pipe AT 1
16 PM-070-5353 Cover g /— 2
17 PM-070-5354 Retainer U7 —F}— 4
18 52F07-101 Frame 7 L—UA 1
19 PM-066-5393 Guide HA K 1
20 52HA-008 Cover Fj 73— 1
21 PM-066-5305 Guide HA K 2
22 PM-066-5306 Guide HA K 2
23 PM-066-5304 Spreader AT — 2
24 52HA-006 Cover Jy 73— 1
25 117-365 Screw 3 1
26 170-106 Nut + v b 1
27 52HA-012 Cover J7 73— 1
28 52HA-005 Cover F7 73— 1
29 125-108 Screw 3 4
30 52HA-004 Frame JL—A 1




D4007 / 02 04

@%/ 03 @ -
NOP-Side \ﬁ,@ @{




Feed Section / #&#&HS

Suction Foot Mechanism / %7 > a3 7 v Fks D4007
\}
INI\?SX Parts No. Parts Name i R Remarks ({#%) (Qﬁg )
0l 170-106 Nut F v b 4
02 |117-365 Screw XY 1
03 PM-066-5325 Spring AT T -00 1
04 181-008 C-Ring C—=V 7 6
05 250-108. 6 Bearing ~TV T 12
06 181-222 C-Ring cC—Vy 7 6
08 PM-066-5316 Holder RILHF— -02 1
09 184-106 Flat Washer B H R 2
10 131-11-3 Nut F > b 1
11 52F07-128 Detector Collar TT I H—TF— 1
12 117-306 Screw 3 1
13 52F07-127 Bracket 7547 vk 1
14 180-105 Lock Washer ISR H 3 2
15 170-105 Nut + >k 2
16 E26-75-3 Sensor o — GXL-8F 1
17 181-010 C-Ring C—Ur 2
18 250-200. 8 Bearing _TY T 2
19 52HA-011 Lever L /3— 1
20 182-145 Taper Pin T ——F 2
21 250-000. 8 Bearing YN 4
22 52HA-010 Lever L /N— 1
23 7813-17001 Set Screw MAXY 1
24 183-154 Roll Pin o— )L 2
25 SA-5353 Pin | -00 2
26 PM-066-5339 Spacer A~ —f -00 1
27 52F07-014 Lever L3— 1
29 117-375 Screw 3y 1
30 182-128 Taper Pin T = 1
31 52F07-013 Lever LN— 1
32 52F07-010 Lever L/N— 1
33 182-144 Taper Pin T == 4
34 SA-5313 Spring Pin AN T A —00 1
35 SS-133 Spring A T 1
36 117-368 Screw i 1
37 117-386 Screw Y 1
38 SS-100 Spring ATY T 1
39 52F07-016 Lever L /N— 2
40 PM-066-5344 Shaft ¥ 7 b -00 1
41 PM-066-5331 Suction Foot Yo ar7y b -03:0P-S 1
42 PM-066-5332 Suction Foot Yrar Ty k -02:NOP-S 1
43 52F07-144 Snubber Ry IN— 2
44 125-108 Screw B 2
45 SR-1276 Joint YaAf bk -00:Included in 41, 42 2
46 PM-066-5370 Stopper A b S— -00 6
47 117-518 Screw Y 4
48 PM-066-5371 Guide HA K -00 2
49 125-106 Screw % 4
50 PM-066-5334 Pipe AT -03 2
51 SA-5368-2 Spring N4 -02 2
52 PM-066-5333 Bushing AZ N -01 2
53 52F07-130 Suction Foot WY ars7y b 2
54 F2-167A Sucker o B — 2
55 F2-167B Sucker iy — 2
56 PM-066-5345 Shaft ¥ 7k -00 1
57 PM-066-5336 Shaft ¥ 7 b —00 1
58 183-164 Roll Pin o—/LE 1







Feed Section / 85H#EER

Blower Nozzle / 7w U— ) X)L D4008
\J
INI{I)SX Parts No. Parts Name A R Remarks ({#%) (Q@;gys )

01 J117-508 Screw Ry 2
02 52F07-133 Pin =% 1
03 52F07-143 Bearing _T7T VT 4
04 PM-066-5321 Rod oy N -02 1
05 181-008 C-Ring CcC—Yv7 2
06 PM-066-5320 Pin = -00 1
07 184-106 Flat Washer WA R 1
08 131-11-3 Nut F v b 1
09 PM~066-5317 Holder RV H — -00 1
10 101-520 Screw T 1
11 184-105 Flat Washer B4 R 1
12 183-187 Roll Pin a— L 1
13 SA-5329 Handle N Ry -00 1
14 259-010 Steel Ball Xy 1
15 SR-1228 Spring ALY T -00 1
16 [SR-1227 Screw % -00 1
17 52F07-125-A Brower Foot Javu—7y k 1
18 183-733 Cotter Pin 7y 2
19 170-104 Nut + > b 4
20 |180-404 Conical Spring Washer VAN 2
21 117-406 Screw = 2
22 PM-066-5476 Guide HA K -00 1
23 PM-066-5477 Spring ALY T ~-00 2
24 PM-066-5475 Bar 78— -00 1
25 PM-066-5473 Holder R H— -00 1
26 PM-066-5471 Retainer ) F—)— -00 Option 1
27 52F07-137 Bar /3— Option 1
28 117-510 Screw Y Option 2
29 7813-17013 Screw I Option 2
30 122-056 Screw T Option 2
31 7813-17012 Bracket 754 v b Option 1
32 ]7813-17011 Bracket TI 7y b Option 1
33 7813-17014 Guide HA K Option 1




D4009




Feed Section / #SHLES

Tail Guide and Blower Nozzle / HA K+« 7uv—_ ) X)L D4009
(]
INng Parts No. Parts Name s 4 FR Remarks ({#%) (Q@tggys )

01 H-232-50-A1 Thumb Screw P 4
02 F4-3-01 Thumb Screw V3 2
03 184-105 Flat Washer HH F 6
04 PM-066-5433 Bracket 7 F4 v b -00 2
05  |PM-066-5440 Bracket 77> b -00 _ OP-S 1
06 PM-066-5439 Bracket 7y b -00  NOP-S 1
07 180-105 Lock Washer ISEYH F 4
08 101-510 Screw 3 2
09 180-108 Lock Washer BES D e 2
10 170-108 Nut J v b 4
11 PM-066-5431 Block =P -03 2
12 180-104 Lock Washer IR H R 8
13 117-412 Screw 3 4
14 125-606 Screw % 4
15 180-403 Conical Spring Washer BT AR H R 4
16 SP-118 Flat Spring A H IR 6
17 PM-066-5449 Bracket 7k -01 2
18 SR-1406 Block Jayr 2
19 PM-070-5421 Guide Bar HA K/x— -00 2
20  |145-480 Set Screw MAXRY 2
21 52F07-145 Spring 27T 2
22 SA-3443 Pad Ny K 2
23 PM-070-5428 Bracket 7T F4 vk -00 2
24 117-520 Screw 3 2
25 PM-070-5427 Blower Nozzle Jav— ) X)v -00 OP-S 1
26 PM-070-5426 Blower Nozzle Jay— ) X)L -00  NOP-S 1
27 PM-066-5452 Knob V3 -00 2
28 181-404 E-Ring E-V 7 2
29 PM-066-5451 Guide Bar A K3— -00 2
30 |181-010 C-Ring cC—-y 7 2
31 PM-066-5438 Guide Bar HA K/3— -00 2
32 PM~-066-5437 Bracket 7 T4 b -02 2
33 |PM-066-5445 Bracket 7547 v bk -01 _ OP-S 1
34 PM-066-5446 Bracket 7T T4 vk -01 NOP-S 1
35 117-512 Screw 3 2
36 |117-308 Screw R 2
37 180-103 Lock Washer I3 H F 2
38 184-103 Flat Washer HH % 6
39 PM-066-5443 Guide AR -00 OP-S 1
40 PM-066-5444 Guide HA K -00  NOP-S 1
41 184-104 Flat Washer s 4
42 117-408 Screw 3 4
43 PM-066-5448 Guide Bar HA Ko3— -00 2
44 PM-066-5447 Guide Bar HA Kr8— -00 2
45 170-103 Nut J> b 4




T ﬁi{ OP-Side ]




Feed Section / #5#KER

Feeder Valve Drive Mechanism / #§#%/ 3L 7 EREHE D4011
INI\[I)SX Parts No. Parts Name Handa Fr Remarks ({#%) (Q@tyﬁ )
01 182-169. 1 Taper Pin T —N—F 1
02 52F02-005 Shaft x T b 1
03 [F3-106 Sprocket AF b 1
04 182-213 Taper Pin T —N— 1
05 181-247 C-Ring C—Yy 7 2
06 250-204. 2 Bearing T YT 2
07 101-370 Screw T 3
08 [180-406 Conical Spring Washer P I NRARPH R 3
09 |F3-3 Bracket A 1
10 181-020 C—Ring C—Uo 1
11 181-010 C-Ring C—Yor 1
12 181-230 C-Ring C-YUo7 2
13 F3-129 Roller == 1
14 250-200. 6 Bearing SN 1
15 F3-127 Stud AH K 1
16 52F02-004 Chain Fx— 1
17 |52F02-007 Sprocket A TA 1
18 182-213. 1 Taper Pin T —N— 1
19 52F10-218 Cam 71 1
20 ]145-362 Set Screw FAxY 2
21 250-205. 8 Bearing X7 YT 1
22 52F02-012 Joint TaAfLh 1
23 125-656 Screw Y 1
24 6713-17021 Cover F) 73— 1
25 180-410. 1 Conical Spring Washer B F NP H xR 1
26 117-560 Screw F 1
27 1145-360 Set Screw AR 2
28 F1-12 Cam S 1
29 7813-19013 Tape Roller T—Jdu—> 1
30 145-356 Set Screw FAXRY 2
31 52F10-103 Collar 57— 1
32 117-512 Screw S 3
33 52F10-105 Retainer Y T —)— 1
34 251-205 Bearing TV T 1
35 181-025 C-Ring C—=D)7 1
36 117-380 Screw T 3
37 52F10-001 Bushing A Z ) 1
38 7813-12032 Hose B— R 2
39 P0-120 Hose Joint HR—AaA b 2
40 5813-17003 Plate 7 L— h 1
41 |117-512 Screw ¥ 4
42 180-405. 1 Conical Spring Washer B X H R 4
43 170-106 Nut + v b 1
44 180-406 Conical Spring Washer T NFYH R 1
45 5813-17035 Spring AT T 1
46 5813-17008 Plate 7L — h 1
47 117-408 Screw I 2
48 180-404. 1 Conical Spring Washer BT SR Y AR 2
49 117-370 Screw Y 2
50 180-406. 1 Conical Spring Washer BT SR YH xR 2
51 |5813-17002 Bracket 7745 vk 1
52 H13-32-3 Pipe 234 1
53 |H13-33-3 Pipe A7 T
54 H13-34-3 Elbow T LR — 2
55 5813-17013 Nipple = TV 2
56 183-744 Cotter Pin Dy 1
57 180-404 Conical Spring Washer BT NFY Hx 4
58 581317012 Piston R b 1
59 5813-17009 Pin e 1
60 183-743 Cotter Pin Jyr 2
61 6713-17023 Link Yo 1
62 6713-16064 Pin | 1
63 184-104 Flat Washer W H 3 2
64 170-104 Nut + v k 2
65 E-101-48 Solenoid JLV /A K 1
66 117-410 Screw s 4
67 52F02-013 Cover Hp 8 — Included in 22 2




OP-Side




D4049

OP—Side




Dampening Section / #RTEES

Dampening Device / #A/KERE D4048
\J
INI\?EX Parts No. Parts Name TPy Remarks ({i§#) ({Q@g)

01 7803-04017 Guide Roller HA Fa—7F 2
02 183-250 Roll Pin o—/,LE 2
03  |7803-13101 Gear X¥ 2
04  |CM05-55 Roll Pin o—/L e 2
05 |7803-13095 Flange 7TV 2
06 117-365 Screw 3 8
07 |131-10-3 Nut F v b Option 4
08 184-105 Flat Washer B H R Option 4
09  {7803-22005 Adjusting Knob FavtYY=w3 Option 4
10 7803-22007 Guide HA R Option 4
11 H10-51-3 Spring AT T Option 4
12 |7803-22004 Rod =N Option 4
13 117-360 Screw Y 8
14 R-136A Stopper A b /83— 8
15 |7803-22002 Holder AL H— Option 2
16 |145-358 Set Screw P AXRY Option 4
17 }250-000. 6 Bearing S7 YT Option;Included in 18 2
18 7803-22001A Roller Assy 12— 7 Assy Option 2
19 7803-22003 Holder RV A — Option 2
20 250-000. 7 Bearing X7 YT 4
21 117-405 Screw % 4
22 [52504-058 Flat Spring A Z3F 4
23 184-104 Flat Washer W H 3 12
24  |7803-13039 Adjusting Nut Ve 3 4
25 |7803-13118 Guide HA K 4
26 |66R14-010 Spacer A~—H 4
27 181-012 C-Ring cC—y+7 4
28  |52R16-041 Spring ATV T 4
29  |7803-13009 Adjust Bolt 7% A MBIk 4
30  }7803-13034 Bracket 7745 v b 2
31 145-405 Set Screw FARY 5
32 145-508 Set Screw MARY 1
33 145-505 Set Screw MAFRY 5
34 [7803-13131 Pin =% 4
35 183-180 Roll Pin a—)Le Included in 36 4
36 |7803-13124A Holder AL F— 4
37 250-001. 6 Bearing X7 YT Included in 38 4
38 7803-13037A Form Roller Assy > - —7 Assy 2
39 7803-13038 Gear X Included in 38 2
40  [183-230.01 Roll Pin o—L e Included in 38 4
41 7803-13035 Bracket 757y b 2
42 |7803-13059 Adjusting Nut WV 3 4
43 117-408 Screw B 4
44 |180-404 Conical Spring Washer B F AR FH X 4
45  |sp-47A Flat Spring A FR 4
46 |7803-13061 Guide HA K 4
47  |7803-13083 Spring ATV T 4
48 |R-165 Rod oy R 4
49 |7803-13047 Bracket 777y b 2
50  |7803-13099 Pin =% 4
51 7803-13123 Pin [ 4
52 |7803-13129 Pin [ 4
53  |7803-13045 Oscillating Roller FL—aru—7 2
54 |7803-13046 Gear X 2
55  |7803-13048 Bracket 77y b 2
56 |7803-04008 Bushing ER T 2




-/

18(®30)

NOP—Side

38(®46) 53(®52.5)

.%‘.*? OP—Side



Dampening Section / #RIBHN

Dampening Device / #/KIEE D4047 (2)

INDEX '

No Parts No. Parts Name Hu4 Remarks (%) Q ty

71 7803-13014B Lever L /N— 2

72 7803-13205A Cam N 2

73 7803-13018 Flange A% 2

74 |117-515 Screw R 4

75 7803-13207 Collar 71T — 2

76 7803-13206 Collar 5T — 2




46

D4047

NOP—Side

OP—Side

53(®55)

63(®50)



Dampening Section / #§IBER

Dampening Device / f&/KIEE D4047 (1)
1
INII\?EX Parts No. Parts Name k4 FR Remarks ({§#) (Q@?!;yi )

01 52E05-1001 Motor TE—H— 2
02 117-370 Screw % 8
03 180-406. 1 Conical Spring Washer A 8
04 7803-13021 Plate 7L — bk 2
05 170-106 Nut + > b 4
06 180-406 Conical Spring Washer T NFYH R 4
07 |184-106 Flat Washer FAHx 4
08 117-365 Screw % 4
09 7803-13130 Plate 7L — b 2
10 }145-405 Set Screw PARY 4
11 7803-13008 Gear Xy 2
12 7803-13022 Stud Pin AZy FEYS 4
13 183-245 Roll Pin a—)L 8
14 |7803-13065 Corrugated Washer FIVAXE 4
15 183-244 Roll Pin o—)L e 4
16 225-0625. 01 Pin | = 4
17 7803-13063B Cam N 4
18 7803-13064 Pivot Screw E% 4
19 7803-13067 Stud Pin ARy R 2
20 117-381 Screw Y 8
21 7803-13068 Lever L/N— 4
22 181-010 C-Ring C—-Y 7 4
23 7803-13007 Gear XY 2
24 181-232 C-Ring CcC—J7 4
25 250-002. 7 Bearing 7Y T Included in 63 6
26 7803-13127 Spacer A= 2
27 7803-13126 Bushing A Z ) 2
28 7803-13013B Lever L /\— 2
29 7803-13057 Ad justing Screw FagbY Ry 4
30 [184-104 Flat Washer F AR 8
31 52504058 Flat Spring LS 8
32 117-405 Screw Y 8
33 7803-13129 Pin |V 4
34 183-225 Roll Pin o—)L B Included in 28, 71 4
35 223-0620. 01 Spring Pin AT T H Included in 28, 71 4
36 7803-13128 Pin | =g Included in 28, 71 4
37 52R16-016 Spring ALY T 4
38 223-0625. 01 Spring Pin ATV T hr 4
39 7803-13204A Cam 1A 2
40 225-0640. 01 Pin v Included in 39, 72 4
41 52R16-018 Spacer A~ —f 4
42 7803-13017 Plate 7L — b 2
43 101-381 Screw % 4
44 7803-13056 Adjusting Screw FaukyRY 4
45 145-508 Set Screw [ % 8
46 7803-13025 Bracket 7 Z b 2
47 117-360 Screw Y 4
48 R-136A Stopper A by si— 6
49 183-180 Roll Pin o— L Included in 50, 69 4
50 7803-13029A Holder R H— 2
51 |52R16-032 Spring AP 4
52 250-001. 7 Bearing X7 YT Included in 53 4
53 7803-13027A Metering Roller Assy A—HF Y L J 00— Assy 2
54 7803-13028 Gear X ¥ Included in 53 2
55 183-232. 01 Roll Pin o—LE Included in 53 2
56 7803-13030A Holder RV H — 2
57 |7803-13026 Bracket 777y b 2
58 7803-13066 Stud Pin AH sy KE 2
59 7803-13062B Cam N 2
60 52C04-034 Key X — 2
61 7803-13125 Holder RV — 2
62 M52-35-3 Screw Y 2
63 7803-13001A Fountain Roller Assy 77 7T — T Assy 2
64 183-210. 01 Roll Pin o—)LE Included in 63 2
65 7803-13002 Gear X Included in 63 2
66 |117-531 Screw Y 2
67 52R05-008 Retainer YT —F— 2
68 117-384 Screw 3 2
69 7803-13012A Holder RV — 2
70 |52R16-031 Screw Y 2




D4047

53(® 55)



Inking Section / A V¥

Form Roller ON-OFF Mechanism / Hu—J & D4046
\}
IN;I)?X Parts No. Parts Name s Remarks ({#%) Qty
01 7803-13103 Bushing A Z )V 4
02 7803-13050 Cam 71 I 2
03 1T-5-30 Taper Pin T —— 4
04 7803-13102 Shaft x 7 b 2
05 7803-03043 Cam J1 I 4
06 7803-03051 Roller a1 12
07 7803-03044 Pin | 12
08 |145-508 Set Screw FAXY 4
09 7803-03022 Needle Bearing =— RART ) T 2
10 1T-5-35 Taper Pin T —N— 4
11 7803-03039 Lever L/N— 2
12 7803-03038 Lever L /\— 2
13 145-505 Set Screw FAZRY 4
14 7803-03041A Link DV For 2P 2
15 7803-03047 Bushing A H N Included in 14, 17 8
16 7803-03040 Pin | =V 8
17 7803-03048A Link Vo For 1P 2
18 7803-03007 Shaft ¥ 7+ 2
19 7803-13051 Cam pA N 2
20 7803-03023 Needle Bearing —— KART YT 4
21 7803-03036 Stud Pin Ay KB 3
22 |180-408 Conical Spring Washer P I AR H R 6
23 170-108 Nut F > b 4
24 7803-03065 Lever L 3— For 2P 1
25 52C04-125 Air Cylinder EVSA T o 2
26 7803-10010 Speed Controller A—FKarviro—7 4
27 7803-13122 Knuckle Joint Jy 2N aA bk 2
28 52R05-031 Pin = 4
29 |145-365 Set Screw FPARY 4
30 170-106 Nut F v b 4
31 180-406 Conical Spring Washer YT AR H 3 4
32 7803-03035 Lever LN— 2
33 101-480T Screw Y 4
34 7803-03050 Knuckle Joint Fo s ad b 2
35 7803-10203 Joint aA b 1
36 52D05-020 Joint TaAL b 3
37 52C04-147 Air Cylinder 7Y s — 2
38 7803-03066 Block Juavy 1
39 7803-03067 Stud Pin ARy N 1
40 52C04-147-C Air Cylinder Assy 7Y s Z—Assy For 1P (36, 37) 1
41 52C04-147-D Air Cylinder Assy TF ) H—Assy For 2P (35, 36, 37) 1
42 52C04-125B Air Cylinder Assy =7 Y s H —Assy (25, 26) 2
43 |WSM-1808 Washer FH R 4
44 7803-03052 Lever L/N— For 1P 1
45 117-480 Screw % 2
46 180-108 Lock Washer I HH F 2




D4046




Inking Section / A v ¥

Ink Drive Mechanism / A > X ERE) D4045
1
INI\I?EX Parts No. Parts Name k4 FR Remarks (ff%) (Q@;ys )
01 7803-05009 Stud Pin AEy R 2
02 7803-05007 Gear ¥ 2
03 181-242 C-Ring C—Yyv7 4
04 250-004. 6 Bearing _F7Y T 2
05 |WsM-2808 Washer HH % 2
06 180-408 Conical Spring Washer Y 3P H 3 2
07 117-470 Screw Y 2
08 7803-05010 Pivot Screw % 2
09 170-106 Nut F > b 22
10 180-106 Lock Washer IS A X 25
11 258-650. 3 Cam Follower AT Fa T — 16
12 7803-05013A Lever LN — 2
13 7803-05019 Bushing A X)) Included in 12,28, 29, 61 8
14 ]7803-05018 Bracket AN 8
15 180-406 Conical Spring Washer B 7 SR YH X 6
16 145-365 Set Screw FARY 6
17 ]7803-13098 Washer +H R 2
18 |180-410 Conical Spring Washer A 6
19 |170-110 Nut F v b 4
20 [180-406. 1 Conical Spring Washer BT AP AR 18
21 117-382 Screw 2 2
22 117-380 Screw Y 14
23 7803-05015 Pivot Stud ALy K 2
24 7803-05011A Lever L /N— 2
25 7803-05020 Bushing A B )L Included in 24 2
26 145-358 Set Screw KARY 2
27 7803-05023 Collar 5T — 2
28 7803-05027A Lever L /X— For 1P 1
29 7803-05017A Lever LS— For 2P 1
30 117-365 Screw Y 12
31 7803-05002 Stud Pin ARy FE 2
32 7803-05001 Gear X 2
33 181-252 C-Ring C—Yy 7 12
34 250-205. 6 Bearing _F7 YT 12
35  §7803-05032 Retaining Washer b AFH R 6
36 122-112 Screw Y 12
37 7803-05016 Shaft ¥ 7 b 2
38 7803-05022 Pin |V 2
39 258-862. 1 Rod Ends 2y Kz K 2
40 170-112. 1 Nut F v b 2
41 7803-05005 Rod = For 2P 1
42 7803-05026 Rod =N For 1P 1
43 170-112 Nut F v b 2
44 7803-05012 Stud Pin AH v NE 2
45 |7803-05008 Gear ¥ 2
46 7803-05003 Stud Pin AH -y KB 2
47 7803-05025 Gear X 2
48 7803-05028 Plate 7L —k 2
49 117-370 Screw % 8
50 7803-05004 Stud Pin AH sy NEV 2
51 117-360 Screw 4 4
52 7803-05006 Bearing Case TN G — R 2
53 251-202 Bearing 7T YT 2
54 7803-05031 Spacer A—H 2
55 181-235 C-Ring CcC—Y 7 2
56 184-156 Flat Washer W H R 2
57 117-362 Screw E 2
58 7803-05021 Plate A 2
59 125-606 Screw S 6
60 7803-13096 Bracket 7 T4 bk 2
61 7803-13044A Lever L /N— 2
62 117-385 Screw 3 4
63 170-110. 3 Nut F v b 2
64 |7803-13098 Washer +H % 2
65 7803-13097 Pivot Screw 3 2







Inking Section / A ¥ %}

Ink Control Mechanism / A v XBhEHELE D4044 (2)
t
INIESX Parts No. Parts Name SRS Remarks ({#%) tQEFEYE )

71 7803-06007A Link Vo 2
72 SPF-M620 Spring Pin AN T he 2
73 SP-35 Spring ALY T 2
74 223-0625. 01 Spring Pin 2TY T Hhr Included in 71 2
75 7803-06014 Stud Pin RAE v FEV 2
76 6802-03089 Bushing A XV Included in 77 4
77 7803-06006A Lever L/S— 2
78 |123-54-3 Flat Washer HH R 2
79 2560-201.6 Bearing _7 YT 2
80 7803-06015 Eccentric Pin TR 2
81  |WsM-2808 Washer HH X 2
82 117-465 Screw 4 2
83 170-106 Nut + v b Included in 15 2




D4044

OP—Side




Inking Section / A v ¥

Ink Control Mechanism / A » XEh{EHE D4044 (1)
1}
INIE])SX Parts No. Parts Name AR Remarks ({#%) [Q@tﬁy)

01  |7803-02047 Bracket T4y b 2
02 7803-02048 Adjusting Screw Fagky Ry 2
03 7803-02050 Pad Ny K 2
04 7803-02049 Plunger T — 2
05 117-383 Screw 4 4
06 7803-02051 Spacer R L= 2
07 145-510 Set Screw MARY 4
08  [145-505 Set Screw P AXRY 2
09 6703-02013 Indicator ALVl —H— 2
10 6703-02014 Indicator ATl —— 2
11 170-108 Nut + > b 6
12 180-408 Conical Spring Washer AL e 4
13 1117-480 Screw E 2
14 7803-06010 Stud Pin AZ v RE» 2
15 7803-06012B Lever L/N— 2
16 6801-06017 Spring Pin ALY T Hhr Included in 15 2
17 6703-06026 Spring Pin A7) T 2
18 ]184-108 Flat Washer FHx 2
19 181-008 C-Ring cC—Jv7 2
20 X02-87-3 Spring AT T 2
21 181-404 E-Ring E-V 7 2
22 $25-88-3 Spring ATV T 2
23 6703-06033 Pin |V 2
24 183-744 Cotter Pin R =V 4
25 117-410 Screw 32T 8
26 {180-104 Lock Washer NP H I 8
27 E09-53-3 Solenoid SV )A KR 2
28 EM04-43 Spacer R~ 4
29 [52R03-022-A Link V> 2
30 6703-06016 Bracket Ty b 2
31 180-105 Lock Washer INEYH 3 4
32 [184-105 Flat Washer P A 4
33 117-512 Screw 2y 4
34 16703-06019 Stopper R Ry 4— 2
35 180-406 Conical Spring Washer B F NP HF 4
36 117-406 Screw 3 4
37 7803-02045A Lever L /3— 2
38 R-6-02 Clutch 77 F Included in 37 4
39 7803-02035 Spring Pin ATV T H Included in 37 2
40 258-365. 1 Thrust Washer AFZANT v x— 2
41 181-025 C-Ring CcC—J 7 2
42 |145-356 Set Screw FARY 2
43 7203-02045 Bearing XT7 YT 2
44 180-106 Lock Washer I H T Included in 15 4
45 52R02-016 Spring ATY Y 2
46 7803-02036 Spring Pin ATY T Hr 2
47 7803-02044 Pin sV 2
48 7803-02019A Link Vo 2
49 7803-02032 Bushing AN Included in 48 2
50 7803-06003 Stud Pin ALy R~ 2
51 117-365 Screw 3% 6
52 181-242 C-Ring C—-V 7 4
53 ]250-004.6 Bearing _T7TYLT 4
54 7803-06004 Spacer A~ —Hf 2
55 7803-06002 Gear XY 2
56 ]5806-04078 Retaining Washer b AP H I 2
57 ]180-108 Lock Washer e 4
58 117-470 Screw 3 2
59 7803-06001 Cam J1 I 2
60 7803-02028 Pivot Stud ALy K 2
61 117-368 Screw 3T 6
62 180-406. 1 Conical Spring Washer AR 4
63 117-362 Screw E 4
64 ]184-112 Flat Washer FH xR 2
65 181-012 C-Ring cC—-—Yuv7 2
66 IT-5-40 Taper Pin T —N—E 2
67 7803-06008 Lever L/N— 2
68 ]145-358 Set Screw FARY 2
69 R-122-01 Bushing A Z v Included in 71 4
70 7803-06019 Pin | 4




D4044

02
o &7 06 ‘yw\@\ 05
0 QT | e
\ ® P w.. ~ OP—Side




Inking Section / A V¥

Ink Roller / 4 ¥ u—3 D4043
1.
IN;I)EX Parts No. Parts Name Hens Remarks ({#%) (Q@g)
01 7803-04017 Guide Roller A ka—5 2
02 183-250 Roll Pin o —/)L e 2
03 7803-05030 Gear X ¥ 2
04 CM05-55 Roll Pin | = e 4 2
05 7803-04007 Bushing A F L 2
06 117-365 Screw TRy 8
07 R-166B Nut + > b 4
08 7803-03016 Guide HA K 4
09 |184-104 Flat Washer FHx 16
10 SP-47A Flat Spring A Z 3R 8
11 180-404 Conical Spring Washer BT R H R 8
12 |i117-408 Screw Y 4
13 SP-40 Spring ATy T 4
14 R-165 Rod =EN 4
15 SP-39 Spring AT T 4
16 R-167 Screw 3 4
17 R-169B Pin | 4
18 |170-110.3 Nut Fo kb 4
19 117-406 Screw 3T 4
20 52R05-009 Retainer V7—7F— 4
21 117-535 Screw b 4
22 7803-03005B Bracket 754 b 2
23 52R05-025 Rivet Y~y b Included in 22, 31, 40, 41 16
24 52R05-024 Scale AE YR Included in 22, 40 8
25 250-000. 6 Bearing _7 )T 8
26 145-406 Set Screw FAZRY 4
27 [rR-286 Set Screw FPARY 8
28 R-213 Pin | =g 8
29  |145-356 Set Screw FAXRY 4
30 COM-12 Collar 3T — 4
31 7803-03003B Bracket 77 v b 2
32 52R05-023 Scale AEY R Included in 31,41 4
33 183-223 Roll Pin o— )L 4
34 7803-03054A Holder RV E— 4
35 183-180 Roll Pin o—)L Included in 34,39 8
36 |180-406 Conical Spring Washer BT AT H xR 8
37 101-362T Screw FY 8
38 R-136A Stopper A by N— 8
39 7803-03053A Holder RV H — 4
40 7803-03004B Bracket 7 Iy b 2
41 |7803-03006B Bracket T b 2
42 7803-04015 Oscillating Roller A L—varn—7 2
43 250-001. 6 Bearing RT YT Included in 44, 45 8
44 7803-03011A Form Roller Assy Y 1 —F Assy 2nd 2
45 7803-03012A Form Roller Assy Vi —F Assy 3rd 2
46 7803-04016 Bushing AE N 2
47 |7803-03058 Nut PADAL 4
48 |117-410 Screw Y 4
49 250-001. 6 Bearing X7 YT 4
50 7803-03068 Form Roller Yira—3 2
51 7803-03056 Shaft ¥ 7k 2
52 250-152. 6 Bearing X7 )T 4
53 7803-03059 Spacer A~ 2
54 7803-03057 Spacer A~ —H 4
55 7803-03060 Spring AN T 4
56 7803-03062 Inner Sleeve A =AY —T 4
57 7803-03061 Needle Bearing =— K7y 4
58 7803-03064 C-Ring c—=Vy 7 4
59 7803-03063 0il Seal F AN —)v 4
60 7803-03068A Form Roller Assy > 4y 11— 7 Assy 3rd;Option (47~59) 2




o o2 /o%
\ D/ 04 e 42(057) 44(051)

03 e
@ [j// 05 ,,//ﬁ"oo (} g 45(®55)
== L . ° ‘f) 0 60(Option) —
L] 00




Inking Section / A ¥

Ink Roller / A »Fua—7 D4042
\J
INISEX Parts No. Parts Name B ons R Remarks (f&%) (%%L

01 7803-04017 Guide Roller HA Fa—7 2
02 183-250 Roll Pin o—)L 2
03 7803-05030 Gear ¥y 2
04 CM05-55 Roll Pin o—)LE 2
05 7803-04008 Bushing A H v 4
06 |117-365 Screw Y 8
07 R-166B Nut + > b 4
08 7803-03015 Guide HA K 4
09 ]184-104 Flat Washer FH X 8
10  |SP-47A Flat Spring A Z3R 4
11 180-404 Conical Spring Washer P T XX HFR 4
12 117-408 Screw X 4
13 SP-39 Spring e yares 4
14 R-165 Rod =a 4
15 52R05-008 Retainer Y F—— 4
16 117-531 Screw % 4
17 }7803-03001C Bracket To537 v b 2
18 R-213 Pin v 4
19 117-360 Screw 3 Option 4
20 52R05-022 Stopper A ko — Option 4
21 |145-406 Set Screw PAXRY 4
22 |145-360 Set Screw FAXY 4
23 |R-286 Set Screw FAXRY 4
24 250-000. 6 Bearing RSP Included in 34 8
25 183-180 Roll Pin o—/)LE Included in 29 4
26 |101-362T Screw Y 4
27 |180-406 Conical Spring Washer P I NRF AR 4
28 R-136A Stopper A |y r8— 4
29 7803-03053A Holder RV H — 4
30 52R05-023 Scale AEY N Included in 17 2
31 52R05-025 Rivet U~y b Included in 17, 32 8
32 ]7803-03002C Bracket 755w b 2
33 52R05-024 Scale AEY N Included in 32 2
34 52R05-013-B Roller Assy 2 — 7 Assy Option 2
35 52R05-021 Guide HAF Option 4
36 7803-04010 Oscillating Roller Fv—arua—3 2
37 7803-03063 0il Seal FA T —Iv 4
38 7803-03058 Nut + > b 4
39 117-410 Screw 3 4
40 250-001. 6 Bearing YNV 4
41 7803-03055 Form Roller Y hra—3 2
42 7803-03056 Shaft x 7 b 2
43 250-152. 6 Bearing _XF7T YT 4
44 7803-03059 Spacer A —H 2
45 7803-03057 Spacer A~ —Af 4
46 7803-03060 Spring e res 4
47 7803-03062 Inner Sleeve A =AY —T 4
48 7803-03061 Needle Bearing == KART Y 7 4
49 7803-03064 C-Ring C—Yor 4
50 7803-03055A Form Roller Assy Y A 1a—F Assy 1st; (37~49) 2




36(®57)
34(®30)
50(® 49)

@\3

—_
D
”Eg
)
=
o

o
@
o
©

ey,

o T
>

07
09 10 11 12

OP—Side




Inking Section / A V¥

Ink Roller / A »Fu—7 D4041
1.
INI\I?SX Parts No. Parts Name R n 4 R Remarks ({fF%) Q'ty
01 7803-04017 Guide Roller HA Fe—7 4
02 183-250 Roll Pin a—)L e 4
03 7803-05030 Gear X 4
04 CM05-55 Roll Pin o—/)LE 4
05 7803-04009 Bushing A B ) 8
06 117-365 Screw L 28
07 7803-04013B Holder BV E— 6
08 52R04-010 Stopper A by — 12
09 170-106 Nut AP 12
10 |180-406 Conical Spring Washer BT ARYH R 12
11 [117-362 Screw X 12
12 183-180 Roll Pin o—LE Included in 07,17 12
13 117-375 Screw Y 20
14 117-360 Screw E 4
15 52R05-022 Stopper A b sN— 4
16 7803-04011 Roller Guide a—ZH4 K 4
17 7803-04012B Holder RIVE — 6
18 7803-04014 Roller Guide = Option 4
19 7803-04010 Oscillating Roller FL—aru—3 4
20 250-001. 6 Bearing RSN Included in 21~23 24
21 7803-04019A Distributor Roller Assy |F Y o—FAssy 8
22 52R04-012-A Roller Assy 7 — 7 Assy 2
23 7803-04018A Idler Roller Assy Z A X —o—7Assy Option 2




03 21(952) 22(®52) 19(057)
21(®52)

05 .
/ . NOP—Side (0%
e 7N TN 09 08 21(®52)
P o8N g 7 7®
P 3R
' : 0o ° 7 \ ’," 12




Inking Section / A V' F

Ink Ductor Roller / A V¥ &7 &Zu—F D4040
\}
INI\?SX Parts No. Parts Name AR Remarks (&%) (Q[E .t!;’s )

01 117-515 Screw g 4
02 |52R02-012 Retaining Washer hAFHFR 4
03 145-508 Set Screw hARY 4
04 |52R03-018 Pin [ 4
05 |52R03-013 Adjusting Screw AL 8
06 52504-058 Flat Spring A F XK 8
07 184-104 Flat Washer YA x 8
08 117-405 Screw F ¥ 8
09  |52R03-017 Pin v 4
10 |7803-06021 Spring AT 4
11 |7803-06011 Guide HA K 2
12 |7803-06020 Pin v 4
13 52R03-024 Bearing 7Y T 4
14 |52R03-023 Spacer AA—H 4
15 |R-116-01 Bearing NPz 4
16 |7803-06017 Lever L 3— 4
17 ]183-250 Roll Pin o—L 2
18  |101-362T Screw E 4
19 180-406 Conical Spring Washer B F SR FH R 4
20 R-136A Stopper A Ry /X— 4
21 183-180 Roll Pin o —/L Included in 22, 30 4
22 52R03-010-A Lever L3— 2
23 |181-404 E-Ring E—V 4
24  |R-132 Collar T — 4
25 145-458 Set Screw M ARY 8
26 |7803-06018 Lever L3~ 2
27 250-001. 6 Bearing _FT YT Included in 28 4
28 52R03-012-A Ductor Roller Assy A H—u—FAssy 2
29 |7803-06016 Shaft ¥ 7 b 2
30 52R03-011-A Lever L /N— 2




28(®52)

OP—Side




Inking Section / A %

Ink Fountain / A ¥ 77TV D4039
1
INI{I)EX Parts No. Parts Name BB R Remarks ({#%) :Q@Fy!ﬁ )
01 181-020 C-Ring cC—yr7 4
02 258-354. 1 Thrust Washer AGARND L p— 2
03 |5803-02025 Clutch 77 vF Included in 06 2
04 5803-02024 Clutch 27 F Included in 06 2
05 145-510 Set Screw MAXY 2
06  |7803-02039B Boss 7R A 2
07 |7803-02042 Lever LoN— 4
08 |R-118-01 Handle Ny RL 4
09 7803-01004 Shoulder Screw 3 4
10 145-508 Set Screw [ % 4
11 117-635 Screw b % 8
12 |180-412.1 Conical Spring Washer A W E 8
13 117-482 Screw kX 8
14 |7803-01001 Frame 7 L— A 2
15 R-211 Spreader AT — 4
16 101-375 Screw 2y 4
17 |170-106 Nut < b 4
18 |7803-02041 Pin v 4
19 [181-404 E-Ring E-Y 7 4
20  |7803-23062 Lock Nut + > b 4
21  |r-113 Mounting Screw FRARY 4
22 |181-408 E-Ring E-V 7 4
23 |181-022 C-Ring c—Vo s 4
24  |rR-116-01 Bearing _7Y T 2
25 |117-382 Screw F 2
26 52R02-014 Brake Shoe 7 L—F 2
27 J131-11-3 Nut F > b 6
28 184-106 Flat Washer B H 3 2
29 117-370 Screw 3 2
30 |7803-02010 Ink Fountain Roller Ty T L u—F 2
31 145-358 Set Screw % 4
32 |7803-02040 Collar h T — 2
33 |52R02-006-A Blade 71—k 2
34 7803-01003 Spreader AT — 2
35 |7803-02003 Collar HZ— 2
36 |145-356 Set Screw FAFRY 4
37 117-475 Screw 3 8
38  [180-408.1 Conical Spring Washer Y FNARY AR 8
39  [52R02-004 Bracket 774 v b 2
40 |7803-02001 Ink Fountain AR T OUT 2
41 52R02-005 Bracket T4 b 2
42 NP-11 Scale AE YN 2
43 125-108 Screw R 6
44  |52R02-033 Flat Spring A Z 3R 2
45  |52R02-009 Thumb Screw vz 3 36
46  |WSM-1808 Washer e 6
47  ]181-408 E-Ring E-Uv7 6
48  |101-475 Screw E 6
49  ]7803-01002 Frame 7L — A 2
50 |7803-02043 Washer e 2
51 117-515 Screw Y 10
52  |52R02-029 Bearing _7Y T 2
53 7803-02046 Spacer A —4 2
54  |52R02-030 Bearing NP7 2
55 |181-025 C-Ring cC=Vv7 4
56 |145-510 Set Screw b AR 2
57 |7803-02016B Boss A2 2
58 R-6-02 Clutch 77 v F Included in 57 2
59 258-355. 1 Thrust Washer ATGARND ¥ — 2
60  |52R02-003 Bracket 77y b 4
61 117-362 Screw % 8
62  |117-358 Screw E 4
63 |52R02-002 Cover H 23— 2
64 |52R02-034 Bracket 777 v b 4
65 180-405. 1 Conical Spring Washer P IR H R 8
66 145-365 Set Screw M ARY 4
67 |A17-22-3 Retaining Washer b AFH X 1
68 180-405 Conical Spring Washer P RXRYH R 1
69 117-510 Screw B 1

PW Y



30(®56)

D4039

)
9
T
o
o
=z

OP—Side




Main Press Section / A&

Cylinder ON-OFF Mechanism(2P) / AR Wit (2P) D4038
]
INII\I)SX Parts No. Parts Name a4 R Remarks ({#%) (Q@F!§y§ }

01 182-165 Taper Pin T == 4
02 7802-10046 Worm 7 — A 2
03 7802-10015 Spacer A3 2
04 241-2030. 2 Bushing A Z I 2
05 7802-10021 Eccentric Pin X 1
06 7802-10020 Pin | 3
07 7802-10019 Link V7 1
08 7802-10004 Lever L N— 1
09 182-212 Taper Pin F—/R—E 2
10 {145-358 Set Screw FAXRY 1
11 7802-10022 Needle Bearing —— NART YT 2
12 117-365 Screw Y 2
13 |7802-10007 Gear ¥¥ 1
14 7802-10047 Shaft x 7k 1
15 7802-10005 Shaft ¥ 7 b 1
16 243-619 Bushing A Z )V Included in 17 4
17 7802-10016A Bracket 750 vk 4
18 117-382 Screw % 8
19 7802-10012 Thrust Washer ATFALD vy — 8
20 7802-10011 Thrust Bearing AFGARRT YT 4
21 7802-10014 Worm 7 A — I 2
22 7802-10017 Shaft x T b 2
23 7802-10008 Worm 7 4 — A 2
24 182-166 Taper Pin T = 2
25 145-510 Set Screw [ 2
26 145-505 Set Screw [ 1
27 7202-04085 Handle A% 1
28 7802-10043 Indicator A = — 1
29 7802-10003 Lever L /3— 1
30 7802-10018 Link V3 1
31 117-475 Screw E 2
32 180-108 Lock Washer IR H FR 2
33 7802-10002 Lever LS — 1
34 7802-10028 Knuckle Joint FyoNTaA b 1
35 7802-10042 Pin =% 1
36 7802-10026 Nut AP Included in 39 2
37 7803-10028 Joint aA vk 3
38 7803-10029 Joint VaAf b 1
39 7802-10023 Air Cylinder TT ) H— 1
40 117-632 Screw 32T 2
41 7802-100231 Air Cylinder Assy 7 Y s F—Assy (34, 36~39, 45) 1
42 7802-10024 Bracket 754 v bk 1
43 180-110 Lock Washer NP H 3 3
44  [117-560 Screw T 3
45 7802-10025 Knuckle Joint Fo I NnTaA b 1
46 |184-112 Flat Washer B H R 1
47 181-410 E-Ring E-Vv7 1
48 7802-01013 Spreader AT — 1







Main Press Section / A&

Cylinder ON-OFF Mechanism(1P) / HRZEBit&tE (1P) D4037
\J
INDEX | parts No. Parts Name R Remarks ({#%) Qty
No. (E¥)
01 182-165 Taper Pin T—/—E 4
02 7802-10046 Worm 7 g — I 2
03 7802-10015 Spacer AR — 2
04 241-2030. 2 Bushing A B ) 2
05 7802-10021 Eccentric Pin T 1
06 7802-10020 Pin | =g 3
07 7802-10019 Link P 1
08 7802-10003 Lever L N— 1
09 182~-212 Taper Pin T —r— 1
10 }145-358 Set Screw FARY 3
11 7802-10022 Needle Bearing —— KAXFT YT 2
12 117-365 Screw 4 2
13 7802-10006 Gear X 1
14 7802-10047 Shaft ¥ 7 b 1
15 7802-10005 Shaft ¥ 7 b 1
16 243-619 Bushing A Z ) Included in 17 4
17 [7802-10016A Bracket 77 b 4
18 117-382 Screw 4 8
19 7802-10012 Thrust Washer AFGARNT o — 8
20 7802-10011 Thrust Bearing 25 A RRT YT 4
21 7802-10013 Worm 4 — A 2
22 7802-10017 Shaft ¥ 7 b 2
23 |7802-10008 Worm A= 2
24 182-166 Taper Pin F——E 2
25 145-510 Set Screw MARY 2
26 145-505 Set Screw | 1
27 7202-04085 Handle N Ry 1
28 7802-10044 Indicator ATl —F— 1
29 7802-10004 Lever L/— 1
30 7802-10018 Link P 1
31 117-475 Screw 3 2
32 |180-108 Lock Washer SRR H R 2
33 7802-10001 Lever L/3— 1
34 7802-10028 Knuckle Joint FyonlaA b 1
35 7802-10042 Pin | 1
36 7802-10026 Nut + > bk Included in 39 2
37 7803-10028 Joint EEEA 3
38 7803-10029 Joint vaA b 1
39 7802-10023 Air Cylinder ENSD T 1
40 7802-10023G Air Cylinder Assy 7 Y L HZ —Assy (34, 36~39, 46) 1
41 7802-01013 Spreader AT — 1
42 117-632 Screw % 2
43 7802-10024 Bracket 7Ty b 1
44 |180-110 Lock Washer SRFEH R 3
45 117-560 Screw % 3
46 7802-10025 Knuckle Joint Fy N aAf sk 1
47  |184-112 Flat Washer +Hx 1
48 181-410 E-Ring E—-Vo7 1




D4037

)
9
T
o
O




Main Press Section / ZAHET

Plate-retaining Roller (2P) / #fx = — 5 (2P) D4036
L
IN;IDOEX Parts No. Parts Name B ens R Remarks ({#%) Qty
01 |7808-07033 Bracket 774 vk 2
02 |7808-07031 Air Cylinder 7)o H— 2
03 |7808-07035 Pin (5% 2
04  |7808-07034 Knuckle Joint Fy o NTaA sk 2
05 }7808-07036 Pin v 1
06  {170-105 Nut + v b 2
07 117-365 Screw 3T 22
08 |[180-406 Conical Spring Washer B IR FH X 10
09 [184-108 Flat Washer WA R 4
10 [181-406 E-Ring E—-Y. 7 1
11 180-108 Lock Washer I3 H 2 1
12 |170-108 Nut + > b 1
13 |184-110 Flat Washer e 3
14 ]181-408 E-Ring E—-V>7 3
15 |7808-07050 Link V3 1
16 |7808-07046B Lever L/S— 1
17 180-106 Lock Washer XY HF 4
18 |170-106 Nut F v b 2
19 [7808-07049 Pin vy 1
20  |7808-07048A Bracket 757y b 1
21  |7808-07040 Pin v 2
22 |X16-93-3 Washer WA R 2
23 243-633 Bushing A HZ ) Included in 47, Frame 4
24 [117-370 Screw E 6
25 |7808-07057 Bracket 7545 v b 2
26 |7808-07051 Bracket 754 v bk 1
27 7808-07053A Bracket 754 v bk 1
28  |7808-07055 Pin v 1
29  |7808-07025A Bracket 7745 v b 1
30  |7808-07056 Spacer A ~—H 2
31 125-780 Screw FY 2
32 |7808-07020 Bracket 754 vk 1
33 [180-406. 1 Conical Spring Washer P FNRFH R 2
34 |7808-07027A Bracket 774 v b 2
35 243-609 Bushing A Z ) Included in 34 2
36  |7808-07022 Roller u— 1
37 |7808-07023 Bracket 75 v b 1
38  |7808-07065 Bearing _7 YT 4
39 184-106 Flat Washer WA R 10
40  17808-07064 Bracket 754 > b 2
41 180-104 Lock Washer ISR H R 4
42 117-410 Screw X 4
43 ]131-11-3 Nut F > b 2
44  |7808-07026A Bracket 754 v b 1
45  |7808-07052 Bracket 754> b 1
46 7808-07021 Bracket 775 b 1
47  17808-07039A Block Ty 1
48 117-375 Screw 3 2
49 7808-07043 Bracket 775y b 1
50  |7808-07037 Pin v 1
51 243-612 Bushing A Z IV Included in 16 2
52 7808-20005 Speed Controller A—RFNarha—75 4




NOP—Side




Main Press Section / A<HIE

Plate-retaining Roller(1P) / ¥z =— & (1P) D4035
IN;I)(FX Parts No. Parts Name AR Remarks (%) Qty
01 |7808-07024 Bracket 777 v b 2
02 |7808-07044 Pin v 2
03 |7808-07041 Pin v 2
04 |180-106 Lock Washer SNERFH R 4
05 |170-106 Nut + v b 4
06 ]7808-07042 Bracket 774 v b 2
07 117-370 Screw % 4
08 |145-356 Set Screw M ARY 2
09 6901-06028 Spacer A~— 2
10 |7808-07029 Block Ty 1
11 117-365 Screw Y 22
12 |170-108 Nut F v b 2
13 |180-108 Lock Washer IR H R 2
14 |184-108 Flat Washer HH R 4
15  17808-07028 Pin v 2
16  |7808-07038A Block Javy 2
17 |7808-07043 Bracket 754 v b 2
18 [7808-07034 Knuckle Joint FozVVaAd b 2
19  ]7808-07035 Pin [ 2
20 ]7808-07040 Pin v 2
21 170-105 Nut F v b 2
22  |7808-07031 Air Cylinder ENSDZ 2
23 |7808-07036 Pin [ 2
24 |7808-07033 Bracket 7547y b 2
25 |181-406 E-Ring E—-Y 7 2
26  |180-406 Conical Spring Washer Y IR FHR 4
27  |7808-07027A Bracket 7747 v b 2
28 243-609 Bushing A BN Included in 27 2
29  |7808-07023 Bracket 75 v b 1
30 [5103-09136 Handle A% 1
31 |7808-07030 Block Juv g 1
32 243-633 Bushing A Z )V Included in 16, Frame 4
33 |7808-07022 Roller a—3 1
34 |180-406. 1 Conical Spring Washer JZ IR FH R 2
35  |X16-93-3 Washer P 2
36 |117-360 Screw EA 2
37 7808-20005 Speed Controller A—Farvto—7 4




NOP—Side -~
T




Main Press Section / A4

Drive Mechanism / EREhE D4034
\J
INI\II)O EX Parts No. Parts Name R Remarks (f#%) (Q@ 't!§y§ )
01 7808-07001 Air Cylinder 7)o — 2
02 7808-07002 Bracket 75y b 2
03 117-465 Screw Y 8
04 180-108 Lock Washer 23 A 12
05 7808-07068 Pin | 2
06  |A04-51-3 Spacer ALt 2
07 181-014 C-Ring cC—Yyoo 2
08 [Mc02-13 Retaining Washer b ABHXR 2
09 117-470 Screw % 2
10 7808-07006 Knuckle Joint FvIonTaAf sk 2
11 170-110.3 Nut + v k 2
12 7808-07066 Bracket T b 2
13 7808-07007 Pin | 2
14 117-480 Screw 4 2
15 184-108 Flat Washer HH 3 2
16 170-108 Nut + v b 2
17 117-340 Screw T 16
18 7808-07012 Air Cylinder T — 4
19 170-106 Nut J < b 4
20 117-515 Screw Y 4
21 7808-07014 Plate 7L —hk 2
22 180-105 Lock Washer RENES 8
23 7808-07072 Stud Pin AH sy NE 2
24 7808-07071 Stud Pin AH sy N 2
25 7808-07011 Block Jay 4
26 7808-04048 Spacer A~ —H 4
27 117-385 Screw % 6
28 |7808-07070A Bracket 77 b 2
29 7808-07069 Gear Xy 4
30 7808-07067 Gear X 2
31 117-520 Screw 3 4
32 7808-07059 Plunger T — 4
33 ]7808-07074 Bracket 777yt 2
34 117-370 Screw S 8
35 |180-106 Lock Washer e 8
36 |7808-07073 Bracket Ty b 2
37 7808-04040 Needle Bearing —— NARF7 Y7 Included in 28, Frame 16
38 7808-07010 Clutch 75 T 4
39 183-207 Roll Pin a— L 4
40 7808-20004 Speed Controller A —RKayv hg—F 4
41 7808-20008 Joint YaA vk 4
42 7808-20013 Speed Controller Ab—FRayta—5 4
43 7808-07211 Limit Switch )y hAA vF Included in 01 4
44 7808-07210 Limit Switch Vy hAA vF Included in 18 8




D4034

OP—Side




Main Press Section / Z<HEH}

Vertical and Lateral Register Mechanism / RKiff - 2GRS D4033 (2)
INI\]I)OEX Parts No. Parts Name B ShA FR Remarks ({#%) (%g)
71 7802-04027 Bracket 757 v b 2
72 7802-04025 Stud AE K 6
73 7202-04183 Indicator A= — 2
74 7808-07062 Plate A 2
75 E26-75-3 Sensor - 2
76 7808-07061 Block Juavy 2
77 |7808-07060 Bracket 77 h 2
78 7802-04167 Shim P =0. 10 =
79 7802-04168 Shim b =0. 30 -
80 7802-04169 Nut F v b 2
81 117-525 Screw I 6







Main Press Section / ZA<Hif

Vertical and Lateral Register Mechanism / Kill - IG5 THEMHE D4033 (1)
U
INI?()EX Parts No. Parts Name a4 R Remarks ({#¥%) ({%g)
01 7802-04010 Indicator A= — 2
02 |145-505 Set Screw FAXRY 4
03 145-510 Set Screw rARY 4
04 7202-04085 Handle N Rv 4
05 7802-04164 Nut pAP AN 4
06 117-512 Screw % 12
07 |180-105 Lock Washer ISRF AR 12
08 7202-04045 Nut + v b 2
09 117-380 Screw Y 16
10 117-571 Screw Y 12
11 [7802-04014 Bracket T v b 2
12 7802-04015 Stopper Ak oy sR— 2
13 7802-04016 Stud ALy R 5
14 7802-04040 Stud AE B for 2P 1
15 117-520 Screw 3 24
16 7202-04060 Adjusting Screw FagbIRY 2
17 7202-04058 Nut 7+ b 2
18 7802—-04036 Bearing _7 YT 2
19 7202-04158 Shim P t=0. 20 —
20 »}7202-04159 Shim b t=0. 10 —
21 7202-04160 Shim P t=0. 05 -
22 7202-04161 Shim v b t=0. 03 -
23 7802-04038 Flange 75T 2
24 7802-04013 Gear X 2
25 117-383 Screw % 12
26 180-106 Lock Washer RS 28
27 7802-04012 Gear XY 2
28 117-410 Screw % 8
29 7802-04008 Flange 750 2
30 7802-04030 Shim P t=0. 03 —
31 7802-04031 Shim A t=0. 05 -
32 7802-04009 Needle Bearing = KT ) T 2
33 7802-04011 Flange T30 2
34 101-470T Screw E 8
35 A19-38-3 Washer HH 3R 8
36 7802-04003 Gear Xy 2
37 7802-04002A Flange A% 2
38 7802-04006 Bushing A K Included in 37 2
39 117-375 Screw Y 16
40 117-425 Screw Y 8
41 7802-04005A Gear Coupling XY o7y T 2
42 117-510 Screw S 2
43 7802-04007 Key X — 2
44 7802-04017 Flange 750 2
45 7802-04021 Needle Bearing == AT YT 2
46 7802-04020 Inner Sleeve A=A —7 2
47 7802-04032 Shim P t=0. 03 -
48 7802-04033 Shim b t=0. 05 -
49 7802-04034 Shim P t=0. 10 -
50 7802-04035 Shim I t=0. 20 —
51 7802-04024 Flange 75T 2
52 180-104 Lock Washer IS H R 8
53 [117-412 Screw Y 8
54 7802-04022 Spacer R ~L—H 2
55 7802-04023 Key ¥ — 2
56 7802-04018 Adjusting Screw FaukIRY 2
57 117-372 Screw T 8
58 7802-04019 Gear ¥ 2
59 |180-705 Washer HH R 2
60 174-705 Lock Nut + v b 2
61 7802-04039 Flange 750 2
62 7202-04069 Shim P t=0. 20 -
63 7202-04070 Shim P t=0. 10 -
64 7202-04071 Shim P t=0. 05 -
65 7202-04072 Shim P t=0. 03 -
66 7802-04037 Bearing _X7 VYT 2
67 7202-04094 Lock Nut F > b 2
68 7802-04170 Adjusting Screw FavkIRY 2
69 117-515 Screw £ 6







Main Press Section / AHEES

Plate Cylinder (OP-S) / iR (OP-S) D4032
{J
INI?OEX Parts No. Parts Name AR Remarks (f#%) Qty
01 7808-04035 Clutch 779 4
02 7808-04037 Clutch 75 vF 2
03 7808-04036 Clutch 77 vF 2
04 181-012 C-Ring cC—V 7 4
05 7808-04049 Spacer AN —4F 6
06 |7808-04042 Gear XY 2
07 7808-04065 Key X — 2
08 117-365 Screw % 10
09 7808-04048 Spacer A -t 6
10 183-207 Roll Pin g—LE . 4
11 7808-04039 Clutch 77 vF 2
12 7808-04050 Block Javy 2
13 7808-04052 Plunger TV — 4
14 7808-04053 Block Javy 2
15 117-370 Screw % 4
16 7808-04055 Spring AT) T 2
17 7808-04054 Pin | 2
18 7808-04051 Block Juay 2
19 180-105 Lock Washer I3 HH R 4
20 |125-720 Screw XY 4
21 7808-04038 Clutch 75y F 2
22 7808-04046 Pin | = 2
23 117-360 Screw B 6
24 7808-04044A Gear X 2
25 243-620 Bushing A Z ) Included in 24 2
26 7808-04045A Link P 2
27 243-608 Bushing A F )V Included in 26 4
28  |H01-21-3 Retaining Washer b AYFH R 4
29 180-104 Lock Washer SN H S 4
30 125-656 Screw Y 4
31 7808-04060 Pin | = 4
32 |7808-04047 Gear X¥ 2
33 7808-04043A Gear i 2
34 7808-04058 Bushing A KL Included in 33 2
35 7808-04059 Spacer A~—H 2
36 181-065 C—Ring [ 2
37 7808-04056 Block A= 2
38 7808-04057 Stopper Pin A by —E 2
39 7802-04157 Pin | = 2
40 145-365 Set Screw AR 2
41 7808-04040 Needle Bearing =— FARXT7 YT 12
42 7808-04041 Needle Bearing = F_T7 YT 8




D4032

OP—Side



Main Press Section / ASHEER

Plate Cylinder / RRAR D4031(2)
t
INé)fX Parts No. Parts Name PREA Remarks (f#%) (Q@.téyi }
71 7808-04012 Guide Plate HA KT L—k 2
72 7808-04073 Guide Plate HA K7 L— 2
73 7808-04028 Block Ty 2
74 }117-370 Screw Y 8
75 258-650. 1 Cam Follower LT+ T — 4
76 7808-04029A Lever L /3— 2
77 7808-04031 Bolt RV b 2
78 117-360 Screw 4 8
79 |7802-04122 Stopper R by 8— 2
80  ]7802-04152 Bracket 753y b 4
81 1117-362 Screw % 4
82 7808-04025 Spacer A—4 2
83 117-375 Screw S 2
84 7808-04024 Lever L S— 2
85 7808-04034 Spring A7V T 2
86 7808-04026 Block 7y 2
87 7808-04030 Block Jav 2
88 117-382 Screw 3T 4
89 7808-04080 Bracket 74 b 2
90 117-510 Screw B 18
91 7808-04022 Block Juavy s 14
92 7808-04066 Plate Cylinder N Ry 2
93 323-101 Grease Nipple TV A= TN 2
94 7808-04021 Pin | 2
95 117-410 Screw b 4 8
96 7808-04027 Block Az 2
97 181-406 E-Ring E-V 7 2
98 243-610 Bushing A Z ) Included in 76 2
99 183-765 Cotter Pin Yy 8
100 131-11-3 Nut F > b 10
101 |117-308 Screw % 4
102 S27-17-3 Spacer A~ —4 2
103 |5101-10107 Flat Spring A Z 3R 2
104 52C04-146 Gauge Film =T 4 )V I =0, 25 2
105 7802-04166 Gauge Film =T 4V I t=0. 20 2




104.105




Main Press Section / A&

Plate Cylinder / HRAR D4031 (1)
INI\II)O EX Parts No. Parts Name Honsk Remarks (f##%) (Qﬁ'tfyi )

01 |7808-04004 Plate Clamp NI TGS 2
02  |7808-04003 Plate Clamp NS T 2
03 |7808-04007 Shaft ¥ 7 b 2
04 [7802-04145 Screw D 24
05 |7802-04119 Register Pin LVORAE—E Y 4
06 |7802-04117 Register Pin VOAA—E [R14H 55 fa 4
07 7802-04137 Stopper Ak /X— 4
08 117-408 Screw 3 4
09 7802-04163 Spring ATY T 24
10 180-105 Lock Washer I8 H X 10
11 125-706 Screw S 6
12 }145-375 Set Screw FAZRY [FIAE & 4
13 183-182 Roll Pin o—/L N=8, R 8
14 |7802-04155 Adjusting Screw FauwVFRY 2
15 |7802-04135 Collar BT — 4
16 145-404 Set Screw % 4
17 |324-307 0-Ring o=V 4
18 243-613 Bushing A Z )V Included in 23 2
19 |7802-04134 Spring 2ASY T 20
20 [7802-04138 Spring A7y T 4
21 [7802-04121 Plate FL— bk 4
22 |122-058 Screw E 4
23 |7808-04001B Plate Clamp NI G T 2
24 145-356 Set Screw | 24
25  |7802-04157 Pin v 24
26 [7802-04148 Shim A t=0. 05 -
27 [7802-04123 Guide Plate HA K7L —k

28  1180-406 Conical Spring Washer Y S F P HF 24
29  {117-365 Screw XY 82
30  |7808-04009 Guide Plate HA KT L— b 4
31 [7802-04144 Shim 2N t=0. 10 -
32 |7808-04023 Plate 71—k 2
33 [7808-04086 Plate 7L — k 2
34 |7808-04089 Plate Clamp NS T 2
35 7808-04088 Plate Clamp NSTFTUT 2
36 |7808-04008 Shaft ¥ 7k 2
37 |7808-04077 Pin [ 8
38  |7808-04078 Pin v 8
39  |7808-04076 Flat Spring A S 4
40  [7808-04074 Lever LA— 8
41  |7808-04020 Block Juayy 4
42 |7808-04075 Flat Spring A B X% 4
43 7808-04002 Plate Clamp NG T 2
44 122-162 Screw e 4
45  |7808-04072 Guide Plate HA KL — b 2
46 |7808-04071 Guide Plate HA RFL—k 2
47  |7808-04033 Pin = 8
48  |7808-04032 Pin 5% 8
49  |7802-04156 Pin =% 2
50 |7808-04011 Guide Plate HA RFL—L 2
51 118-510 Screw B 6
52 7808-04081 Cover ) N— 2
53  [7808-04019 Shaft % 7 b 2
54  |7808-04016 Lever LoR— 2
55 |7808-04018 Spacer Z =4 4
56 [7808-04085 Bolt ALk 4
57 |125-656 Screw B 4
58 180-104 Lock Washer BRES VS 4
59  |7808-04084 Flat Spring A HZI3F 4
60 |7808-04014 Bracket 74 v b 2
61 |7808-04082 Bracket 774> b 2
62 7808-04079 Cam Follower L7 — 4
63 |180-106 Lock Washer NIRRT H TR 18
64 |170-106 Nut + > b 8
65 |7808-04013 Bracket 75y b 2
66  |7808-04061 Shim A t=0. 05 -
67  |7808-04062 Shim 2 t=0. 10 -
68  ]7808-04083 Bracket 754y b 2
69 |7808-04015 Bracket 757 v b 2
70 ]|7808-04017 Lever L R— 2




D4031

OP—Side

NOP—Side

104.105



Main Press Section / A

Blanket Cylinder / = AfR D4030(2)
1
INII\?SX Parts No. Parts Name HEaB T Remarks ({##%) iQﬁFﬁyi )

71 180-106 Lock Washer IS H R 8
72 117-375 Screw E% 8
73 7802-03011 Flange 7507 for 2P 1
74 7802-03001A Blanket Cylinder Assy = K7Assy for 1P 1
75 7802-03001B Blanket Cylinder Assy =, K JAssy for 2P 1




/%\ ] For 1P
D4030 , o N Forte
08.09 / (1718.19.20
F B
\\Q /6 Y 21
]

&

0
\
12.13.14
A

NOP—Side




Main Press Section / ZA<HEIR

Blanket Cylinder / = .AJA D4030(1)
]
INII\I)fX Parts No. Parts Name EBdna 7 Remarks ({#%) (Q@tﬁy)
01 7802-03022 Screw % 12
02 |7802-03018 Retaining Washer b AYH X 4
03 |117-530 Screw XY 14
04 7802-03015 Lever L /3— for 1P 1
05 7802-03016 Lever L /3— for 2P 1
06 324-370 0-Ring o—Y 7 4
07 117-365 Screw 3T 38
08 7802-03010 Flange 750 for 1P 2
09 7802-03012 Flange T for 2P 1
10 J117-380 Screw ¥ 8
11 7402-03020 Retainer Y 7—J)— for 2P 2
12 7202-03034 Shim PN for 2P t=0.02 -
13 7202-03035 Shim P for 2P t=0.03 -
14 7202-03037 Shim A for 2P t=0.05 -
15 7802-03008 Flange 7507 for 1P 1
16 7802-03009 Flange T30 for 2P 1
17 7802-03043 Retainer 7 —)— for 1P 2
18 7802-03044 Shim P for 1P t=0.02 —
19 7802-03045 Shim P for 1P t=0.03 -
20 7802-03046 Shim P for 1P t=0.05 -
21 7802-03019 Bearing X7 YT 4
22 7802-03013 Flange 75T for 2P 2
23 7802-03040 Flange T30 for 1P 1
24 122-170 Screw E% 24
25 7802-03029 Bushing AHZ NV 2
26 7802-03024 Shaft ¥ 7 b 2
27 7802-03030 Bushing A H )V 2
28 5802-03052 Block Jay 2
29 183-168 Roll Pin o—)LE 2
30 117-483 Screw Y 8
31 |7402-03005 Bracket 7747 vk 2
32 5802-03051 Spacer A ~L—4 4
33 5802-03050 Gear Eand 2
34 7402-03005 Bracket 77k 2
35 7802-03025 Bracket 754wk 2
36 323-101 Grease Nipple JYR=y TV 4
37 7802-03001 Blanket Cylinder =N 2
38 101-573T Screw 4 6
39 180-110 Lock Washer N T 6
40 7802-03002 Gear X for 1P 1
41 7802-03003 Gear ¥ for 2P 1
42 7802-03014 Lever L N— for 1P 1
43 7802-03017 Lever L /N— for 2P 1
44 |MC03-05 Retaining Washer PAYFHR 2
45 122-112 Screw F 2
46 7802-03038 Gauge Film YT 4D t=0. 05 2
47 7802-03039 Gauge Film =T 4 )L I t=0. 10 2
48 7802-03037 Under Blanket T E—TZ 0y b 2
49 7802-03036 Blanket 777 k 2
50 7802-03028 Cover F 73— 2
51 117-510 Screw % 6
52 180-105 Lock Washer N H R 6
53 117-381 Screw Y 8
54 7802-03026 Weight AEY 2
55 7802-03031 Weight FEY 1L=75 (100g) -
56 7802-03032 Weight FEY L=151 (200g) -
57 7802-03033 Weight ZFEY =228 (300g) -
58 7802-03034 Weight FE Y L=379 (500g) -
59 7802-03035 Weight ZEY L=531 (700g) -
60 125-715 Screw 32 -
61 125-710 Screw 4 8
62 7802-03023 Retainer Y T —)— 4
63 7802-03027 Plate 7L—k 2
64 7802-03041 Flange T for 1P 1
65 117-525 Screw 3V 2
66 7802-03007 Flange 75T for 2P 1
67 7802-03201 Flange T for 1P 1
68 7402-03021 Block Jay 4
69 170-106 Nut J v b 4
70 101-375 Screw T 4




/%\ - For 1P
D4030 01 02 / =0 % Fc}r 1P
03— o 17
/ 0 ‘ . 18.19.20
) 07699, ’ >

/ 07/%’\ 7/ /7 I 21
0

For 2P
aars

\
-
/) > / 30 —g <o 12.13.14 A
; >




Main Press Section / AHELS

Impression Cylinder / EfA D4029 (2)
INII\I)EX Parts No. Parts Name e Remarks ({#%) ({Q@‘tgyg :
71 7202-20029 Spacer A~ — 2
72 7202-20022 Bearing Yy 4
73 7202-20006 0il Seal FA ) —v 2
74 7802-20001A Impression Cylinder Assy |7 ¥ N77Assy 1







Main Press Section / Z<HER

Impression Cylinder / JEAR D4029 (1)
1)
INII\I)SX Parts No. Parts Name T Remarks (f#%) (Q@tﬁy)
01 7802-20032 Needle Bearing —— KA RFT YT Included in 02,21 8
02 7802-20008A Flange 70T 4
03 117-365 Screw % 11
04 7802-20011 Collar HZ— 2
05 117-520 Screw T 2
06 |7802-20012 Stopper AR/ i— 2
07 |145-483 Set Screw FARY 2
08 170-108 Nut + o b 26
09 |117-370 Screw Y 4
10 7802-20020 Lever L /S— 4
11 7802-20033 Pin | = 4
12 181-406 E-Ring E—-U Y 4
13 6702-02024A Rod = AN 4
14 243-608 Bushing A H N Included in 13 4
15 6702-20003 Washer ¥ HF 4
16 [180-106 Lock Washer SEYFH R 20
17 6702-02025 Spring ATY T 4
18 6702-12017 Washer B H R 4
19 170-108. 3 Nut F o b 8
20 183-764 Cotter Pin gy 4
21 7802-20010A Bracket TZ47 b 4
22 117-375 Screw 3T 8
23 7802-20013 Shim v t=0. 02 -
24 7802-20014 Shim P t=0. 03 -
25 7802-20015 Shim PN t=0. 05 -
26 7802-20016 Shim A t=0. 10 -
27 7802-20037 Holder R — 18
28 PM-066-2223 Cap Xr v -00 18
29 SA-2225-2 Spring A7) T 18
30 PM-066-2219 Gripper Finger P -00 18
31 PM-066-2220 Holder RV A — -01 18
32 140-366 Set Screw MARY 18
33 170-106 Nut + > b 20
34 1145-362 Set Screw hAXY 18
35 170-106. 3 Nut + > b 18
36 117-508 Screw T 18
37 7802-20005 Shaft ¥ 7 b 2
38 7802-20021 Cover F) 73— 2
39 |117-360 Screw R 20
40 7802-20035 Anvil 7 e 18
41 117-405 Screw T3V 18
42 7802-20036 Bracket T 7 b 2
43 7802-20001 Impression Cylinder TV Ry 1
44 7802-20202 Gear Xy 1
45 7802-20006 Flange T7 09 1
46 7802-20017 Adjusting Screw FagEIRY 6
47 7802-20018 Adjusting Washer Fayty WFHFR 6
48 117-633 Screw % 6
49 170-110 Nut + > b 2
50 180-410 Conical Spring Washer VA e 2
51 117-565 Screw s 2
52 7802-20019 Lever L/N— 2
53 7802-20038 Cam Follower AT AT — 2
54 7802-20201 Cam N 1
55 7802-20024 Nut + vk 1
56 7802-20028 Holder RILHF— 1
57 117-475 Screw 3 6
58 180-110 Lock Washer IR A R 12
59 117-575 Screw Y 4
60 7802-20007 Stopper A By N— 2
61 101-375.5 Screw Ry 2
62 |145-460 Set Screw hARY 4
63 P0O-126 Pad Xy K 4
64 7802-20025 Nut + > b 1
65 7202-20030 Spacer A~ — 1
66 117-472 Screw FY 4
67 180-108 Lock Washer 22 H 3R 4
68 7802-20030 Flange 75300 2
69 117-570 Screw g 8
70 7802-20029 Flange Ty 1







Main Press Section / AH&ES

1st Transfer Cylinder / % 1 ) LHA D4028
]
INI\?EX Parts No. Parts Name AR Remarks ({#%) (Q@Féyi )
01 7802-12049 Needle Bearing == RKAXF7T YT Included in 02, 09 4
02 7802-12050A Flange T5 2
03 117-365 Screw % 4
04 7202-20010 Lever L= 2
05 181-404 E-Ring E—-Vo7 4
06 117-475 Screw % 2
07 7202-20015 Pin =g 2
08 7802-12204A Stem U 2
09 [7802-120454A Bracket 7o b 2
10 117-375 Screw I 6
11 7202-20023 Shim P t=0. 02 -
12 7202-20024 Shim P t=0. 03 -
13 7202-20025 Shim P t=0. 05 -
14 7202-20026 Shim PN t=0. 10 -
15 7202-20012 Spacer A~ —H 2
16 7202-20007 Spring ATV T 2
17 7202-20011 Spacer A~ — 2
18 7802-12044 Shaft ¥ 7 b 1
19 [7802-12048 Gripper VEDE 8
20 5802-20018 Spring AT T 8
21 117-508 Screw 3 8
22 7802-12046 Gripper Bracket Y RAEA 8
23 7802-12047 Holder RV E— 8
24 117-512 Screw 4 8
25 |7802-12052 Set Screw FARY 8
26 [145-356 Set Screw FAXRY 1
27 5802-20021 Lever L /3— 1
28 [145-506 Set Screw FARY 1
29 7202-20014 Collar 77— 1
30 7202-20065 Screw 3T 1
31 170-106 Nut F > b 1
32 7202-20019 Block Jay s 1
33 7802-12038 Anvil A% 1
34 117-360 Screw % 10
35 7802-12024 Transfer Cylinder UL Ry 1
36 |101-565T Screw A 3
37 180-110 Lock Washer NI R 6
38 |7202-02007 Retaining Washer A F xR 3
39 7802-12025 Gear X+ 1
40 170-110 Nut + > b 1
41 [180-410 Conical Spring Washer BT RARXYH xR 1
42 117-560 Screw 4 1
43 7802-20038 Cam Follower LT A T— 1
44 7802-12051 Lever L= 1
45 7802-12029 0il Seal I AN —) 1
46 7802-12027 Retaining Washer b AFHF 1
47 7802-12028 Bearing _7 YT 1
48 117-370 Screw 3T 6
49 180-106 Lock Washer A S 6
50 7802-12026 Flange 75T 1
51 7802-12039 Cam 71 B 1
52 7802-12032 Flange 750D 1
53 7802-12033 Bearing N7 1
54 |7802-12031 Retaining Washer M AR 1
55 180-108 Lock Washer IS T T 1
56 117-470 Screw 4 1
57 117-565 Screw S 3
58 117-388 Screw 4 4
59 7802-12024A Transfer Cylinder Assy |J# 3 K UAssy (01~44) 1st 1
60 243-605 Bushing A F ) Included in 08 2







Main Press Section / AHEH

Brake Unit / 7L —F% ==y b D4027
t
INI]\I)(?X Parts No. Parts Name ETE Remarks (%) Qty

01 [7808-07208 Flange 750D 1
02 117-480 Screw 4 3
03 |7808-07209 Bracket 75y b 1
04 ]117-360 Screw S 3
05 |7808-07080 Brake Unit TL—Fa=y b 1
06 145-506 Set Screw rARY 2
07 180-105 Lock Washer RES VB 4
08 ]117-510 Screw E 4
09 |7808-07082 Cover H 3— 1
10 |7802-09205 Stud Pin AF v R 1
11 |7802-09207A Spring ATFV T 1
12 |7802-09203A Lever L 3— 1
13 7802-09206 Spring Pin AT T HAr 1
14 |258-652. 3 Cam Follower HhT7xay— 1
15 180-110 Lock Washer NREFHF 1
16 |170-110 Nut + > b 1
17 |243-634 Bushing A F ) Included in 12 1
18 |7805-02491 Stud Pin AH v REv 1
19 117-482 Screw 3y 1
20 |7802-09202 Bracket 75y b 1
21 |7802-09201 Cam 7 I 1
22 184-106 Flat Washer WA * 2
23 180-106 Lock Washer RESES 2
24 117-372 Screw F T 2
25 184-116 Flat Washer AR 1
26  |181-412 E-Ring E-V 7 1




D4027

NOP—Side

8 4



Main Press Section / AHEER

Main Drive Mechanism / JEEIZ D4026
INI]\?EX Parts No. Parts Name Hmb T Remarks ({§i#) (Q@‘tggyg }
01 145-356 Set Screw FAZRY 2
02  |7802-14206 Pulley 7—) 1
03 7802-14208 Belt Assy ~L hAssy 3VX670 1
04 |E60-16-02-3 Motor - — 1
05 |101-565 Screw E 4
06 180-110 Lock Washer ISP H T 15
07 184-110 Flat Washer A F 7
08 117-560 Screw B 1
09 7802-14034 Washer WA 1
10 |7802-14010 Stud Pin A&y FE 1
11 |250-205.6 Bearing <77 2
12 ]7802-14012 Roller EL= 1
13 ]7802-14020 Spacer A~—H 1
14 7802-14011 Bracket Iy b 1
15 117-571 Screw Y 6
16 180-116 Lock Washer ISR Y H F 1
17 J170-116 Nut + > b 1
18 174-710 Lock Nut F > b 1
19 180-710 Washer W4 3 1
20  |7802-14207 Pulley 77— 1
21 7802-14202 Bracket T F b 1
22 |7802-14024 Bearing X7 YT 2
23 7802-14204 Spacer A~ —H 1
24 |117-570 Screw F Y 4
25 7802-14201 Bearing Case ST Y T - 1
26  |7802-14023 Bearing _7T YT 1
27 7802-14014 Flange T 1
28 180-106 Lock Washer NFYH R 6
29 117-365 Screw B 4
30 |7802-14205 Gear Xy 1
31 117-508 Screw B 4
32 |7802-14019 Key X — 4
33 |7802-14203 Shaft ¥ 7 b 1
34  ]181-050 C-Ring [Pz 2
35 [117-360 Screw B 2
36 |7805-18002 Cover 83— 1
37 101-466 Screw 4 2
38 180-108 Lock Washer INEHH TR 2
39  [7805-18001 Bracket Ty b 1




NOP—Side

20

33

0]
9
T
o
o




Main Press Section / AR

Swing Gripper Drive Mechanism / AV ¢ ¥ 7 BiE) D4025
]
INII\I)SX Parts No. Parts Name B R Remarks ({#%) (Q@g]
01 |7802-09001 Cam & b 1
02  [7802-05072 Cam H I 1
03 117-387 Screw % 3
04 |180-106 Lock Washer SRR H xR 3
05 184-106 Flat Washer HH xR 6
06 0T-6-35 Taper Pin F—R—FE 2
07 117-481 Screw xY 4
08 180-108 Lock Washer NREFH R 4
09 184-108 Flat Washer B % 4
10 [7802-09007A Link P 1
11 CP18-81 Needle Bearing =— FAXT YT Included in 10 2
12 117-510 Screw E4 6
13 [323-101 Grease Nipple TV A=y N 3
14 [7802-09009 Pin v 2
15 7802-09006 Swing Arm Lever L /N— 1
16 |0T-6-60 Taper Pin F—S—E 1
17 117-482 Screw FY 2
18 117-375 Screw 3 3
19 [7802-09008 Bushing A Z I 1
20  |7802-09011 0il Seal FA N —L 1
21 ]7802-09010 Stud AH v K 2
22  [7802-09209 Bracket 75k 1
23 145-565 Set Screw AR 1
24 117-573 Screw 2T 2
25  ]7802-09019 Adjusting Screw FautYxRY 2
26 |170-112 Nut + >k 1
27 180-112 Lock Washer NEYFH R 1
28 184-112 Flat Washer HH R 1
29  |7802-09022 Thrust Washer AS5A P ¥y — 3
30  |7802-09002A Lever LA— 1
31 |7802-09020 Bushing A H )V Included in 30,36 2
32 145-360 Set Screw FARY 1
33 |7802-09012 Pin 5% 1
34 |7802-09013 Pin v 1
35  ]7802-09021 Roller Follower n—S 740y — 2
36 |7802-09003A Lever LR— 1
37 |52502-024 Pin 5% 1
38 117-571 Screw 2T 3
39 |7802-09004 Stud Pin 2By RE 1
40 |52502-051 Nut > b 1
41 |[52502-021 Holder RV H— 1
42 52502-055 Bearing _7T YT Included in 36 1
43 |52802-022 Thrust Washer AF AP v — 1
44  |181-016 C-Ring c—Yy>r7 1
45  |52502-050 Screw D 1
46 |180-412 Conical Spring Washer H T AR AR 29
47 52502-053 Spacer AN—H 1
48  |52502-052-A Rod A 1
49 52502-049 Bearing _7 YT Included in 48 1
50  }7805-05060 Joint JaA vk 1
51 5805-05028 Sleeve A —7 1
52 |5805-05025 Plug 757 1
53 180-408. 1 Conical Spring Washer AR 6

Ve al



D4025




Main Press Section / AIf

Feeder Drive Mechanism / #3#EERENES D4024
INI\II)SX Parts No. Parts Name RS Remarks (&%) (Q@F!Eys}
01 183-186 Roll Pin o—/)Le 1
02 H38-14-3 Sprocket VAV R 1
03 117-370 Screw Y 1
04 7802-07002 Collar 57— 1
05 250-205. 8 Bearing T YLy 2
06 7802-07004 Chain Fx— 1
07 CK02-91 Needle Bearing == KAXTY 7 Included in 08 1
08  |CK02-90A Sprocket A VA 1
09 184-106 Flat Washer YA X 1
10 181-404 E-Ring E-V 7 1
11 125-762 Screw Y 2
12 180-106 Lock Washer IS H R 16
13 184-106 Flat Washer HH R 3
14 7802-07005A Bracket T F b 1
15 7802-07006 Stud YA 2
16 7802-07202 Shaft T b 1
17 117-515 Screw FY 6
18 7802-08002 Cam N 1
19 7802-06001 Cam N 1
20 181-025 C-Ring cC—V 7 4
21 250-205. 6 Bearing _T7TYVT 2
22 S-225 Indicated Plate AE YN 1
23 117-365 Screw L 1
24 7802-05060 Cam J1 I 1
25 7802-07001 Sprocket 2 aly k 1
26 7802-14036 Gear ¥ 1
27 182-212 Taper Pin T—3—E 1
28 117-375 Screw 3 4
29 250-005. 6 Bearing T YT 2
30 181-247 C—Ring C—yv7 1
31 7802-14032 Gear X 1
32 117-571 Screw e 3
33 117-576 Screw -2 3
34 180-110 Lock Washer INFHH R 6
35 117-560 Screw 3 3
36 [7802-14034 Washer HH xR 3
37 7802-14030 Gear Xy 1
38 7802-14031 Gear ¥ 1
39 7802-14040 Key X — 1
40 7802-14029 Stud Pin AE sy KNE 1
41 7802-14035 Bracket 7 Z4 bk 1
42, 7802-14033 Stud Pin ALy NE 1
43 117-365 Screw P 3
44 7802-14039 Bearing T YT 1
45 7802-070058 Tightener Assy Z A b} —Assy 1
46 |7802-14211 Washer AR 6
47 117-360 Screw % 6
48 7802-14212 Stud Pin RAEy KE 1
49 7802-14210 Gear X 1
50  |7802-14038 Bearing <7V 1
51 7802-05006 Stud AE R 1
52 5802-10058 Indicator A= — 1
53 125-758 Screw 3 1

o~



D4024

NOP—Side




Main Press Section / ZA<HE

Swing Gripper / A 4 > 7 I\ D4023 (2)
)
INILJEX Parts No. Parts Name Hns Remarks ({##) (Q@g)

71 7802-05023 Collar BT — 1
72 117-385 Screw FY 1
73 M56-31-03-3 Spring AT T 1
74 |7802-05022 Spring Pin ALV Ty 1
75 7802—-05024 Spring A7) T 1
76 7802-05026 Pin | 1
77 |G09-52-3 Spacer A — A 2
78 7802-05028 Stopper A Ky 5— 1
79 170-105 Nut + v b 1
80 101-520 Screw % 1
81 6801-03013 Pin | = 1
82 6801-03014 Snap Pin A -4 2
83 E09-51-3 Solenoid JVv)AKN 1
84 7802-05027 Plate 7 L—k 1
85  184-104 Flat Washer FH R 4
86 [180-104 Lock Washer R L 4
87 117-408 Screw % 4
88 7802-08023 Screw E 1
89 7802-08024 Shim P t=0. 03 -
90 7802-08025 Shim I t=0. 05 -
91 7802-08026 Shim P t=0. 10 -
92 7802-08027 Shim P t=0. 20 -




NOP—Side /@2;




Main Press Section / A<EEER

Swing Gripper / AW 4 ¥ 7\ D4023 (1)
\}
INII\?SX Parts No. Parts Name EfE2E Remarks ({#%) (Q@g:)
01 117-512 Screw e 8
02 |7802-08001 Anvil 7L 1
03 |7802-08011 Shaft ¥ 7 b 1
04 |7202-20010 Lever LR — 2
05 117-475 Screw % 3
06 |181-404 E-Ring E—J 7 4
07 |7202-20015 Pin v 2
08 145-356 Set Screw hAZRY 1
09 [5802-20021 Lever L/3— 1
10 117-365 Screw 3 10
11 7802-08016 Bracket 754 v b 2
12 |7802-08022 Gripper EDTS 8
13 |250-102.6 Bearing _7Y T 8
14 |183-150 Roll Pin o —/L Y 8
15 122-058 Screw k% 16
16 140-262 Set Screw M AFRY 8
17 |7802-08017 Spring A7 T 8
18 |5802-20019 Pin =% 8
19 ]7802-08021 Holder RIVE— 8
20 |5802-20017 Bracket 757 b 8
21 117-372 Screw 3 8
22  [7202-20013 Stem o7 2
23 [7202-20012 Spacer A L—t 2
24  |7802-08014 Spring ATF) T 2
25  [7202-20011 Spacer A ~— 2
26 |7802-08015 Shaft ¥ 7 b 1
27 ]|7802-08010 Stopper A by s3— 1
28 145-375 Set Screw hAZXRY 1
29  |170-106 Nut F v b 6
30  |7802-12049 Needle Bearing —— RART YT 4
31 7802-08012 Swing Arm Bracket 754 v b 4
32 |1T-6-65 Taper Pin F— = 4
33 117-481 Screw i 4
34 |180-106 Lock Washer INFHH R 9
35 |7802-08013 Spacer AAL— 1
36 |117-565 Screw xR 1
37 [170-110 Nut +v b 1
38 180-110 Lock Washer ISR A R 2
39 |7202-12020 Arm 7 — b 1
40 258-652. 3 Cam Follower F LT F T — 1
41 117-515 Screw F 2
42 |7802-08002 Cam 7 I 1
43 ]7802-09018 Plate 7L — k 1
44 1170-108 Nut + v b 1
45 184-108 Flat Washer Y HF 1
46  |258-591.1 Cam Follower AL T AT — 1
47 [7802-08003 Cam H 1
48  |IT-5-35 Taper Pin F 73— 1
49  {7802-08008 Lever LS— 1
50 7802-08004 Eccentric Pin e o e A g 1
51 184-106 Flat Washer B H R 2
52 |117-375 Screw F T 3
53 |7802-08009 Spring Pin ATV T HY 2
54 CM11-47 Hook 77 2
55 |7802-05018 Spring ATV T 1
56 }7802-05018A Spring Pz 1
57 184-110 Flat Washer W xR 1
58 250-003. 8 Bearing X7 YT 2
59  |7802-09017 Bearing NP 1
60  |7802-09014 Spacer A ~—H 1
61 [7802-09016 Washer HFHF 1
62 180-108 Lock Washer NP H R 1
63 17802-09015 Cap Xxv7 1
64 [117-383 Screw B 3
65  ]7802-08005 Shaft ¥ 7 b 1
66 |7802-08006 Lever L N— 1
67 |7802-08020 Stud Pin 2AHy FEY 1
68  |7802-08007 Lever LR— 1
69  |181-410 E-Ring E-V.7 1
70 145-405 Set Screw rARY 1

Ppe



@,

68




Main Press Section / A

Head Stop Mechanism / B34 CHRE D4022
\J
IN;I)SX Parts No. Parts Name B L2 FR Remarks ({#%) (Q@tﬁyl
01 145-355 Set Screw rARY 2
02 185-1212. 01 Collar HT— 1
03 117-383 Screw > 2
04 |[180-106 Lock Washer SR H R 3
05 170-108 Nut + vk 1
06 |180-108 Lock Washer IR YH X 1
07 |184-108 Flat Washer 0 3
08 117-515 Screw X 2
09 7802-05060 Cam 71 I 1
10 |7802-05201 Stud Pin 2Hy REV 1
11 170-106 Nut + > b 2
12 |7802-05049A Lever L /3— 1
13 [M02-67-3 Spring ATV T 1
14 1223-0616.01 Spring Pin A TN T H Included in 12 1
15  |223-0620. 01 Spring Pin 2TV T 1
16 323-101 Grease Nipple TN A=) 1
17 [7202-07023 Pin % 2
18 181-406 E-Ring E—-Uv7 2
19 7802-05046 Link Vo 1
20  |7802-05007 Bushing A H )V 1
21 117-525 Screw B 1
22  |7802-05047 Lever L X— 1
23 [7802-05048 Shaft ¥ 7k 1
24 117-510 Screw 3V 3
25  ]7802-05005 Pin v 1
26 |7802-05004 Wing Bolt F 3 7R b 10
27 |117-408 Screw g 20
28 180-104 Lock Washer ISR TR 20
29  [7802-05061 Paper Guide HA K 8
30 [7802-05002 Shaft ¥ 7 b 1
31 7802-05058 Bushing AE N Included in 32 1
32 7802-05003A Holder TRV — 1
33 117-382 Screw % 1
34 180-110 Lock Washer I H 3 1
35 170-110 Nut F v b 1
36 |7802-05009 Bracket 754 v b 1
37 122-058. 01 Screw E 2
38 145-405 Set Screw A RY 2
39 183-139 Roll Pin a— /)L 2
40  |52E06-002 Sensor o H— 2
41  [7802-05008 Bracket 7ok 2
42 7802-05001 Register Board VOASF—R— K 1
43 185-1615. 01 Collar H T — 1
44 |7813-19009 Bracket 75 b 1
45 E26-69-3 Sensor Y — 1
46 125-615 Screw % 4
47 E26-68-3 Sensor Y — 1
48 117-575 Screw S 4
49 184-110 Flat Washer B H R 4
50 |7802-12035 Spreader AT — 1
51 7802-05010 Guide HA K 2
52 117-360 Screw % 6
53  [7813-19008 Bracket 754 v b 1
54  [7802-05077 Paper Guide HA ¥ 2

4



D4022




Main Press Section / A

Head Stop Mechanism / Rij34 CiE D4021 (2)
1
INI{I)SX Parts No. Parts Name R Remarks ({#%) (Q@?{ )
71 7802-05044 Retainer Y T —— 2
72 7802-05065 Shim P t=0. 02 -
73 7802-05066 Shim P t=0. 03 -
74 7802-05067 Shim v t=0. 05 -
75 125-655 Screw % 2
76 7802-05042A Eccentric Case Xt r—2R 1
77 223-0620. 01 Spring Pin AN T hAr Included in 76, 90 2
78 5203-11050 Spring AT T 2
79 223-0632. 01 Spring Pin AT T hr 2
80 7802-05051 Shaft x 7k 1
81 7802-05062 Scale AT YN 6
82 7802-05053 Adjusting Nut V=3 6
83 7802-05055 Spring ATV T 12
84 7802-05054 Stopper A b s3— 6
85 7802-05050 Guide HA K 6
86 7802-05057 Retainer Y T—)— 12
87 101-406. 001 Screw E 6
88 7802-05056 Click Stop A by sS— 6
89  [7802-05074 Bracket 75> b 1
90 7802-05041A Eccentric Case Tt r—R 1
91 |A01-47-3 Washer #H X 1
92 117-360 Screw P 1
93 7802-05025 Spring ATV T 1
94 7802-05051A Head Stop Assy 2T 7 7 Assy (04, 05, 80~88) 1
95  |180-406 Conical Spring Washer P Z AR PH R 2
96 180-104. 001 Lock Washer IS HF 6
97 117-387 Screw P 2
98 7804-05076 Bracket 757 v b 2




(04,05,80~88)




Main Press Section / ZA<H&IH

Head Stop Mechanism / B34 CERE D4021 (1)
\2
INI]\?SX Parts No. Parts Name BB dh % B Remarks ({#%) [Q@g:)
01 117-381 Screw E 3
02 180-106 Lock Washer IR H TR 7
03 E09-51-3 Solenoid JV /A K 1
04 117-408 Screw 32T 34
05 |180-104 Lock Washer ISEHFH I 16
06 |184-104 Flat Washer W H R 8
07 6801-03014 Snap Pin AF T 2
08 6801-03013 Pin | 1
09 G09-52-3 Spacer A ~—H 2
10 7802-05027 Plate 71—k 1
11 7802-05029 Spacer A~ —4 3
12 7802-05026 Pin | 1
13 7802-05024 Spring ALY T 1
14 7802-05022 Spring Pin ALY T HAr 1
15 170-106 Nut + > b 6
16 170-105 Nut F > b 2
17 7802-05028 Stopper A N 78— 1
18 }101-520 Screw g 1
19 7802-05020 Lever L R— 1
20 181-410 E-Ring E—V 7 1
21 7802-05023 Collar AT — 1
22 |145-405 Set Screw P XRY 5
23 7802-05021 Stud Pin AFy KEV 1
24 117-375 Screw 3 1
25 117-515 Screw B 1
26 7802-05040 Name Plate AA N 2
27 7802-05038 Indicated Plate AEY RN 2
28 7802-05039 Handle N KL 2
29 183-206 Roll Pin o—)Le 2
30 7802-05075 Bracket 7Z v b 1
31 117-385 Screw B 6
32 7802-05037 Pad Ny K 2
33 F4-3-01 Thumb Screw V3 2
34 7802-05033 Shaft ¥ 7 b 2
35 7802-05045 Collar 57— 2
36 183-205 Roll Pin o—/)L e 2
37 7802-05032 Gear X 4
38 183-207 Roll Pin o—)LEe 6
39 7802-05030 Pin e 4
40 7802-05034 Lever L /N— 2
41 7802-05031 Link Vo 2
42 7802-05035 Shaft ¥ 7 b 2
43 5202-01017 Shim b t=0. 20 -
44 5202-01010 Shim I t=0. 10 —
45 5802-01029 Shim P t=0. 05 -
46 5802-01028 Shim P t=0. 03 -
47 117-580 Screw 4 1
48 CM11-47 Hook 77 2
49 170-110 Nut + v b 1
50 7402-10074 Spring ey 1
51 7402-10074A Spring A7) T 1
52 7802-05070 Spring A TY T 1
53 125-6556 Screw % 2
54 181-010 C-Ring [ 4
55 7802-05014 Bearing RSNV 2
56 7802-05069 Pin | = 1
57 7802-05016 Link J 1
58 7802-05068 Pin | 1
59 7802-05071 Lever L /38— 1
60 182-187 Taper Pin T == 1
61 258-651. 2 Cam Follower L7+ — 1
62 181-018 C-Ring C-Y»7 1
63 7213-16006 Spacer A~ —4f 1
64 7802-05073A Lever L /N— 1
65 7802-05064 Bushing X X ) Included in 64 1
66  |180-108 Lock Washer NP H R 1
67 170-108 Nut + > b 1
68 117-370 Screw E 9
69 7802-05013 Stud Pin AZ vy KE 1
70 251-202 Bearing X7 YT 2







Feed Section / #&#5ER

Suction and Blow Piping Parts / =7 —E &N D4020
INII\?;EX Parts No. Parts Name EREhA R Remarks (%) (fQIEg;)
01 _ |7813-12007 Bracket 772k 1
02 170-108 Nut + v b 1
03 180-108 Lock Washer IS HH 2 1
04 180-106 Lock Washer BRES S 6
05 117-365 Screw 2T 2
06 7813-12003 Stud Pin RAE sy KB 1
07 7813-12004 Air Cylinder BV T 1
08 7813-12006 Nut J v b Included in 07 1
09 7813-12005 Knuckle Joint FozTaA Lk 1
10 6203-09068 Joint JaAf bk 2
11 [184-105 Flat Washer P H R 1
12 181-005 C-Ring CcC—=Y.7 1
13 7813-12004A Air Cylinder Assy 7 Y v Z—Assy (07, 10) 1
14 7813-12002 Piston AR 1
15 CK16-21 Joint aA vk 2
16 7813-12010 Plug v 2
17 7813-12001 Valve R~ 1
18 CK16-20 Hose Joint R—ATaA b 1
19 117-370 Screw 3 3
20 }184-106 Flat Washer FHx 2
21 7813-12007A Valve Assy /3)L T Assy (01~03, 06~20) 1




D4020

13 (07.10)

Detail B

— 21




Feed Section / #R#EES

Suction and Blow Piping / =7 —&% D4019
\}
INng Parts No. Parts Name B EhA TR Remarks ({#%) Qty
01 H13-54-01-3 Band N R 22
02 7813-12032 Hose HR— A 2
03 7813-12024 Hose Hm— R 1
04 7813-12023 Hose =R 1
05 7813-12029 Hose HR— A 1
06 7803-09201 Hose Joint R—AVaAf bk 1
07 7813-12201 Hose BR—R 1
08 7813-12028 Hose HR—2R 1
09 7813-12027 Hose FR— A 2
10 7813-12026 Hose R—A 1
11 7813-12025 Hose R—A 1
12 7813-12021 Hose HR— A 3
13 7813-12015 Hose B— A 1
14 7813-12017 Hose H—R 1
15 7813-12016 Hose HR— R 1
16  |E60-19-02-3 Vacuum Pump IR T 1
17 7813-12203 Packing Ny X Included in 16 1
18 7201-12032 Indicator AT —F— for Vacuum 1
19 7813-12037 Cock = Included in 16 3
20 7201-12029 Indicator AT —F— for Pressure 1
21 7813-12031 Control Valve )T for Vacuum 1
22 7201-12030 Control Valve v for Pressure 1
23 |7201-12034 Sponge AR Y Included in 16 2
24 7813-12204 Nozzle Cap ) ANVX xS Included in 16 2
25 5605-02310 Filter Element TANH—T L AR Included in 16 2
26 B61-16-3 Belt ~)L b A-36R;Included in 16 1
27 7201-12033 Filter T AL NVE— Included in 16 1
28 101-475 Screw Y 4
29 180-108 Lock Washer RSV 4
30 ]is4-108 Flat Washer P2 4
31 7813-17010 Hose HR— A 1
32 7813-17008 Hose R— A 4
33 7813-17009 Hose R— A 1




D4019

1
K L
Zi'::l
I
H3
______________ J
EC BC____A
c | <4 HR' I
F @

J
15

B

S (2

o

09




Feed Section / #GHLER

Side Guide(for Card) / "NHF¥HA F D4018
1.
INII\I)SX Parts No. Parts Name e H Remarks ({&%) ({Qﬁg)

01  |H37-49-3 Support Bridge PR—=r TV oY 4
02  |H11-70-3 Plate Spring A ZRFR 4
03 |125-706.01 Screw s 4
04 180-105. 01 Lock Washer A S B S 6
05 |170-105.01 Nut + > b 2
06 |170-104 Nut + > b 3
07 180-104 Lock Washer I3 T 5
08 |7813-19037 Bracket Ty b 1
09 [7813-19202 Side Guide HA KHAK 1
10 |7813-19039 Plate Spring A F 3R 1
11 125-656 Screw xR 2
12 |7813-19040 Plate Spring A F 33 1
13 |6901-10032 Thumb Screw V23 2
14 |181-404 E-Ring E-Uv7 4
15 }7813-19041 Hook i 2
16 }7813-19033A Bracket 75 v b 1
17 |7813-19203A Side Guide +4 KHAF 1
18 |H10-45-3 Spring AFY T 1
19 ]7813-19205 Bracket 754y b 1
20 ]125-660 Screw F T 2
21  |7813-19046 Plate 7L — h 2
22 |7813-19047 Plate Spring A F IR 2
23 ]7813-19048 Guide Plate HA RFL—k 2
24  |180-103 Lock Washer SNRPFEH R 24
25 125-608 Screw 4 24
26 |7813-19043 Plate 7L — 4
27 7813-19044 Plate Spring A ZNFR 4
28  |7813-19045 Guide Plate HA RS L—} 4
29 7813-19042 Guide Bar HA K/— 1
30  |H37-49-1A-3 Support Bridge HR—b TV oY 4
31 117-305 Screw 3 4
32 125-660. 01 Screw 2 2
33 6901-10033 Pin =g Included in 13, 37 2
34 ]183-138 Roll Pin —L 1
35  |6801-10060 Click Stop Z k23— 1
36  |H60-41-3 Adjusting Nut vz 3 1
37  |7813-19204A Bracket TI4 v b 1
38 181-405 E-Ring E-V 7 1
39  |184-106 Flat Washer YA * 1
40 7813-19202A Side Guide Assy YA FH A KAssy 1
41  |7813-19203B Side Guide Assy ¥ A FHA FAssy 1




D4018

40(03~16.32.33)

41(03.04.14~19.33~39)

OP—Side
BF L



Feed Section / #EHEHS

Side Lay Mechanism / #AR. Y ZEE D4017
\}
INI]\I)(I)EX Parts No. Parts Name Hom4 R Remarks ({#%) Qty
01 H37-18-1A-3 Thumb Screw PAE 2
02 H37-19-3 Knob V<3 2
03 5802-06140 Pin | 2
04  [5802-06007 Bracket 7547 v b 2
05  |145-404 Set Screw AR 2
06 117-365 Screw % 2
07 183-185 Roll Pin o—Le 2
08  |145-305 Set Screw FARY 2
09 SP-28 Spring ATY T 2
10 H37-52-3 Spring ATSY T for Thinner Stock 2
11 140-370 Set Screw MARY 2
12 170-106 Nut >k 2
13 {5802-06005 Bracket 7747 v b OP-S 1
14 H37-22-3 Pin | = 2
15  |H37-26-3 Retaining Washer b AFHR 2
16 250-200 Bearing X7 YT 2
17 H37-25-3 Bushing A H )V 2
18 H37-16-3 Thumb Screw V3 2
19 7202-06009 Plate 7 L—k 0P-S 1
20 H37-07-3 Guide HA K OP-S 1
21 122-110 Screw L 6
22 101-19-3 Pin | 2
23 125-662 Screw Y 4
24 |180-104 Lock Washer Rk 4
25 H37-05-3 Guide HAF 0P-S 1
26 7813-19064A Conveyor Tape Assy 2R T —TAssy 1
27 6502-06005 Roller o 2
28 250-098. 6 Bearing _7YT 2
29 6502-06008 Shaft % 7 b 2
30 243-612 Bushing A F ) Included in 36, 58 4
31 |H37-13-3 Bracket 774 b 4
32 170-108 Nut J v b 4
33 H37-53-3 Screw R 4
34 |180-105 Lock Washer SN HF 16
35 125-715 Screw 3V 8
36 H37-01-0A-3 Block Juay 0P-S 1
37 243-614 Bushing A H v Included in 36, 58 2
38  |H37-39-1C-3 Bracket 74 b 2
39 125-712 Screw % 4
40 H37-34-3 Gear X ¥ 2
41 H37-41-1A-3 Roller an 2
42 181-406 E-Ring E-Y 7 2
43 145-506 Set Screw MARY 2
44 H37-47-3 Pin | 2
45 6502-07014 Pin =gV 2
46 181-404 E-Ring E—-VvJ 2
47 H37-33-02-3 Holder B — 2
48 H37-30-02-3 Gear X NOP-S 1
49 H37-37-1A-3 Bracket 75y b 1
50 H37-35-3 Gear X 0P-S 1
51 243-609 Bushing A H ) Included in 49 2
52 125-730 Screw % 2
53 183-168 Roll Pin a—)Le NOP-S 2
54 5802-06006 Bracket 75y bk NOP-S 1
55 7202-06010 Plate A NOP-S 1
56 H37-08-3 Guide HA K NOP-S 1
57 H37-06-3 Guide HA R NOP-S 1
58 H37-02-0A-3 Block A= NOP-S 1
59 H37-31-02-3 Gear ¥ 0P-S 1
60 H37-36-3 Gear Xy NOP-S 1
61 H37-01-5D-3 Side Register Assy 3 3/ Assy OP-S 1
62 H37-02-5D-3 Side Register Assy 3 3/ Assy NOP-S 1
63 6502-06009 Spacer A~—H 2
64 5202-01008 Shim P t=0. 10 -
65 7202-06011 Shim P t=0. 03 -
66 7202-06012 Shim P t=0. 05 -
67  |H04-62-3 Spring ATV T for Thinner Stock 2
68 5802-06051 Spring ATV T for Thinner Stock 2




D4017

—  For OP-S
61

18 (01~09.11~17.
20~46.49~53.63~66)

For NOP-S
62
((01~09.11.12.14~17.

21~24.26~35.37~46.49.
51~54.56~58.60.63~66)

40 40 6465.66

34

35



Feed Section / #5#&ER

Conveyor Table / = L _T7F—T7 /)L D4016(2)
]
INII\?SX Parts No. Parts Name ST Remarks ({#%) (Q@Féys )

71 7813-19001A Conveyor Frame 2R T L—DA 1
72 125-656 Screw 3 2
73 6502-06003 Indicator AVl — = 1
74 EH10-10 Flat Spring A 7 IR 1
75 EH10-07 Bracket 77 v b 1
76 6502-06001 Sleeve AY =77 1
77 145-406 Set Screw | 2
78 EH10-05 Nut + v b 1
79 7205-04055 Name Plate AA N 1
80 EH10-09 Handle N RV 1
81  ]7813-19016 Bracket 7747 v b 1
82 7202-06001A Bracket T Iy b 1
83 R11-78-3 Collar 5T — 1
84 7301-10003 Kick Bar X 7 N— 1
85 182-168 Taper Pin T —/N— B 1
86 7802-06002A Lever L= 1
87 223-0625. 01 Spring Pin AT T hy 2
88 7202-06008 Spring AV T 1
89 7813-19062 Roller o 1
90 180-106 Lock Washer I H F 1
91 7813-19059A Guide Roller Assy HA Koa—FAssy 4
92 7813-19028A Guide Roller Assy HA Ra—FAssy 2
93 125-665. 01 Screw % 4
94 184-104. 01 Flat Washer HH F 4
95 7813-19084 Collar 5T — 1
96  [7813-19082 Bracket 774 v b 2
97 7813-19083 Block a2y 2
98  [117-512 Screw E 4
99  |7813-19085 Screw b % 2
100 7303-05054 Nut 7+ > b 2




D4016 46

/47 48

! 49

52/?\ DN 150 DETAIL A
53

o

91

51 49
48
@/ 46

54 .

NOP—Side

20.21.22.23

20.21.22.23

OP—Side



Feed Section / &I

Conveyor Table / a7 F—7 N D4016 (1)
1
INII\I)SX Parts No. Parts Name Hdn4 FR Remarks ({§#%) (Q@g )

01 125-710 Screw i 4
02  |180-105 Lock Washer INEFHFR 17
03 |181-410 E-Ring E—V 7 1
04  |7202-06002 Bushing A Z ) Included in 05, 82 2
05 |7202-06001B Bracket 754 v b 1
06 |125-718 Screw s 7
07 H38-14-3 Sprocket YAV 1
08 |183-186 Roll Pin o—)LE 1
09 |117-365 Screw E 7
10 ]7802-07007A Bracket 77 v b 1
11 243-612 Bushing A XV Included in 10, 25,71 3
12 145-355 Set Screw AT 2
13 [185-1012.01 Collar T — 2
14 125-662 Screw Y 2
15  |180-104 Lock Washer ISEHH xR 28
16 |125-665 Screw R 2
17 ]7813-19050 Retaining Washer b AFHF 2
18 [250-150.6 Bearing _7 Yy 2
19 |117-370 Screw Ea 4
20 7201-10005 Shim b t=1.0 -
21 17201-10006 Shim b 1=0. 5 -
22 |7201-10007 Shim A t=0. 3 -
23 ]7201-10008 Shim A t=0. 2 -
24  ]7813-19018 Bracket 75y b 2
25 7813-19002A Conveyor Frame 2T T L—h 1
26 |170-105 Nut +v b 4
27  l170-108 Nut + > b 4
28 180-108 Lock Washer NEAYH 2 4
29  {184-108 Flat Washer ¥ H* 2
30

31 145-356 Set Screw MR 3
32 |117-483 Screw S 4
33 117-481 Screw Y 2
34 7813-19007 Spacer AR —H 2
35 [122-112 Screw S 2
36 125-712 Screw ¥ 5
37 |170-106 Nut F v b 6
38  [7813-19072 Bracket AR AN 1
39  |125-112.01 Screw E 6
40 180-104. 01 Lock Washer NP HFR 6
41  |183-168 Roll Pin o—Lt 1
42 |7813-19063 Collar H 5 — 1
43 |250-099. 6 Bearing _7Y T 2
44 7813-19065A Conveyor Tape Assy 2R T —TAssy 1
45  |7301-10006 4th Feed Roller Nod 74—Fu—35 1
46 |7813-19056 Cover K 8— 2
47  |7813-19060 Plate Spring A F R 6
48  |7813-19074 Spacer A ~S—H 12
49  ]181-228 C-Ring c=V 7 12
50  |7813-19073 Guide Roller HA Fu—35 4
51 250-151. 6 Bearing _X7TYVT 12
52  |125-658 Screw S 24
53 [7813-19075 Guide Roller AL Fa—3F 2
54  |7813-19057 Spreader 2T — 12
55 7813-19069 Conveyor Table a7 T —TF ) 1
56  |7805-04023 Indicated Plate AE) N 1
57 7813-19019 Safety Bar T YR — 1
58 184-106 Flat Washer W H R 3
59  |7802-05004 Wing Bolt Fa Rk 1
60 [122-412.01 Screw E 3
61  [7813-19071 Bracket 757 v b 1
62  |7813-19061 Shaft ¥ 7 b 1
63  |7813-19026 Shaft ¥ 7k 1
64  [H12-30-3 Knob vz 3 1
65  |H30-18-3 Stem DY 1
66 ]7302-06001 Shaft Yy 7 b 1
67  |7802-07008 Shaft ¥ 7k 1
68 H30-07-8 Spreader AT — 1
69 7813-19068 Spreader AT — 2
70 EH10-04 Bushing A KL 1




DETAIL B
53

20.21.22.23

20.21.22.23

OP—Side




Feed Section / #5#LER

Skid Roller / A¥ v Fu—3 D4015
1)
INI?SX Parts No. Parts Name Hns Remarks ({§%) (Q@F!gys )
01 F4-134 Screw 32y 10
02 H-260-01-A Thumb Screw DA 12
03 F4-133B Lock Nut T b 10
04 |F4-5R Bracket A 6
05 F4-5L Bracket 7TF b 6
06 183-248 Roll Pin o—)Le 12
07 181-405 E-Ring E-J 7 22
08 F4-151 Holder RV H— 12
09 SA-5626-1 Brush Roller Jovu—3 ¢ 35 4
10 ]184-106.4 Flat Washer A xR (t=0. 8) 2
12 52F10-202-A Brush Roller Assy 7 58— Assy (01~03, 05~10) 1
13 52F10-202-B Brush Roller Assy 7 73— Assy (01~04, 06~10) 1
14 F4-150 Pin | 8
15 181-008 C-Ring cC—yv7s7 12
16 F4-148 Roller == 10
17 F4-151-L Roller Assy O — F Assy (01~03, 05~08, 14~16) 4
18 F4-151-R Roller Assy 2 — 7 Assy (01~04, 06~08, 14~16) 4
19 H-260-01-B Thumb Screw DA 4
20 F4-153 Holder RV H— 2
21 F4-152 Brush 75 2
22 180-406 Conical Spring Washer B Z SR YHF 2
23 F4-152-01-A Thumb Screw PAE 2
24 F4-153-R Brush Assy 7 53 ASSY (19~23) NOP-S 1
25 F4-153-L Brush Assy 75 < ASSY (19~23) OP-S 1
26 52F10-230 Block Juy 6
27 183-180 Roll Pin o—)L e 6
28 52F10-231 Pin =V 6
29 52F10-197 Bracket 77k 6
30 52F10-242 Spring AT T Option 2
31 52F10-243 Spring AT T Option 2
32 |180-404 Conical Spring Washer B I RNRFH xR 2
33 170-104 Nut F > b 1
34 52F10-196 Pin | =g 6
35 52F10-240-B Roller Assy 2 — 7 Assy (15, 16, 19, 26~29, 32~34, 3 2
36 52F10-241-B Roller Assy 22— 7 Assy (15, 16, 19, 26~29, 32~34, 4 2
37 52F10-240-A Roller Assy 2 — 7 Assy (15, 16, 19, 26~29, 32~34, 3 2
38 52F10-241-A Roller Assy 21— 7 Assy (15, 16, 19, 26~29, 31~34, 4 2
39 52F10-240 Spring AT T 1
40 52F10-241 Spring AT T 1
41 52F10-202 Pin | =g 2
42 184-106 Flat Washer WA x Option 2
43 7813-19067 Pin | Option 2
44 7813-19067B Roller Assy 71— 7 Assy Option (NOP-S) 2
45 7813-19067A Roller Assy 22— F Assy Option{OP-S) 2




Option




Feed Section / #(#LER

Skid Roller / A%y Fu—3 D4014
!,
INII\?SX Parts No. Parts Name B dn 46 BF Remarks ({#%) (Q@.t:ys )
01 181-012 C-Ring cC=Yyv7 1
02 |184-112 Flat Washer WA % 1
03 |52F10-135 Hook Ty 1
04 |52F10-136 Stud Pin AFy KV 1
05 117-470 Screw k% 2
06 180-408. 1 Conical Spring Washer HFNRRZYFHF 2
07  |F4-139A Stud A K 1
08  |183-205 Roll Pin o—JLE 4
09 145-506 Set Screw FART 4
10 F4-140A Bracket 74 b 2
11 F4-140B Bracket 75k 1
12 145-358 Set Screw | 4 1
13 145-356 Set Screw FARY 3
14 F4-135 Holder RV A — 2
15 F4-3-01 Thumb Screw P 12
16 145-510 Set Screw hRARY 8
17 |F4-142 Bracket TIhr vk 6
18 |F4-138B Bar J3— 1
19 |52F10-143 Spreader AT — 6
20 |com-12 Collar 55— 1
21 145-362 Set Screw hARY 1
22 52F10-140 Bracket 757y h 1
23 52F10-137 Roller Frame o—Z 7 L—A 1
24 F4-136 Bumper I N— 2
25 |F4-141 Bracket 754 v b 6
26  |183-152 Roll Pin o—/ L 6
27 |F4-139B Stud A v F 1
28 117-389 Screw 3 1
29  |170-106 Nut + > b 2
30 |180-104 Lock Washer N xR 2
31 117-408 Screw R 2
32 117-415 Screw R 4
33 }7813-19024 Bracket 7Z v b 4
34  |7813-19023 Shaft %7k 1
35 |181-406 E-Ring E—VUy /) 2
36 ]145-405 Set Screw MAFRY 4
37  |7813-19025 Guide Bar HA K3— 4
38 117-386 Screw B 1
39  [7813-19066A Retainer J 5 —F— 2
40  |H-232-50-A2 Thumb Screw v 3 1
41 118-520 Screw B 3
42 7813-19206 Bracket 754 v b 1
43  |7813-19207 Bracket 774 v b 1
44  |7813-19208 Plate 71—k 1
45  |7813-19209 Bracket 774 v b 1







Section / ARG

Pullout Roller and Guide / /7w bu—5 « HA4 K D4013
1.
INDEX Parts No. Parts Name Hm4b Remarks ({§#) Q ty
No. (B0
01 117-480A Screw R 1
02 [170-108 Nut + > b 5
03  [223-0640.01 Spring Pin AN T HAr 1
04 |52F10-219 Spring 2TV T 1
05 [250-108 Bearing _7 YT 1
06 [181-406 E-Ring E-V>7 1
07 101-370 Screw 4 1
08 [170-106 Nut + >k 1
09 7813-19080 Eccentric Pin e g g 1
10 [223-0620.01 Spring Pin AT) T HAr Included in 11 1
11 |7813-19081A Lever L/S— 1
12 145-358 Set Screw AR 2
13 145-506 Set Screw AR 1
14 |250-004. 8 Bearing 7Y T 2
15 JcoM-20 Collar H5— 2
16 145-475 Set Screw MAFRY 2
17 117-475 Screw EY 1
18 180-408 Conical Spring Washer YT XX YFH R 2
19 117-383A Screw 3 2
20  |F4-133B Lock Nut + > b 2
21 |52F10-002 Lever L R— 2
22  |F4-130 Pin v 2
23 |58F4-146A Roller EE=) 2
24 250-001. 6 Bearing Ry 2
25 101-481 Screw Y 2
26 125-658 Screw Y 4
27  |180-104 Lock Washer ISR H K 6
28 |SP-116 Spring ATY T 2
29  |7813-19052 Plate 7L — h 2
30 |7813-19081B Lever Assy L /3—Assy (05~11, 13, 17) 1
31 F4-3~01 Thumb Screw V= 2 4
32  |7813-19076 Shaft vy 7 b 1
33 |52F10-217 Guide HA K 2
34 |EP-110 Washer HH xR 1
35  |52F10-211 Shaft X7 b 1
36 |52F10-196 Pin v 2
37  |52F10-212 Roller =h=) 2
38 |180-404 Conical Spring Washer H ISR H R 2
39  [170-104 Nut > b 2
40 145-356 Set Screw rARY 2
41  |cOM-10 Collar 55— 2
42 |52F10-213 Holder R — 2
43 |52F10-235 Spring AT T NOP-S 1
44  |52F10-236 Spring ALY T 0P-S 1
45  |52F10-214 Collar H 55— 2
46 145-404 Set Screw FARY 2
47 145-408 Set Screw MAXRY 4
48  |52F10-215 Holder HRILH— 4
49  |52F10-216 Guide HA KR 4
50 117-408 Screw kP 4
51 181-010 C-Ring cC—Y 7 2
52  |7813-19078 Bracket 777 vk 2
53 6902-16045 Retaining Washer kAP H x 2
54 |7813-19077 Bracket 7 >k 2
55  |7813-19079 Key X— 2

~




D4013
NOP-Side




Feed Section / #H%E

Feeder Drive Mechanism / #SHEERENLS D4012
1
INI{I)SX Parts No. Parts Name Hasn Remarks (ff#%) (Q@g )

01 |F1-105 Bracket TS5 b 1
02 ]117-481 Screw B 1
03 117-370 Screw b % 4
04 ]182-213 Taper Pin F—— 1
05 F3-105 Sprocket A7al b 1
06 250-205. 8 Bearing TV 3
07  [52F02-003 Washer HFH F 1
08 |52F02-001 Bushing Bracket AENT 4>k 1
09 |117-482 Screw B 4
10 180-408. 1 Conical Spring Washer A W 3
11 180-108 Lock Washer NERYFH xR 3
12 |52F03-003 Joint JaA b 1
13 |170-108 Nut > k 1
14 |52F03-005 Air Cylinder EYSIPZ i (15, 16, 59, 60, 61) 1
15 ]181-008 C-Ring cC—y 7 2
16 |7813-18003 Pin v 1
17 |52F03-004 Stud By R 1
18 [170-110 Nut + > b 2
19 180-410 Conical Spring Washer Y5 R_XH R 2
20 [250-108.6 Bearing _7 VT 1
21 |F3-123 Pin v 1
22 |52F03-002 Lever L N— 1
23 |F3-124 Pin v 1
24 F3-122 Base ~N— X 1
25 180-408 Conical Spring Washer A W 4
26 [101-483 Screw * 1
27  |101-482 Screw A 1
28 ]170-108 Nut F > b 1
29  |52F02-002 Shaft ¥ 7 b 1
30 |52F02-008 Collar HZ— 1
31 181-025 C-Ring C—Yy 7 2
32 1170-105 Nut F > b 3
33 [5813-18010 Holder HIL & — 1
34 |F3-114 Pin v 3
35  |SP-114 Spring ALY T 3
36 [52F03-001-4 Wheel HBA =)L 1
37  |F3-116 Pin =% 1
38 |F3-107-01 Washer WA x 1
39 [6713-18013A Holder RV — 1
40 F3-111-01 Bearing X7V T Included in 39 1
41 |7813-19014 Chain Fox— 1
42 F3-102 Sprocket A7k k 1
43 145-358 Set Screw [ 2
44 6713-18011 Collar 5T — 1
45 184-106. 001 Flat Washer B A 3
46 ]180-406 Conical Spring Washer Y F XK FH X 4
47 [52D05-013 Joint JaArh 2
48 |52F03-005-A Air Cylinder Assy TT Y 2 F—Assy (14, 15, 16, 47) 1
49 17813-19015 Bracket 777y k 1
50 184-108 Flat Washer HH xR 2
51 117-475 Screw % 2
52 F3-131 Collar BT — 1
53  [181-230 C-Ring cC—Yrs 2
54 F3-129 Roller == 1
55 ]250-200. 6 Bearing Py 1
56 101-572 Screw b 1
57 |125-608 Screw B 1
58  JF3-109 Key F— 1
59 7813-18002 Bracket T3 b Included in 14 1
60 7813-18001 Air Cylinder EVIPZ Included in 14 1
61 170-108 Nut + v b Included in 14 1

”~y ~



Dampening Section / #ATBHED

Dampening Fountain Tray / K/ %V D4049
1
INII\I)EX Parts No. Parts Name TR Remarks ({##%) (Qﬂﬁ‘tyﬁs )

01 7803-13080 Pipe AT 2
02 7803-13116 Hose HRh—A 2
03 7803-13117 Pipe XA 2
04 52R16-063 Cap Xy o7 2
05 52R16-075 Hook 77 2
06 7803-13085 Hose Joint R—AVaAf b 2
07 5203-11090 Adjusting Screw FaubVRY 2
08 125-080. 01 Screw 3T 2
09 170-103. 01 Nut + v b 2
10 5203-11088 Socket Vb 2
11 5203-11089 Grommet gty bk 2
12 5203-11096 Pipe AT 2
13 7803-13070 Fountain Tray AN 2
14 118-365. 1 Screw % 4
15 7803-13072 Cover F1 /73— 2
16 117-510 Screw % 8
17 7803-13075 Bracket Ty b 2
18 117-508 Screw 3 4
19 180-405 Conical Spring Washer B 5 X W H R 4
20 7803-13076 Bracket 7 T4 v b 2
21 7803-13071 Cover J7 73— 2
22 |7803-13077 Bracket TSk 2
23 117-365 Screw 2 8
24 7803-13086 Bracket 7 F 5 vk 2
25  |7803-13078 Bracket 7545k 2




NOP—Side

D4050

NOP—Side

For USA

¥

01




Dampening Section / #RTEBEN

Dampening Solution Circulating System / M L/KBEERI AT A D4050
]
IN;I)SX Parts No. Parts Name B b4 R Remarks ({#%) (Q@g)

01 7803-13104 Hose R— A 1
02 7803-13108 Hose R— A 1
03 7803-13105 Hose R— A 1
04 7803-13111 Hose R— A 1
05 7803-13112 Hose HR—A 1
06 7803-13114 Hose Band HR—AN R 4
07 7803-13121 Return Accumulator agkRyJ T 1
08 7805-18201 Cover H 73— 1
09 7803-13136 Filter 74— Included in 07 1
10 7803-13137 Joint JaAf b For USA 1
11 7803-13115 Hose Band R— AN K 5
12 7803-13100 Tray N 1
13 |7803-09039 Bracket Ty b 1
14 122-162 Screw T 2
15 117-365 Screw T 2
16 |180-106 Lock Washer ISP H XK 4
17 170-106 Nut + > b 2
18 7803-13134 Filter T A INH— Included in 20 1
19 7803-13135 Filter T 4 VH — Included in 21 1
20 7803-13201 Cooling Device vAXY T )T 1
21 7803-13202 Alcohol Dosing Device Tha—lr¥xauXx Option 1
22 7803-13203 pH Controller TyFrXEFauFx Option 1
23 7805-18202 Cover 77 73— 1




D4051

NOP—Side

. S~



Cleaning Section / ¥&ifHl

Ink Clean—up Attachment / A X {kiF5Es D4051

INS(I;JX Parts No. Parts Name B TR Remarks ({##) Q ty
01 |7803-07003A Bracket 7547 v b 2
02 7403-09057 Plunger TS5 4
03 117-380 Screw Y 8
04 7803-07005 Pin | = Included in 01, 15 4
05 183-251 Roll Pin o—/)LE Included in 06 4
06 7803-07004A Hook 77 4
07  |127-42-3 Flat Washer HH 2 4
08 181-406 E-Ring E—-Y. 7 4
09 170-106 Nut F v b 4
10 |[7803-07008 Set Screw FARY 2
11 7803-07007 Plate A 2
12 7803-07006 Blade JL—FK 2
13 122-108 Screw Y 30
14 7803-07001 Tray AV 2
15 7803-07002A Bracket 7 Z 7 b 2
16 7803~07001A Clean—up Attachment Assy > 2 =3 7 FAssy (11~14) 2




D4052




Cleaning Section / BB

Blanket Cleaner Unit(1P) / 75> 7 Y —+(1P) D4052
\}
INDEX | p,rts No. Parts Name B dh 4 R Remarks ({#3%) Qty
No. (E£D
01 5103-09136 Handle /N RV 1
02 125-660. 01 Screw 3 8
03 180-104. 01 Lock Washer IR H 3 9
04 7803-09014 Cover 77 /73— 1
05 7803-09044 Cover F7 73— 1
06 7803-09073 Spreader AT — 1
07 117-360. 01 Screw T 2
08 _ ]180-106.01 Lock Washer N 2
09 7803-09011 Spreader AT — 1
10 7303-09005 Spreader AT — 1
11 [7203-09114 Bracket Ty b 1
12 117-510 Screw T 2
13 170-104. 01 Nut + v b 1
14 5203-09006 Cam Follower ALT AT — 1
15 7803-09087 Adjusting Screw FaukyRxy 2
16 170-108 Nut + > b 2
17 7803-09034 Block A=Y 2
18 7803-09025 Stud Pin A&y FE 2
19 7803-09027 Block A=V 2
20 117-512 Screw S 2
21 180-105 Lock Washer IS H TR 7
22 122-110 Screw Y 1
23 183-205 Roll Pin o—)LE 1
24 7803-09041 Cam BN 1
25 7803-09004A Frame 7 L — 0 NOP-S 1
26 7803-09016A Flange T 2
27 5203-02051 Bushing A H )V Included in 26 2
28 181-406 E-Ring E—~Jv o 4
29 5103-09157 Bushing A E IV 4
30 7803-09072 Squeeze Roller YiR)a—3 1
31 7803-09007 Roller 0—7 1
32 7803-09009 Metering Roller A=) Ta—7 1
33 117-515 Screw 4 8
34 125-715 Screw I 1
35 7803-09003A Frame 7 L— I 0P-S 1
36 7803-09079 Eccentric Pin e e A 2
37 7803-09082 Spring 2 SY T 1
38 |7803-09084 Spring ATV T 1
39 7803-09081 Spring 27N T 1
40 7803-09083 Spring YAy 1
41 170-105. 01 Nut F v b 4
42 180-105. 01 Lock Washer ISR H R 4
43 7803-09003C Blanket Cleaner Unit T Y —Fa=vk 1




D4053
NOP—Side

OP—Side




Cleaning Section / HEifEd

Blanket Cleaner ON-OFF Mechanism(1P) / 75 v 27 U —FFEiski# (1P) D4053
1
INII\?fX Parts No. Parts Name a4 Remarks ({#%) Qty

01 117-382 Screw F T 4
02  ]180-106 Lock Washer PSSR H R 7
03 117-573 Screw Y 4
04 7803-09069A Lock Plate TTAZ 2
05 5108-06046 Pin = Included in 04 2
06 7803-09023 Pin | ~BI-H0044 2
07 7803-09033 Block A= 2
08 117-514 Screw E 4
09 118-59-1A-3 Snubber AF o N— 2
10 118-60-3 Nut A 2
11 7803-09018 Block A=V ~BI-H0044 1
12 181-405 E-Ring E—-Yv7 2
13 7803-09019 Block Juwy 2
14 7803-09022 Adjusting Screw Fagky Ry 1
15 7803-09026 Stud Pin AZ vy FE 2
16 7803-09029A Lever L3— 1
17 243-617 Bushing A H ) Included in 16, 29 4
18 |184-112 Flat Washer B A xR 2
19 181-410 E-Ring E—Y.J 2
20 101-366 Screw 3V 2
21 170-106. 3 Nut + > kb 2
22 7803-09035 Air Cylinder 7Y A — 2
23 52D05-013 Joint PEEAN 2
24 7803-09035A Air Cylinder Assy 7 Y L F—Assy (22, 23) 2
25 117-530 Screw B 2
26 180-105 Lock Washer RS 8
27 117-510 Screw T 4
28 7803-09032 Bracket 754 v b 2
29 7803-09028A Lever L /N— 1
30 7803-09017 Block A= ~BI-H0044 1
31 7203-09121 Key X — 1
32 125-710 Screw % 2
33 7803-09071 Cover 73— 1
34 7803-09043 Tray AVS 1
35 5103-09103 Plug 777 1
36 7803-09057 Hose R—A 1
37 7803-09049 Hose BR—A 1
38  |184-105 Flat Washer W HF 4
39  |145-505. 01 Set Screw ARV Included in 40 1
40 7303-09007A Pipe AT 1
41 125-708 Screw 3 2
42 7203-09156 Thumb Screw DA 2
43 7803-09001 Tray AVS 1
44 7803-09010 Spreader AT — 1
45 117-365 Screw % 1
46 7803-09013 Pipe AT 1
47 117-372 Screw Y 4
48 117-381 Screw Y 2
49  |7803-09203 Pin v BIQ-10045~ 2
50 7803-09204 Block Jay BIQ-10045~ 1
51 7803-09205 Block P-4 BIQ-10045~ 1




)
=
T
o
o
=

- O



Cleaning Section / BB

Blanket Cleaner Unit(2P) / 75> 7 U —F(2P) D4054
1
INI]\?SX Parts No. Parts Name Hdnd FR Remarks (f#%) (Qﬁ'tléys )

01 7803-09011 Spreader AT — 1
02 7803-09012 Spreader AT — 1
03 117-360. 01 Screw % 2
04 |180-106. 01 Lock Washer NFYH X 2
05 7303-09005 Spreader AT — 1
06 125-660. 01 Screw 3 8
07 180-104. 01 Lock Washer I H 9
08 7803-09015 Cover F)IN— 1
09 7803-09045 Cover H 73— 1
10 5103-09136 Handle N Rv 1
11 183-205 Roll Pin a—)LE 1
12 7803-09041 Cam N 1
13 5203-09006 Cam Follower BT A1 T — 1
14 7203-09114 Bracket 754w b 1
15 |117-510 Screw Y 2
16 170-104. 01 Nut F v b 1
17 7803-09034 Block Ty 2
18 170-108 Nut + > b 1
19 7803-09087 Adjusting Screw FaubYRY 1
20 7803-09025 Stud Pin AE <y R 2
21 7803-09027 Block vaA:Dri 2
22 117-512 Screw Y 2
23 180-105 Lock Washer I H X 5
24 7803-09075A Frame 7 L= NOP-S 1
25 122-110 Screw i 1
26 117-515 Screw 4 4
27 7803-09016A Flange 7507 2
28 5203-02051 Bushing by yi% Included in 27 2
29 7803-09076 Squeeze Roller YRV u—3 1
30 181-406 E-Ring E-Yuv7 4
31 5103-09157 Bushing A Z ) 4
32 7803-09077 Roller o—7 1
33 7803-09009 Metering Roller A—H YL Tu—7 1
34 7803-09074A Frame 7 L—A OP-S 1
35 125-715 Screw T 1
36 7803-09079 Eccentric Pin e e g 4
37 7803-09080 Pin = 4
38 7803-09086 Spring 27 T 2
39 7803-09085 Spring AT T 2
40 180-105. 01 Lock Washer IS A 8
41 170-105. 01 Nut + v b 8
42 7803-09074B Blanket Cleaner Unit T ) ==y b 1







Cleaning Section / ¥EiEH

Blanket Cleaner ON-OFF Mechanism(2P) / 75 v 7 U —F EWiti& (2P) D4055
1
INI]\I)SX Parts No. Parts Name e Remarks (f#%) {Q@Fys )

01 117-372 Screw 4 2
02 117-381 Screw % 2
03 117-382 Screw i 4
04 |180-106 Lock Washer N H R 7
05 117-573 Screw 3y 4
06 7803-09033 Block Zayy 2
07 [117-534 Screw Y 4
08 |118-59-1A-3 Snubber AF 23— 2
09 |118-60-3 Nut F > b 2
10 |7803-09017 Block Juavy ~BI1-H0044 1
11 |7203-09121 Key F— 1
12 |7803-09069A Lock Plate TTAH 2
13 |5108-06046 Pin [ Included in 12 2
14 |7803-09023 Pin [ ~BI-H0044 2
15  |181-405 E-Ring E-J)>»7 2
16 [7803-09019 Block Jusy 2
17 7803-09022 Adjusting Screw FaytIxrY 1
18  17803-09026 Stud Pin AHy KBV 2
19 |7803-09031A Lever L/S— 1
20  [243-617 Bushing A )L Included in 19, 33 4
21 184-112 Flat Washer Y A3 2
22  |181-410 E-Ring E—V 7 2
23 101-366 Screw 3 2
24  1170-106.3 Nut + v b 2
25  |7803-09035 Air Cylinder ENS AP 2
26  [52D05-013 Joint YaA bk 2
27  |7803-09035A Air Cylinder Assy LT Y v F—Assy (25, 26) 2
28 117-530 Screw 3 8
29 117-510 Screw E% 4
30 180-105 Lock Washer A 8
31 |7803-09038 Bracket 75y b 2
32 |7803-09018 Block Juvyy ~BI-H0044 1
33 |7803-09030A Lever L/S— 1
34 125-710 Screw % 2
35 |7803-09071 Cover H 73— 1
36 |7803-09042 Tray 2R 1
37 15103-09103 Plug 7537 1
38  }7803-09060 Hose AR— A 1
39  ]7803-09052 Hose AR— A 1
40 145-505. 01 Set Screw AR Included in 44 1
41 184-105 Flat Washer W H xR 4
42 117-365 Screw 4 1
43 17803-09036 Pipe AT 1
44 ]7803-09078A Pipe RAT 1
45  |125-708 Screw 3 2
46 |7203-09156 Thumb Screw vz 3 2
47  |7803-09002 Tray IR 1
48 7803-09010 Spreader AT — 1
49  [7803-09203 Pin [ BIQ-10045~ 2
50 |7803-09204 Block A BIQ-10045~ 1
51 [7803-09205 Block Tav s BIQ-10045~ 1




D4056




Cleaning Section / WEiE

Blanket Cieaner Pump and Piping / 77 7 U —7E% D4056
\}
INII\I)SX Parts No. Parts Name EETE2R N Remarks ({#%) (Q[@tﬁy]
01  |7803-09061 Hose R— A 1
02 |7803-09064 Hose HR— A 1
03 |7803-09065 Hose HR— 1
04  |7803-09066 Hose R— R 1
05 |7803-09053 Hose HR— A 1
06 |7803-09056 Hose F— A 1
07 E30-74-3 Hose Band R— AN R 3
08 |5103-09104 Plug 757 2
09  |7403-09042 Bracket 754 > b 2
10 |320-416 Joint vaAf b 2
11 321-604 Hose Joint I N 2
12 |7803-09070 Cap Xy 7 1
13 122-162 Screw =% 2
14 |7803-09040 Tray % 1
15 7803-09202 Bracket 754 v b 1
16 117-365 Screw 3 8
17 ]180-106 Lock Washer ANk 10
18 ]170-106 Nut + v b 2
19  |E60-18-3 Pump w7 1
20 125-608 Screw % 2
21 180-103 Lock Washer ANERPFH R 2
22 |184-103 Flat Washer s 2
23 |7803-09046 Bracket 7 Z4 v b 1
24 117-510 Screw o 3
25  |180-105 Lock Washer NERYFH R 3
26 |7803-09068 Band SNy R 1
27  |7803-09048 Hose Joint HK—AVaA b 1
28 7805-02214 Bracket 7547 v bk 1




D4057

NOP—Side




Delivery Section / HEHEER

Delivery Drive Shaft and Wheel / HEMKEREh#EH - &1 —L D4057 (1)
1
INDEX Parts No. Parts Name ESTR2E Remarks ({##%) Q ty
No. (E%0)
01 52E06-006 Encoder T a—4 1
02  |7804-02044 Bracket 7747 v b 1
03 118-515 Screw % 3
04 180-105 Lock Washer e 6
05 [6905-02045 Stud ALK 3
06 180-103 Lock Washer ISR HF 7
07 117-310 Screw 3y 3
08 |[7804-02079 Coupling Y XT 1
09 |CK18-33 Collar T — 1
10 ]145-508 Set Screw FARY 1
11 [7804-02056 Plate 7L —h 1
12 125-606 Screw E 2
13 E26-75-3 Sensor Y- 1
14 7204-02050 Bracket 75wk 1
15 |117-360 Screw E 6
16 180-106 Lock Washer INEFH TR 8
17 117-375 Screw 3 4
18 [7804-02041 Flange 75D 1
19 ]7804-02018 Shim Dz t=0. 02 —
20  |7804-02019 Shim D2 t=0. 03 —
21 |7804-02020 Shim A t=0. 05 -
22  |7204-02015 Lock Nut J > b 1
23 [7804-02042 0il Seal F AN —)v 1
24 7804-02043 Spacer A—H 1
25 7804-02014 Bearing _FTYT 1
26 117-381 Screw E% 4
27 180-406. 1 Conical Spring Washer BT N H R 4
28 117-572 Screw % 2
29  |7804-02012 Washer B H 3 1
30 117-315 Screw Y 2
31 E26-74-3 Sensor Y — 1
32 [7804-01003 Spreader AT — 1
33 7804-02015 Bracket 7545 v b 1
34  |180-406 Conical Spring Washer AR Sk 11
35 101-362 Screw Y 4
36 |7804-02007 Paper Guide HA K 5
37 117-365 Screw 3 5
38  [7804-02016 Bracket 777 v b 2
39 101-375 Screw 3 2
40  [H-213 Block Juavy s 2
41  |E11-17-01-3 Anti-Static Bar Va T N— 1
42 180-104 Lock Washer IRNERPFH R 2
43 117-420 Screw 3 2
44  |101-482 Screw E 3
45  [180-408 Conical Spring Washer + T RNFY AR 5
46  |wsM-1808 Washer B H T 6
47  |7804-02010 Gear ¥ 1
48 117-481 Screw 3 2
49 7804-02076 Flange T50Y 1
50 7804-02077 Sprocket ATFal v b 1
51  [7804-02045 Stud Pin A4y REw 1
52 101-475T Screw Y 3
53  |H-249B Key F¥— 2
54  |7804-02047 Plate 7L — k 2
55 140-565 Set Screw fARY 4
56  |170-110.3 Nut + v b 4
57  |7804-02029 Wheel A =L 2
58  |7804-02001 Shaft ¥ 7 b 1
59 7804-02051 Tape F—7 8
60  |7805-18003 Bracket 77 b 1
61 |7804-02053 Tape F—7 4
62  |52H02-048 Net Fv b 2
63 117-470 Screw % 2
64 |7804-02078 Sprocket 27kl v b 1
65 |250-206.6 Bearing _F7Y T 1
66 |181-030 C—Ring c—Y»7 1
67 |101-475 Screw B 2
68 |180-108 Lock Washer SXRPH R 2
69  |7804-02008 Cam 5 A 1
70 |170-108 Nut + v b 2




D4057

NOP—Side




Delivery Section / BEREES

Delivery Drive Shaft and Wheel / HEMEEREh#Eh - &A1 —L D4057 (2)

INISEX Parts No. Parts Name L4 R Remarks (f§#%) Qty

0. (EZ%0
71 |7804-02038 Bracket Ty 1
72 7804-02054 Shoulder Screw 3% 2
73 E11-13-09-3 Transformer 7R 1
74 125-708 Screw % 3
75 184-105 Flat Washer W H 3 3




D4058

NOP—Side




Delivery Section / HEREES

Delivery Chain Guide / HEAE{EEhdh - A F D4058
INII\?SX Parts No. Parts Name et Remarks ({§%) (Q@Fﬁy; )
01 52H03-004 Stud YA 16
02 7804-02002 Chain Guide Frx—HA R 2
03 |180-406 Conical Spring Washer FINFFHR 18
04 117-370 Screw % 6
05 |180-406. 1 Conical Spring Washer BT NRYF AR 0
06 7804-02004 Chain Guide Fx—LTA K 2
07 7804-02037 Chain Guide Fr—HAFR 1
08 7804-02036 Chain Guide Fr—UHA R 1
09  |H-128 Support ks 2
10 52H03-005 Stud AZ R 4
11 180-404. 1 Conjcal Spring Washer BT RRYH X 2
12 117-410 Screw % 2
13 7804-02035 Chain Guide Fx—HA K 2
14 125-765 Screw % 4
15 H-120L Guide HA K 1
16 H-119L Chain Guide Fx—HA K 1
17 |52H02-019 Bracket 757y 2
18 52H02-020 Block A= ¥ 2
19 |145-458 Set Screw PARY 4
20 52H02-029 Collar H T — 3
21 145-358 Set Screw FAXY 7
22 52H02-014 Sprocket FA-Y A 2
23 250-203. 7 Bearing _7 YT 4
24 181-240 C-Ring [y 2
25 7804-02072 Shaft ¥ 7 b 1
26 181-010 C-Ring [ 1
27 7804-02058 Cam 71 I 1
28 52H02-027 Collar H T — 1
29  1145-365 Set Screw FARY 2
30 7804-02073 Collar 77— 1
31 7804-02055 Pin | 1
32 52H02-028 Collar 57— 2
33 101-483 Screw % 4
34 [180-408 Conical Spring Washer B+ TSR YP AR 28
35 H-134B Pin | = 4
36 52H02-016 Adjusting Stem Faukyy 2
37 52H02-017 Guide Pin HA N 2
38 H-195 Collar 5T — 2
39 |145-356 Set Screw MARY 4
40 170-108 Nut + > b 24
41 180-412 Conical Spring Washer H T x P H R 2
42 170-112 Nut F v b 2
43 58H-26801 Block Ty 1
44 SP-119 Spring 2T T 1
45 180-404 Conical Spring Washer A S 1
46 125-658 Screw =% 1
47 180-405 Conical Spring Washer B F NP HF 2
48 117-520 Screw 3y 2
49 183-231 Roll Pin o—)LE 1
50 7804-02040 Boss R A 1
51 183-249 Roll Pin o—/LE 1
52 |7402-10112 Handle Ny R 1
53 7402-10119 Retaining Washer r AP H X 1
54 180-105. 01 Lock Washer 23 H X 1
55 125-710. 01 Screw 3V 1
56 7804-02080 Shaft ¥ 7 b 1
57 183-207 Roll Pin o—Le 1
58 125-770 Screw 3 12




D4059

-«



Delivery Section / HERGEH
Delivery Gripper Bar / HEf¢F ~—> - N D4059
]
INIEI)::X Parts No. Parts Name TR Remarks ({#%) Qty
01 7804-02064 Spring ATV T 6
02 7804-02065 Spring ATy T 6
03 }145-356 Set Screw PAXY 24
04 H-114 Collar 57— 12
05 101-360T Screw I 48
06 180-406 Conical Spring Washer H T AR H R 51
07 H-126 Set Plate rAASE 24
08 H-113 Gripper VRS 24
09 7804-02063 Bracket 774 v b 24
10 7804-02057 Screw b 24
11 170-106 Nut F vk 3
12 180-106 Lock Washer XA A 3
13 7804-02026 Lever LS— 3
14 258-650. 3 Cam Follower LT AT — 3
15 [117-365 Screw % 3
16 6003-02305 Washer HH 3 6
17 7804-02071 Bushing A F )V Included in 18, 24 9
18 |7804-02060A Bracket 775 vk 6
19 182-145 Taper Pin T—R—E 6
20 101-370 Screw S 3
21 |7804-02062 Stopper A k83— 3
22 H-112A Shaft ¥ 7 b 3
23 7804-02059 Gripper Bar 7 3
24 |7804-02061A Bracket T77 v b 3
25 H-109 Chain Fx— Included in 27 6
26 117-515 Screw I 3
27 H-109-A Chain Assy F x—Assy (32~38) 2
28 H-109A Plate 7L — k Included in 27 24
29 H-109-03 Plate 7 L—h Included in 27 6
30 183-742 Cotter Pin gy Included in 27 24
31 7804-02059C Gripper Bar Assy H# A Assy (1~24, 26) 3
32 H-116A Guide Pin HA K Included in 27 12
33 H-116B Guide Pin A e Included in 27 12
34 H-110 Washer A 2 Included in 27 12







Delivery Section / HEREES

Delivery Paper Jogger / #&Hil X B¢t D4060
\J
INDEX | p_ rts No. Parts Name T Remarks (&%) Q ty
No. (fA¥0
01 [117-520 Screw D 4
02  |180-405 Conical Spring Washer $F SR FH R 10
03 |H-17IR Block Jay 1
04 |52H05-011 Shaft vx 7k 1
05 [183-202 Roll Pin o—LE 2
06 [H-27R Bracket 75 v b 1
07  |180-406 Conical Spring Washer H+ 5 NNFRHH R 4
08 [101-381 Screw P 2
09 |H-175 Stem D 2
10 |52H05-024 Handle N Rv 2
11 |183-205 Roll Pin o—/JLE 2
12 |183-188 Roll Pin o—/LE 2
13 152H05-013 Guide HA K 1
14 122-115 Screw B 4
15 170-106 Nut + v b 2
16 170-105 Nut + vk 4
17 |H-248 Plate 71— b 2
18 |52H04-008 Guide HA K 1
19 |122-165 Screw A 2
20 |52H05-012 Guide HA K 1
21  |52H04-007 Guide HA K 1
22 |52H05-017 Knob V3 Option 4
23 |52H05-023 Plate ZL—k Option 2
24  |H-191R Guide HA K Option 1
25 |52H05-015 Guide HA KR Option 1
26 |52H05-014 Guide HA K Option 1
27  JH-191L Guide AR Option 1
28 |7804-03008 Pipe AT 1
29  |SP-52 Spring ATY T 1
30  |7804-03009 Flange 7509 1
31 [101-375 Screw g 2
32 [H-171L Block 7oy 1
33 H-172 Plate ZL— bk 1
34 117-512 Screw Y 2
35  |52H05-010 Shaft 2% 7k 1




D4061

NOP—Side




Delivery Section / BEFKER

Delivery Front Guide / Z7wm Y b HA K D4061 (1)
]
IN;IDEX Parts No. Parts Name GRS Remarks (f#%) (Q@ g:)
01 SPF-M620 Spring Pin 2N T hy 1
02 58SP-51 Spring AT 1
03 SPF-M610 Spring Pin ATV T h 1
04 52H05-016 Lever LR 1
05 183-206 Roll Pin o—)LE 1
06 117-572 Screw 4 2
07 117-360 Screw % 7
08 7804-01009 Bracket 777 v b 1
09 180-105 Lock Washer IS H F 14
10 117-508 Screw Y 2
11 117-512 Screw 3 6
12 170-104 Nut F vk 2
13 180-104 Lock Washer BESES 10
14 |7804-01006 Light Holder Ay hUHA 1
15 |7804-01010 Bracket 777 vk 1
16 E-101-57 Light A4 avy hy for 50HZ 1
17 |E-101-61 Light gyAayty for 60HZ 1
18 101-412 Screw 3 2
19 7804-01008 Packing Ny F 2
20 7804-01007 Cover Fj 73— 1
21 125-658 Screw B4 3
22 |184-104 Flat Washer HAH xR 8
23 780402022 Cover F) 78— 1
24 |180-406 Conical Spring Washer Y Z AR FHR 10
25 7804-01005 Spreader AT — 1
26 180-102 Lock Washer e ES 2
27 170-102 Nut F > b 2
28 125-710 Screw 3 4
29 117-365 Screw P 3
30 |7804-02067 Bracket 777 v b Option 1
31 7804-02021 Cover Fj 78— 1
32 170-106 Nut F b 1
33 52H07-001 Bracket 7T v bk 1
34 125-606 Screw i 2
35 180-103 Lock Washer S 2
36 6704~03016 Cover 73— 1
37 183-189 Roll Pin o— )L 3
38 52H07-004 Shaft v 7 b 1
39 KG-55 Spring AN T 1
40 145-406 Set Screw hARY 1
41 EAO1-16A Cam N 1
42 EA01-06 Spring Pin ATY T Hhyr Included in 41 1
43 125-032 Screw s 2
44 E10-38-3 Limit Switch VI hAA T 1
45  |6704-03015A Bracket 777 v b 1
46 145-505 Set Screw MARY 1
47 185-0810. 01 Collar 57— 1
48 145-356 Set Screw MARY 2
49 COM-15 Collar BT — 1
50 52H05-008 Shaft “x 7 b 1
51 JB-6432 Guide HA K 4
52 117-370 Screw 3V 4
53 |P0-127 Lock Metal kAT F 1
54 52H05-009 Guide HA K 1
55 145-358 Set Screw kAR Y 1
56 EP-103 Band NN 2
57 7804-07002 Bevel Gear NAYL XY 1
58 52H07-002 Holder RILA — 1
59 7804-07001 Bevel Gear e d 1
60 SA-6409 Paper Stopper A== Rk — 1
61 65-6410 Bushing A &L 2
62 |117-510 Screw ¥ 1
63 117-515 Screw b 2
64  |180-405 Conical Spring Washer BT XK HF 2
65 |184-105 Flat Washer +H R 2
66 E04-101-01 Sensor - 1
67  |66E04-022 Bracket 75 b 1
68 122-062 Screw Y 2
69 52H05-022 Guide HA K 1
70 125-708 Screw b4 2




D4061

NOP—Side

Py

OP—Side

180



Delivery Section / HEREES

Delivery Front Guide / 7B Y hUA K D4061 (2)
't
INND(I:"'X Parts No. Parts Name BB TR Remarks ({i§#) Qty

71 |7804-02066 Bracket A A 2
72 7804-02068 Paper Stripper EAY A 4
73 |7804-02075 Paper Stopper AN R— R k3= 1
74 7804-02070 Paper Stopper AR — A by sN— Option 1
75 7804-02074 Paper Stopper A— 3= R |y N— 1




D4062

NOP—Side

44




Delivery Section / HEHGES

Vacuum Wheel / ¥— F7 L —% D4062
]
INII\T)EX Parts No. Parts Name i R Remarks ({#%) Qty

01 117-572 Screw Y 2
02  |H-177 Sprocket ALk b 2
03 145-360 Set Screw kA FRY 2
04 F1-149-01 Thrust Washer AG AT v p— 2
05 H-177-01 Chain Fr— 1
06 52H01-001 Spreader AT — 1
07 7804-03006 Paper Guide A F 4
08 |101-360 Screw e 4
09 |180-406 Conical Spring Washer +Z P H X 8
10 52H04-013 Bracket 754 v b 2
11 117-370 Screw FT 4
12 52H04-002 Shaft ¥ 7k 1
13 52H04-011 Bracket 75 vk 2
14 117-510 Screw k% 4
15 H-30 Bracket 77 v b 2
16 101-484 Screw 3y 4
17 |180-408 Conical Spring Washer B TR H R 4
18 7804-04001 Sprocket AR 2
19 ]145-356 Set Screw FAXRY 4
20 7804-04003 Paper Guide HA K 3
21  |H-188 Bracket 757k 2
22 |145-506 Set Screw [ 6
23 H-180 Shaft x 7 b 1
24 7804-04005 Joint YaA b 2
25 250-001. 7 Bearing 7Y T 4
26 181-408 E-Ring E—V7 8
27 7804-04004 Suction Wheel XA LN 2
28 117-360 Screw 3 6
29 H-39 Joint vaAh 2
30 H-229 Band e 1
31 7804-04002 Back Guide HA K 1
32 122-131 Screw 3 2
33 122-115 Screw 3T 2
34 52H04-007 Guide HA K 1
35 52H04-004 Guide Plate HA KT L—h 1
36 52H04-008 Guide HA K 1
37 122-165 Screw 32y 2
38 170-106 Nut + v b 2
39 170-105 Nut + v b 2
40 180-405 Conical Spring Washer H 5 XY H R 2
41 H-184 Shaft Yx 7 b 2
42 181-028 C-Ring C—Yo7 2
43 52H04-001 Shaft x 7k 1
44 183-207 Roll Pin 7—)LE 1
45 52H04-006 Back Guide HA K Option 1
46 |52H04-012 Guide Plate HA K7L — L Option 1
47 H-191R Guide HA K Option 1
48  |H-191L Guide HA K Option 1
49 52H04-006-B Back Guide Assy HA KAssy Option 1
50 H-186 Spacer A ~L—F 2
51 6904-05016A Crank—Handle VA EAV A% 1




D4063

I3

OP—Side

1N




Delivery Section / HEHKED

Paper Jogger Drive / %A K a 7 —5#) D4063
]
INDEX | parts No. Parts Name a4 Remarks ({§%) Qty
No. (FE#0
01 7804-03004 Stud Pin 2Ky KE» 1
02 180-408. 1 Conical Spring Washer B F R H T 4
03 117-482 Screw % 2
04 7804-03007 Lever L/R— 1
05 170-106 Nut F > b 4
06 |180-406 Conical Spring Washer A S 2
07 [145-356 Set Screw FAXRY 1
08 COM-20 Collar 57— 1
09 7804-03010 Spacer A= 2
10 258-856 Rod Ends oy Koy K 2
11 117-382 Screw % 1
12 117-370 Screw Y Option 1
13 52H05-007 Lever L /S— Option 1
14 H-24 Bracket 774 vk 1
15 182-190 Taper Pin T == 1
16 117-480 Screw 4 2
17 122-125 Screw 3 1
18 250-106. 6 Bearing _7 VT 1
19 |184-105 Flat Washer A3 1
20  |180-405 Conical Spring Washer HZ SR H R 1
21 170-105 Nut + v b 1
22 181-016 C-Ring [ 1
23 |184-116 Flat Washer FH R 1
24 H-178 Pin =V 1
25 243-634 Bushing A BN Included in 26 1
26 7804-03005B Lever L/S— 1
27 H-167 Connecting Bolt L Rov b 1
28 117-383 Screw % 1
29 7804-03012 Stud Pin AH s KBV Option 1
30 117-380 Screw 3 Option 2
31 250~126. 6 Bearing _7 YT Option 1
32 ]184-106 Flat Washer FHxR Option 2
33 170-108 Nut + v b Option 1
34 7804-03003B Lever L/N— Option 1
35  |243-613 Bushing AE N Option Included in 34 1
36 180-408 Conical Spring Washer HZ IR P H X Option 1
37 COM-10 Collar H T — Option 1
38 7804-03013 Stud Pin AH g RE Option 1
39  }243-604 Bushing AEZ N Option Included in 41 2
40 181-405 E-Ring E—-V.7 Option 1
41 7804-03011A Link Assy ) 7 Assy Option 1
42 184-106. 001 Flat Washer HH R Option 1




D4064




Delivery Section / HEHKES

Paper Elevator / #BEHEHE D4064
1
INI]\?:?X Parts No. Parts Name WA TR Remarks (f#%) (Q@g}

01 52H06-007 Spacer A~ — 1
02 H-19-01 Roller Clutch o0—5 75 vF Included in 03 1
03 7804-05015A Worm Wheel Assy 7 4 — bk A —/VAssy 1
04 N-16-01 Clutch 77 9 F Included in 03 1
05 7813-16006 Pin | =V Included in 23 1
06 [145-360 Set Screw hARY 2
07 7804-05013 Collar 5T — 1
08 183-207 Roll Pin o—e 2
09 1180-410 Conical Spring Washer BT AR FH R 3
10 170-110 Nut F v b 4
11 66H06-011 Stud AZ K 1
12 117-481 Screw T 2
13 145-356 Set Screw hARY 2
14 |po-127 Lock Metal b AT 1
15 |52H06-013 Bracket T b 1
16 S-23-01 Bushing A &) Included in 20 2
17 |184-110 Flat Washer W2 3
18 7804-02055 Pin | 1
19 181-010 C-Ring C—Yuo 1
20 H-138-B Link Vo 1
21 181-408 E-Ring E—-Vv7 1
22 7804-03001 Stud Pin 2By KEV 1
23 52H06-016 Air Cylinder 7Y o H— 1
24 52H06-017 Speed Controller A —Kavhka—F 2
25 181-005 C-Ring C—yr Included in 23 2
26 52H06~-016-B Air Cylinder Assy 7 ) L H —Assy (23, 24) 1
27 125-725 Screw 3y 1
28 250-125.6 Bearing NFT Y T 1
29  |H-145 Bracket 7545 vk 2
30 F1-116 Drive Pawl VA 1
31 SP-56 Spring ATV T 1
32 J117-525 Screw Y 2
33 170-108 Nut + v b 2
34 180-408 Conical Spring Washer P I NARFH R 2
35 7804-05014 Block Jayy 1
36 183-227.01 Roll Pin o—/)LE 1
37 180-406 Conical Spring Washer A b E 3
38 117-382 Screw Y 2
39 H-143 Pivot Pin = 1
40 184-105 Flat Washer WA R 1
41 52H06-009 Block A= 1
42 170-105 Nut F v b 1
43 52H06-008 Cam N 1
44 5604-05001 Roll Pin o—)LE 2
45 7804-05011 Ratchet Wheel FF vy hixA— 1
46 243-642 Bushing A XV Included in 47,51 3
47 7804-05010A Lever L /3— 1
48 H-144 Bracket 7Ty b 1
49 7804-05012 Worm A4 — A 1
50 7303-06027 Thrust Washer AFGAND v x— 2
51 7804-05008B Bracket 774 b 1
52  |180-408. 1 Conical Spring Washer BT SRZPEHXR 2
53 117-487 Screw Y 2
54 117-572 Screw B 2
55 258-860. 2 Rod Ends Iy Kook 1
56 258-860 Rod Ends oy R K 1
57 COM-20 Collar 77— 1
58 145-358 Set Screw FARY 1
59 7804-05009 Shaft x 7 b 1
60 181-020 C-Ring C—VUvo 2
61 N-159 Brake Shoe 7 L—%F 1
62 H-168 Spacer AR 1
63 145-405 Set Screw [ 4 1
64 H-243 Collar 55— 1
65 101-392 Screw 32 1
66 [184-106 Flat Washer P AR 1
67 6904-05016A Crank-Handle 7T N RV 1
68 H09-31-3 Spring ATV T 1







Delivery Section / HER&HED

Delivery Tray / PR AR D4065
1
INII\I)(?X Parts No. Parts Name 4 #F Remarks (f#%) Qty
01  ]250-204.8 Bearing X7 YT 3
02 |5604-05001 Roll Pin o—)L 2
03 7804-05007 Sprocket A7k b 2
04 |7804-05016 Shaft ¥ 7 b 1
05 |H-34 Weight AEY 2
06 [101-380 Screw Y 4
07 |H-250R Guide HA R 1
08 117-370 Screw 3 4
09 [H-203 Guide Holder HA BHENF— 2
10 |H-251 Guide HA K 2
11 180-406 Conical Spring Washer PR b 40
12 [170-106 Nut + v b 40
13 |183-207 Roll Pin O—)LEy 1
14 |7804-05003 Chain F oz — 2
15 |H-250L Guide HA K 1
16 117-525 Screw Y 2
17 52H06-020 Support Bridge YR—=brTY v 1
18 |131-10-3 Nut F v bk 2
19 |122-120 Screw F T 4
20 [52H06-004 Bracket 757y b 1
21 66H06-004 Spacer AR—H 6
22 117-375 Screw 4 6
23 |7804-05002 Guide Rail HA FL— 2
24 |H-204 Plate 7L — k 4
25 |180-408. 1 Conical Spring Washer P FRRFHR 24
26 250-108.6 Bearing NP 8
27 |H-205 Plate 71—k 4
28  |7804-05006 Bracket Ty b 1
29 |[184-108 Flat Washer YA % 8
30 180-408 Conical Spring Washer T SR Y H R 8
31 [101-480 Screw B 8
32 [180-405 Conical Spring Washer YT FH R 4
33 |170-105 Nut + v b 7
34 {P0-133 Pad b 2
35  |145-512 Set Screw FARY 3
36 125-610 Screw E 4
37 180-103 Lock Washer eSS 4
38 180-105 Lock Washer IR YH R 4
39 117-510 Screw 3 4
40  |E10-14-3 Magnet <7 % v b 1
41 7804-05005 Bracket TS5y b 1
42 |7804-05004 Bracket TZr v b 1
43 E10-12-3 Sensor Yo — 1
44 |52H06-003 Bracket 754 v b 1
45  |52H06-018 Bracket 75y b 1
46 H-201 Delivery Tray A FA 2
47 [122-380 Screw B 36
48 H-227-01 Screw % 8
49 |H-227 Plate 7L — k 4
50 H-202 Handle Ny v 2
51 H-201-01 Caster Xy AH— 8
52 H-201-A Delivery Tray Assy A L F A Assy 2




D4066

NOP—Side

10




Delivery Section / HEHGER

Air Shower and Spray Bottle / =7 —3 % U— « X/ L — D4066
{}
INII\?fX Parts No. Parts Name ESEE S Remarks (f##%) (Q@g)
01 117-360 Screw 3 4
02 H-36 Bracket Ty b 1
03 |180-406 Conical Spring Washer H TSR F AR 2
04 117-383 Screw 32T 2
05 DS-12 Plug 757 2
06 5604-06007 Pipe I3 T 1
07 324-318 0-Ring oO—-J7 6
08 5604-06005 Pipe AT 1
09 5604-06013 Screw T 3
10 DS-16 Nut AP 3
11 DS-18 Nut v b 3
12 117-408 Screw % 3
13 DS-19 Joint a4 bk 3
14 DS-17 Nozzle J X)LV 3
15 6704-06001 Pipe AT 3
16 |145-358 Set Screw hARY 3
17 |5604-06008 Pipe AT 1
18 5604-06006 Hose Joint R—=AVaAf vk 1
19 5604-06006A Spray Pipe Assy AT L—73A TAssy 1
20 101-360 Screw 4 1
21 ]5604-06012 Bracket Ty b 1
22 180-406. 1 Conical Spring Washer B XR P H R 3
23 |117-365 Screw Y 6
24 |180-106 Lock Washer SEHFH R 10
25 |7804-06005 Bracket 7545k 1
26 101-362 Screw 3 1
27 |7804-06006 Bracket 77 b 1
28 117-375 Screw 4 2
29 H-37-02 Joint CaA Lk 3
30 324-316 0-Ring oO—YJy 7 1
31 COM-14 Collar h T — 1
32 145-356 Set Screw FARY 1
33 H-240 Stopper A By s3— 4
34 7804-06006A Bracket Assy 7 54> bAssy 1
35 H-218-B Air Shower Pipe T X T—3 AT 1
36 320-595 Plug Ay Included in 35 1
37 H-218-A Air Shower Pipe ITT VX T—13A T (33, 35, 36, 38) 1
38 IH-241 Stopper A By s3— 15
39 7804-06004 Bracket 720 b 1
40 ]117-515 Screw Y 1
41 H-252 Plunger TF Y = 2
42 170-104 Nut 5> b 2
43 7804-06003 Control Block Javy 1
44 6908-01011 Elbow TR — 2
45 117-384 Screw % 2
46 183-165 Roll Pin o—LE 2
47 324-311 0-Ring oO—) 7 2
48 H-220 Shaft x 7 b 2
49 145-405 Set Screw | 4 2
50 H-220-01 Knob AR 2
51 7804-06003A Valve Assy /3L 7 Assy (29, 41~44, 46~50) 1
52 5604-06004 Hose Joint R—AYaA bk 1
53 E09-42-02-3 Spray Valve AT L—r L7 1
54 CH06-26 Bracket 774 v b 1
55 DS-05 Nut 3 b 3
56 5604-06002 Hose Joint BR—=AVaA b 2
57 A03-22-3 Spacer A ~L—f 2
58 184-106 Flat Washer WA 3 2
59  |7804-06002 Bracket 75 vk 1
60 H13-14-3 Knob V3 1
61 145-410 Set Screw N 1
62 A07-16-0B-3 Bottle Assy R bk VAssy 1
63 AQ7-20-3 Packing AN 1
64  |A07-19-3 Spray Bottle AR kL 1
65 A07-26-3 Knob V=2 1
66 A07-24-01-3 Holder TRV Z— 1
67 125-658 Screw E 4
68 AQ7-25-3 Band INUR 1
69 CH06-26] Spray Valve Assy 2 L —73 )L T Assy (52~56) 1
70 6003-11168 Elbow T )LIR— 1




D4067

NOP—Side

OP—Side



Section / HEFLE

Fork Bracket (Option) / #ilxy (/v a ) D4067
INII\?(?X Parts No. Parts Name BRI Remarks ({#%) (Q@?!Eyi )
01  |6704-07006 Bracket 75y b 3
02 |180-406 Conical Spring Washer P I RERPH R 8
03 [117-368 Screw B 8
04 |180-405 Conical Spring Washer +Z XX F AR 11
05 117-510 Screw Y 4
06  |6704-07003 Guide HA K 2
07 |6704-07024 Guide HAKR 1
08 |6704-07028 Collar T — 2
09 |P0-133 Pad Ny K 2
10 |117-508 Screw F 2
11 117-512 Screw % 7
12 |52H07-009 Handle Ny R 1
13 [117-412. 01 Screw x Y 2
14  |52H07-008 Bracket 77k 1
15 |6704-07002 Paper Holder e e T 5
16 [6704-07023 Guide HA K 1
17 117-315 Screw 3T 2
18 180-103 Lock Washer SRR FHF 2
19 184-103 Flat Washer B Hx 2
20 |E10-29-3 Limit Switch Y3y hAA YT 1
21 125-658 Screw x 2
22 180-104 Lock Washer RSk 2
23 184-104 Flat Washer YA 2
24  |6704-07030 Bracket 77y b 1
25  |6704-07029 Bracket TFhr v b 1




NOP—Side

D4068

28

38—

OP—Side

1 =y



Delivery Section / HEREES

Curl Prenention Equipment (Option) / T H F— D4068
)
INII\?SX Parts No. Parts Name s FR Remarks ({#%) Qty
01 52H01-001 Spreader AT — 1
02 117-572 Screw b 2
03 117-515 Screw 4 3
04  }180-405 Conical Spring Washer H 7 XX Y H R 3
05  |52H08-002 Bracket TS5y b 1
06 117-365 Screw % 6
07 180-406 Conical Spring Washer VRS 10
08 |184-106 Flat Washer H+H R 8
09 52H08-001 Bar 78— 1
10 52H08-012 Hose =R 1
11 52H08-003 Bracket 75y b 1
12 52H08-008-1 Hose Band BR— AN K 2
13 JB—6457-2 Pipe AT 1
14 320-509 Hose Joint F—ATaAf sk 1
15 |320-588 Nipple =97 1
16 52H08-009 Pipe AT 1
17 52H08-010 Band N R 1
18 52H08-013 Valve )7 1
19 320-018. 2 Hose Joint HR—AVaAf b 1
20 65F2-126-02 Elbow LR — 1
21 |320-019.2 Nipple = TN 1
22 52H08-011 Filter T AINVE— 1
23 52H08-008 Pipe AT 1
24 D-117-01 Elbow TV — 1
25 52H08-007 Pipe XA S 1
26 GK-6857-0 Joint YaA bk 1
27 |52H08-006 Bracket 75> b 1
28 52E05-1002 Blower Juay— 1
29 101-470 Screw k% 4
30  ]180-408 Conical Spring Washer A 4
31 184-108 Flat Washer FH xR 4
32 52E02-1001 Controller a2 ha—7— 1
33 52H08-005 Bracket 77 v b 1
34 117-510 Screw 4 2
35 52H08-004 Base ~— R 1
36 170-108 Nut + > b 4
37 101-484A Screw 32 4
38 52H08-004-B Blower Assy 7' J—Assy (03, 04, 06~08, 12~37) 1




D4069

J015S94duo)

vm\« | v
_\m (v) €1 61
f _,r..k_ll. — | [ S
) Y 0
L) ! . 4 " (4]
[ o, SLIT IR ] o) \l// ; ) ]
i ] \ .
" oo [ - - «
mm — [l 1R i :
i ; —~ r.\l T =d._« _.“uln.j_.f_“‘ - -
i I el C e o @i
} t (V)€1
f !
it (s-dom 01 | 71N =
" (5-d0) 60 NTT77 =
n
" (8)yee _- \
(a2 ™ X
i —
] = |
i \ ) \
Nve y - ~TT \ ]
= L ke ; !
Rt U (L "
Lo ft ) / ' Y v
\ : N _ —, ([ (s-don) 21
@12 " Ay 4 {
(v) 02 P -~ (V) Gl !
A v . e (8) 80
) . e | —"(v) Lo
(P, b oy
bl (v) L2
(8) 82 R _
S-do - ) ;
(v Le = : S ZdRI0 w T (382
Mo o o - > 1 V)22
. 1
) ; (8) gz
(8) 20 _
(v) 62
(V) 10 ( ( _ i (8 o0¢
a A (V) 82
(8) 90 Y G
(V) 60 ,m,n...r
2 (8 vo o (& 81 %
(8) 82 (vieo 5-dON
(v) L2 © @
(8) 92
(v) s2

9qn] 3d2e)1g-(9)
agn] an)g- (y)

1 ™1y



Air Piping / ZZREEFE

Air Piping / ZREEREE D4069
INI\]I)O }j:X Parts No. Parts Name oA Remarks ({#%) :ngtggyg )
01 |7803-10049 Tube Fa—7 (¢6) 1
02 |7803-10063 Tube Fa—7 (6) 1
03 |7803-10052 Tube Fa—7 (96) 1
04 }7803-10065 Tube Fa—T (¢6) 1
05 |7803-10055 Tube Fa—" (46) 1
06 |7803-10067 Tube Fa—7 (¢6) 1
07 |7803-10056 Tube Fa—7 (¢6) 1
08 |7803-10068 Tube Fa—T (96) 1
09  }7803-10050 Tube Fa—T (¢6) 1
10 [7803-10042 Tube Fa—7 (06) 1
11 |7803-10053 Tube Fa—T (¢6) 1
12 [7803-10044 Tube Fa—7 (6) 1
13 17803-10057 Tube Fa—" (¢6) 2
14 [7803-10069 Tube Fa—7 (¢6) 2
15  |7803-10037 Tube Fa—T (¢ 10) 2
16 |7803-10040 Tube Fa—7 (¢ 10) 2
17 |7803-10036 Tube Fa—7 (¢ 10) 2
18 |7803-10039 Tube Fa—T (410) 2
19  |7803-10034 Tube Fa—T (¢ 12) 2
20  |7803-10043 Tube Fa—7 (¢6) 1
21 |7803-10060 Tube Fa—7 ($6) 1
22 |7803-10045 Tube Fa—"T (¢6) 1
23 7803-10061 Tube Fa—7 (¢6) 1
24  {7803-10034 Tube Fa—7 (¢12) 1
25  |7808-20014 Tube Fa—T7 ($6) 2
26 |7808-20015 Tube Fa—T ($6) 2
27 |7808-20017 Tube Fa—7 ($4.5) 4
28 |7808-20020 Tube Fa—7T ($4.5) 4
29  |7808-20016 Tube Fa—7 ($4.5) 2
30 |7808-20019 Tube Fa2—7 ($4.5) 2
31 |7808-20011 Tube Fa—T (¢ 12) 1




L271V130 .. AN E S211¥130

1" A

060 B/ . [050 . 050 .
s = = oV Yordm= =
ae . 87
iy wa s
82 N a’llviia
/ 00 \
-- . . ?wcmm) v_uo‘c m |
T e NI /Am
i P | ST Ll
\
S ©
L0
oﬂr - ® _ m LO
\|V/ LA
Fana\e 0 @
3 ° 90" 7P €0
_/ 50 60
LR B11VL30 6y & VY0 o
/ /
81 ve L ve o€ 81 ve 2y 8| / 4

\ \__/ \ w \ | 2/ se .\
(= — | N _W”MI <
_UD_UI_U U.UDD.H:.U.UU [ J_ [ o N e o e e B e e

........ D n LR R R T E

(V) €V 9z i
\@ . @ iz u

CCCC @ﬁ||i:b£LPF%rC:y\\mm

2e ce
_m\ mm\ \

D4070



Air Piping / LEXRFEE

Air Piping Parts / EREEREKE D4070
]
IN£OEX Parts No. Parts Name R Eh B Remarks ({##) Qty

01 E60-17-01-3 Compressor EPVASS 50HZ 1
02 E60-17-02-3 Compressor a Ty — 60HZ 1
03 |320-016. 1 Nipple =5 7L 2
04 7803-10016 Valve 2T 1
05 320-506 Joint TaA b 1
06 7803-10035 Tube Fa—T 1
07 7803-10017 Joint YaA vk 3
08 7803-10018 Air Filter T T AIVF 1
09 17803-10019 Bracket 77y b 2
10 7803-10020 Regulator L¥al—4# 1
11 7803-10023 Plate 7 L—k 1
12 117-408 Screw P 4
13 [180-108 Lock Washer SR TR 4
14 7803-10021 Valve )T 1
15 7803-10022 Silencer HA LY 1
16 |7803-10025 Nipple = 7L 3
17 7803-10012 Joint vaA bk 2
18 7803-10015 Silencer B A LY 8
19 7803-10008 Joint TaAv b 2
20 |7803-10007 Plug 777 2
21 117-365 Screw 3 6
22 180-106 Lock Washer SN H T 6
23 |7803-10005 Bracket 77y b 1
24 D-1-02 Plug 757 7
25 7803-10201 Manifold Assy < =7 —/L FAssy 1
26 7803-10024 Joint CaAf b 2
27 7803-10001 Manifold Assy v =7k—/) KAssy 1
28 7803-10020A Air Control Parts Assy |¥#ZA ¥aFxx (07~15) 1
29 7803-10202 Bracket 757k 1
30 7803-10011 Joint TaA bk 2
31 7803-10058 Tube Fa—7 1
32 7803-10059 Tube Fa—7 1
33 7803-10001C Valve Assy /3)L 7 Assy (16~18, 23, 24, 27, 30) 1
34 7803-10201A Valve Assy ,3)V 7 Assy (16~20, 24, 25, 29~32) 1
35 7803-10070 Manifold < =ik—)L N Included in 27 -
36 7803-10071 Solenoid Valve YU/ AR T Included in 27 -
37 7803-10072 Connector R H— Included in 25, 27 -
38 7803-10073 Manifold <~ =H—)L N Included in 25,42 -
39 7803-10074 Solenoid Valve VA KT Included in 25 -
40 7808-20201 Bracket 753k 1
41 7808-20003 Joint ERA 2
42 7808-20001 Manifold Assy < =7k —/ NAssy 1
43 7808-20018 Tube Fa—7 2
44 7808-20021 Tube Fa—7 2
45 7808-20012 Tube Fa—7 1
46 7808-20024 Connector Ry F— Included in 42 -
47 7808-20023 Solenoid Valve JL A KT Included in 42; (Single) -
48 7808-20022 Solenoid Valve YL /) A KT Included in 42; (Double) -
49 7808-20201A Valve Assy 3L 7 Assy (16, 18, 24, 26, 30, 40~45) 1




D4071

1 8 (psso)
1 9 (Pss1)

.
-

01 (Screw)

-~
3 0
o “’J:r.:‘
= oo
0@
n =
-0 I
-0 !
i

4~

1

j
i / X
_l r-.--—h[—.

]

i ™
% _ 2




Lubricant Piping / HEE

0il Piping(OP-S) / A A NELHE (OP-S) D4071
INI]\T)fX Parts No. Parts Name B4 BR Remarks ({f%) (Q@g:)
01 118-510 Screw b 4 6
02  |7805-05031 Bracket 754 vk 2
03 |7805-05025A 0il Pipe Joint Assy A VoA B Assy 2
04 |117-532 Screw B 4
05 |184-105 Flat Washer B AR 6
06  |7805-05034 Pipe 23T 66 1
07  |7805-05051 Bolt Bk 1
08 |7805-05035 Pipe AT 66 1
09 |7805-05040 Pipe AT $3.2 1
10 |5805-05038 Bracket 77y b 1
11 |117-520 Screw B 2
12 |7805-05035 Pipe v $6 1
13 7805-05201A 0il Pipe Joint Assy FA Ns~NA F) /Assy 1
14  |7805-05044 Pipe AT $3.2 1
15  |5805-05033 Bracket 75 v b 1
16 |5805-05026 Plug 757 PAN3. 2 -
17 |5805-05028 Sleeve ZY—7 PB3. 2 -
18 [5805-05023 Nipple =y 7 PSSO -
19 [5805-05024 Nipple B PSS1 -
20 |D-140-18 Plug 757 PG8 -
21  |5805-05030 Nipple =7 PD101 -
22 |5805-05032 Elbow T )LR— PH6 -
23 |5805-05027 Sleeve Y —7 PB6 -
24 |D-140-13 Plug 757 PA6 -
25  |5805-05029 Nipple e PD110 —




D4072

12
02—
61 :
81—
LI
q
o (daysem) Gpo
& |— ACEREISET
Al
£ 1—] | 0¢
(yoysem) g0 10
Angom | €
) ™~z
|l

(no128) | g—

0l

(Jaysem) g0
(m2428) po~ —

c0—|

20/

(medog) |0

-
v 1v130 v
e (15sd) 5 €
@4 ”TH wm\@ (0ssa) G €
2 g€ :
€€ Ve’ GE o

10 2°€ER

!

1=0



Lubricant Piping / MH&El&

0il Piping (NOP-S) / A A JLELE (NOP-S) D4072
INII\I)SX Parts No. Parts Name s Remarks ({#%) (Q@.téys )
01 118-510 Screw E % 15
02 780505032 Bracket 757y b 2
03 7805-05203A 0il Pipe Joint Assy A A INA 71 Assy 1
04 117-532 Screw Y 4
05 184-105 Flat Washer ks 9
06 5805-05033 Bracket 75y b PZ13 4
07 7805-18008 Bracket 75 v b 2
08 7805-18010 Bracket 7 F4 vk 2
09 7805-05051 Bolt ALk 1
10 7805-05036 Tube F 22— ¢ 6 1
11 {5805-05038 Bracket 774 v b PZ16 5
12 7805-05030A 0il Pipe Joint Assy A A VA F1/Assy 3
13 7805-05039 Tube Fa—"T ¢ 6 1
14 7805-05038 Tube Fa—"7 b6 1
15 5805-05001 0il Pump FANKRT 1
16 7805-05024 Bracket 75 vk 1
17 7805-05058 Joint vaAf vk 1
18 |7805-05059 Tube Fa—T7 66 1
19 7403-07006 Bottle R kv 1
20 7805-05047 Bracket T Z vk 1
21 7405-05025 Band NR 1
22 7805-05050 Tube Fa—7 ¢ 6 1
23 |52D05-011 Joint vaAf Lk 1
24 7805-05035 Pipe AT 3
25 7805-05204 Tube Fa—7 ¢ 6 1
26 |7805-18011 Bracket 777>k 1
27 52R16-018 Spacer A~ 2
28 7805-18012 Bracket AR R 1
29 7205-05044A 0il Pipe Joint Assy A A VA F1 2 Assy 1
30  [5805-05013 Bracket 75 v b 1
31 117-520 Screw % 5
32 7805-05202A 0il Pipe Joint Assy FA NoNA F7/Assy 1
33 7805-05060 Joint YaA b PH4-M6X1. 0 —
34 5805-05028 Sleeve ) —7 PB3. 2 -
35 5805-05025 Plug 757 PA3. 2 -
36 5805-05026 Plug 757 PAN3. 2 -
37 D-140-18 Plug ey PG8 -
38  |5805-05023 Nipple =y PSSO -
39 5805-05024 Nipple =) PSS1 -
40 5805-05029 Nipple = ) PD110 -
41 5805-05027 Sleeve 2y —7 PB6 -
42 |D-140-13 Plug 757 PA6 -




D4073

............




Lubricant Piping / HEE

Grease Piping(OP-S) / 7'V XE2% (OP-S) D4073
INDEX 1 p_ rts No. Parts Name R dn Remarks ({##) Qty
No. (E#0
01 7805-05017 Tube Fa—7T $4 1
02 7805-05014 Pipe Band INA TR 2
03 118-510 Screw % 2
04 7805-05016 Tube Fa—7 o4 1
05 7805-05020 Tube Fa—T o4 1
06 7805-05009C Joint Teaminal Assy #— I L Assy (07~11, 14) 1
07 7805-05013 Hose Joint R—ATaA b AL4 -
08  |D-140-14 Plug 757 -
09 D-140-17 Sleeve AY—7 -
10 7805-05012 Nipple =) PD4-M6X1.0 -
11 7805-05009 Joint Teaminal H— I F ) 1
12 117-531 Screw 3 2
13 |180-105 Lock Washer INEYH X 2
14 323-101 Grease Nipple TV A=y T -
15 7805-05011 Flexible Joint JaA b S4M6 X 0. 75
16 |7805-05010 Nipple e -




D4074




Lubricant Piping / JHIECE

Grease Piping (NOP-S) / 2 U AE2%& (NOP-S) D4074
INEEX Parts No. Parts Name EHEhAFr Remarks ({##%) (Q@g]

01 7805-05018 Tube Fa—"7 b4 2
02 7805-05014 Pipe Band I TN 2
03 118-510 Screw Y 2
04 7805-05016 Tube Fa—T ¢4 2
05 7805-05021 Tube Fa—7 o4 1
06 7805-05008D Joint Teaminal Assy A — 3} )LAssy (07~11, 14) 1
07 7805-05013 Hose Joint F—=RAVaA bk AL4 -
08  |D-140-14 Plug 757 -
09 D-140-17 Sleeve A —7 -
10 7805-05012 Nipple = 7))V PD4-M6 X 1.0 -
11 7805-05008 Joint Teaminal Z—3I ) 1
12 117-531 Screw 3y 2
13 [180-105 Lock Washer PSH AT R 2
14 ]323-101 Grease Nipple JYVR=y T -
15 7805-05011 Flexible Joint TaA Lk S4M6 X 0. 75

16 |7805-05010 Nipple B -




17
18

—Side

OP

NOP—Side |




Bed « Frame / Xy K« 7L —LA

Bed < Step / Xv K - A D4075
INng Parts No. Parts Name B eh AR Remarks ({##) (%gl)_
01 7805-04217 Slip-resistance Tape ARY KA 1
02 7805-04218 Slip-resistance Tape AXY R